IN—=Y Ty

BAS-31 1 F-O PARTS BOOK
BAS-311F-L
BAS-326F-0

JO9SLRXEFI OV
PROGRAMMABLE ELECTRONIC PATTERN SEWER WITH CYLINDER BED




— 1: E¥A
For Heavy-weight materials

— 2. PEYA
(1)— For Medium-weight materials

* BAS-311F-0

MADE IN JAPAN — 3: BEYH

For Extra heavy-weight materials
— 4. SEAEA
For Special uses

S: BEXAZ LIF
(2) —|: Work clamp lifter (Solenoid Type)

AL7-HXBA LT
Work clamp lifter (Pneumatic Type)

1: E¥A
(3) { For Heavy-weight materials

* BAS-311F-L i

For Special uses

MADE IN JAPAN

(4) — A T7-RW2EF
Work clamp lifter (Pneumatic Type)

1: B4 H
For Heavy-weight materials
(5) 2: hEYA
For Medium-weight materials

MADE IN JAPAN 4: WHRAZR
For Special uses

(6) —— A: 7 —H#WZ LIF
Work clamp lifter (Pneumatic Type)



—_—

N—Y Ty THRICELT

. ZOKIE, 2003FTADTF—RIZCEOWTHRENEL DT,

2. BARIEFELG LICHRAEESNEBEL/HYET,
3. MBI THIAT AHRE. LI BRTRLTHY T,
B /4
Al ERBIFR B11F-0) 1 C14. 3 Y BA{% (326F-0) 45
A2, F{RBAMR B11F-L) 3 C15. X YRR (326F-0F
A3. F{KBAf% (326F-0) 7 7 a8 47
B1. Lt - $HEERR 11 D1. #x E(FER 49
B2. L& - #HHERIfR 15 D2. iz L (FE& 51
C1 FYPBFK (311F-0) 17 E. TEhBi{% 53
C2. EYPRF (311F-0) 21 F. #aihHERR 57
C3. ZE Y%k (311F-0) 23 G. &i&ELERE 59
C4. %= VYBER G11F-0, 311F-LA H. %&E& 61
A7 a ER) 25 J. ROYERF 63
C5. X YBEE G11F-0, 311F-L, K. RILLEER 67
326F-0FA 7 3 U ERGR) 27 L. kDR 69
C6. = Y& B11F-0, 311F-L, M1 RERYBR (311F-0, 311F-LA
326F-0fA T 3 UE&) 29 R 1Y) 71
C7. # Y% (311F-0, 311F-LFA M2, REY R (326F-0F
A7 a i) 31 A7 3 VEE) 71
C8. E YRR B11F-L) 33 N. 2> bka—iRy o XBEE 73
Co. EYPRER B11F-L) 35 P. MK 77
C10. = YR G11F-1) 37 Q. EEmERE 81
C11.XYBEE GIIF-LA R. 7 hERERF 85
A7 a3 i) 39 S. 7av>v—MEi&k
C12.:5 Y BAfR (326F-0) 41 (T aUERa) 85
C13. X YRR (326F-0) 43 T. 1B/ RLEER 87




U1. BB & 89 AA3. BN EBERR
U2. BiRBER (T2 a3 VERa) 91 (AT a8 107
V. sHIBRHIEFEE 91 AA4. FHEHEBERR
W. BhaBk 93 (7L a3 88&) 109
X Ty TFRAKERER Z. tERERF 113
(AT a i) 97 Gal. ¥—VE&—% 117
Y1. Rz REEEHEER (311F-0, Ga2. ’7“—9%[5:%—&*2% (311F) 119
SUIF-LA T 3 U 8&) 99 Ga3. ¥—Ciim—E
Y2. pRZ REEEMFR (326F-0 BUFA T 3 & 121
AT a i) 101 Gad. 7 —TEm—E
AA1 B REMFR BUF-LA T 3 VE&) 123
(T3 UER) 103 Gas. ¥ —UHm—ER
AA2. WHBNEERMER (326F-04 72 3 V&Rdn) 125
(AT 3 E8&R) 105 Gab. ¥ —URim—Ex
(326F-04 72 3 “8B&m) 129
Wa. EESKX)L 131

5l

132




w N -

Notes for using this parts book

. This book was prepared based on information available in July 2003.

. Parts are subject to changes in design without prior notice.

. Parts supplied as complete assemblies are circled by a dotted line .

CONTENTS
A1. Machine body (311F-0) 1 C12. Feed mechanism (326F-0) 41
A2. Machine body (311F-L) 3 C13. Feed mechanism (326F-0) 43
A3. Machine body (326F-0) 7 C14. Feed mechanism (326F-0) 45
_B1. Upper shaft and needle C15. Feed mechanism (Option parts
bar mechanism 11 of 326F-0) 47
_B2. Upper shaft and needle D1. Work clamp lifter mechanism 49
bar mechanism 15 D2. Work clamp lifter mechanism 51
C1. Feed mechanism (311F-0) 17 E. Lower shaft mechanism 53
C2. Feed mechanism (311F-0) 21 F. Lubrication 57
C3. Feed mechanism (311F-0) 23 G. Threading mechanism 59
_C4. Feed mechanism (Option parts H. Bobbin winder mechanism 61
of 311F-0 & 311F-L) 25 J.  Thread trimmer mechanism 63
_C5. Feed mechanism (Option parts K. Thread wiper mechanism 67
of 311F-0, 311F-L & 326F-0) 27 L. Thread nipper mechanism 69
_C6. Feed mechanism (Option parts _M1. Thread take-up mechanism
of 311F-0, 311F-L & 326F-0) 29 (Option parts of 311F-0 & 311F-L) 71
_C7. Feed mechanism (Option parts _M2. Thread take-up mechanism
of 311F-0 & 311F-L) 31 (Option parts of 326F-0) 71
C8. Feed mechanism (311F-L) 33 N. Control box mechanism 73
C9. Feed mechanism (311F-L) 35 P. Air pressure mechanism 77
C10. Feed mechanism (311F-L) 37 Q. Power supply equipment
C11. Feed mechanism (Option parts mechanism 81
of 311F-L) 39




R. Printed circuit board mechanism 85 AA2. Auxiliary device (Option parts) 105

S. Programmer (Option parts) 85 AA3. Auxiliary device (Option parts) 107
T. Operation panel mechanism 87 AA4. Auxiliary device (Option parts) 109
U1. Foot switch pedal mechanism 89 Z. Accessories 113
_U2. Foot switch pedal mechanism Ga1. Gauge parts list 117
(Option parts) 91 Ga2. Gauge parts list (311F) 119
V. Synchronizer 91 Ga3. Gauge parts list
W. Power table 93 (Option parts of 311F) 121
__X._One-touch work clamp Ga4. Gauge parts list
(Option parts) 97 (Option parts of 311F-L) 123
_Y1. Inner clamping device Gab. Gauge parts list
(Option parts of 311F-0, 311F-L) 99 (Option parts of 326F-0) 125
_Y2. Inner clamping device Gab. Gauge parts list
(Option parts of 326F-0) 101 (Option parts of 326F-0) 129
AA1. Auxiliary device (Option parts) 103 Wa. Warning labels 131

Index 132




A1 . E4&E8% (311F-0) / Machine body (311F-0)

< BAS-311F-0 >

BAS-311F-0-050



A1.ZE{KES1% (311F-0) / Machine body (311F-0)

REF.NO CODE QTY RE4 NAME OF PARTS RM
4 104450101 2|7 4t08 RUBBER CAP, 8
5 104821001 1137 Lt105 RUBBER CAP, 10.5
6 117934001 17 Atv135 RUBBER CAP, 13.5
7 140392009 2|F4N7% OIL CAP
10 104450101 1|13°ht8 RUBBER CAP, 8
11 117934001 1|37 Lt0135 RUBBER CAP, 13.5
12 159150000 1|13°4t205 RUBBER CAP, 20.5
13 555191000 19400~ FRAME SIDE COVER, IM
14 062711212 4|FA"1476-32X12 SCREW, PAN SM4.76-32X12
15 555152001 19 AhN-44144 HOLDER PLATE
16 017711412 2|Kh4.76X14 BOLT, SM4.76X14
17 S10141109 1YX9)5 4hi-B Y-AXIS FEED BRACKET COVER, B
18 542875000 XA 40N -L X-AXIS FEED BRACKET COVER, L
19 542876000 1XA7) 34V -R X-AXIS FEED BRACKET COVER, R
20 542877101 2|1h =A% SPACER, COVER
21 106629002 4194457437 SCREW, SM4.37
22 542750209 1[(A01593 FACE PLATE ASSY
221 542751109 1A% FACE PLATE
22-2 $42752000 L ZELVEY F-PLATE PACKING
22-3 117934001 2|7 AtV135 RUBBER CAP, 13.5
23 062711012 3|FA3476-32X10 SCREW, PAN SM4.76-32X10
24 510030002 1A Fhvhn’ -5z SHUTTLE RACE COVER ASSY
25 557925001 2|3 %4°6.35 SHOULDER SCREW, SM6.35
26 109239002 2|1F iV h % WAVE WASHER
27 555208000 1| 7o VAN - THREAD TAKE-UP LEVER COVER
28 062681012 1]+A"3437-40X10 SCREW, PAN SM4.37-40X10
29 100645003 119 0% WASHER
30 555926001 EARAVES T V2EEE NEEDLE PLATE AUXILIARY PLATE
31 106629002 8|VA1ry'437 SCREW, SM4.37
32 502445001 N2400 -0 -+ FINGER GUARD
33 025350332 2|74 n 24135 WASHER, PLAIN L 3.5
34 520164001 113 4t013 RUBBER CAP, 13
35 554145001 W yhn - STEPPING COVER
36 107321003 14 049°4.76 SHOULDER SCREW, SM4.76
37 107017002 NFIN44 0% WAVE WASHER
38 060670612 1[N 1M 357-40X6 SCREW, BIND SM3.57-40X6
39 542758001 1|SOLT7' 797 OIL PAN, SOL
40 062400612 2|FA"aM4X6 SCREW, PAN M4X6
42 117936001 3[7°Atv9.4 RUBBER CAP, 9.4
44 025080132 oA | ESE DL WASHER, PLAIN S 8
47 150592001 2|7 A6 RUBBER CAP, 16
48 150592001 1|13 ht16 RUBBER CAP, 16
49 104449001 1|3°At155 RUBBER CAP, 15.5
50 556527001 1N 2hrH144 HOLDER PLATE
51 555486001 2(7FF MY )35X14 BOLT, SOCKET (S/P WASHER)M5X14
53 150592001 13 LtU16 RUBBER CAP, 16
109 S02704001 2(31-FAHI CORD HOLDER
110 060681212 2|4 437-40X12 SCREW, BIND SM4.37-40X12
117 018400632 1|7+ Wh4xXe BOLT, SOCKET M4X6
118 538357002 Y93 FAI4IN IUBAS)T 52X84  |---memmemmemeaeav
118 538571002 "N LABEL,OPERATION (BAS)ENG. 52X84
119 S38357001 Y93 F19478 IUBAS)) 40X64  [-----mmemmemmeeev
119 S38571001 "N LABEL,OPERATION (BAS)ENG. 40X64

BAS-311F-0-050




A2 . E&B8% (311F-L) / Machine body (311F-L)

< BAS-311F-L >

BAS-311F-L-050




A2 ERBR

(311F-L) / Machine body (311F-L)

REF.NO CODE QTY m NAME OF PARTS RM
4 104450101 2|3°htu8 RUBBER CAP, 8
5 104821001 113 4t2105 RUBBER CAP, 10.5
6 117934001 1|37 Atv135 RUBBER CAP, 13.5
7 140392009 2|74N7% OIL CAP
10 104450101 1|37 At08 RUBBER CAP, 8
12 159150000 1|13 4t2205 RUBBER CAP, 20.5
13 555191000 1)9A0hN - FRAME SIDE COVER, IM
14 062711212 4|FA1476-32X12 SCREW, PAN SM4.76-32X12
15 $55152001 19408 -44144 HOLDER PLATE
16 017711412 2|K Wba76X14 BOLT, SM4.76X14
17 510141109 1YA9)% 4hn'-B Y-AXIS FEED BRACKET COVER, B
18 555928000 2{XA9)5 1A - X-AXIS FEED BRACKET COVER
21 106629002 4|V44Y°4.37 SCREW, SM4.37
22 S42750209 HEYAEVE FACE PLATE ASSY
22-1 S42751109 14044 FACE PLATE
22-2 S42752000 I EZENWEY, F-PLATE PACKING
22-3 117934001 2|7°Atv135 RUBBER CAP, 13.5
23 062711012 3[+~"2476-32X10 SCREW, PAN SM4.76-32X10
24 510030002 1A Thehn -9z SHUTTLE RACE COVER ASSY
25 S$57925001 2(30%976.35 SHOULDER SCREW, SM6.35
26 109239002 AP S WAVE WASHER
27 555208000 1| 7oE VAN - THREAD TAKE-UP LEVER COVER
28 062681012 1{3A"3437-40X10 SCREW, PAN SM4.37-40X10
29 100645003 HPRES WASHER
30 555929001 I EIREMAVECT AR AUXILARY PLATE, 311L
31 106629002 10|V444°4.37 SCREW, SM4.37
32 S02445001 N2 ==+ FINGER GUARD
33 025350332 2|74 0 24°43.5 WASHER, PLAINL 3.5
34 S$20164001 1|77 4t13 RUBBER CAP, 13
35 554145001 1| rvhn- STEPPING COVER
36 107321003 1120457476 SHOULDER SCREW, SM4.76
37 107017002 1FINEE D4 WAVE WASHER
38 060670612 1[NV 1UF 357-40X6 SCREW, BIND SM3.57-40X6
39 S42758001 1|SOLY 7797 OIL PAN, SOL
40 062400612 2|FAIM4X6 SCREW, PAN M4X6
42 117936001 3|7 htV9.4 RUBBER CAP, 9.4
44 025080132 2|54 238 WASHER, PLAIN S 8
47 150592001 2|3’ Ltv16 RUBBER CAP, 16
48 150592001 1|37 LE016 RUBBER CAP, 16
49 104449001 113’ Ltv155 RUBBER CAP, 15.5
50 556527001 N AR 144 HOLDER PLATE
51 555486001 2|7 HF LMI35X14 BOLT, SOCKET (S/P WASHER)M5X14
53 150592001 1|7 ht16 RUBBER CAP, 16
101 S44626009 1|AYM3TIL-L BED, 311 L-L
102 018082032 4|7+ LE8X20 BOLT, SOCKET M8X20
103 544605009 1AF3TIL-R BED, 311L-R
104 018082032 4|7H& Lh8X20 BOLT, SOCKET M8X20
105 544606001 NUXT-)FAAN=HL SPACER, L
106 018501632 2{7H#K Wb5X16 BOLT, SOCKET M5X16
107 018501232 2|7Hk WE5X12 BOLT, SOCKET M5X12
109 502704001 2|3-FAH1 CORD HOLDER
110 060681212 2|4 437-40X12 SCREW, BIND SM4.37-40X12
111 556539001 YN -H 4V 44L Y-COVER GUIDE PLATE, L
112 062400812 2|FA"24X8 SCREW, PAN M4X8
113 S44611001 1YAN-D 1M 44R GUIDE PLATE, R
114 106629002 2|9 %437 SCREW, SM4.37
115 555930001 1A INAN-LR BED COVER, LR
116 106629002 2|Yi14.37 SCREW, SM4.37
117 018400632 1T L4X6 BOLT, SOCKET M4X6
121 544607001 21895 1A -HH1 FEED BAR COVER SUPPORT
122 062761012 4|1A"1595-28X10 SCREW, PAN SM5.95-28X10

BAS-311F-L-060




A2 . £{KBJ{% (311F-L) / Machine body (311F-L)

<BAS-311F-L >

31
% 30
|

18

BAS-311F-L-050




A2.EABZ (311F-L) / Machine body (311F-L)

REF.NO CODE QTY mmf NAME OF PARTS
123 S38357002 179717478 (BAS)T 52X84  |--wmrmemmemmeee
123 538571002 L E— LABEL,OPERATION {BAS)ENG. 52X84
124 S38357001 Y79 F17477 (BAS)T 40X64  |---mmeemmemeeeees
124 S38571001 H— LABEL,OPERATION (BAS)ENG. 40X64

BAS-311F-L-050



A3 . E4KR8{% (326F-0) / Machine body (326F-0)

< BAS-326F-0 >

48

' 122-@
126 127 121—%
102—@y
| 101

—— — e — — —

BAS-326F-0-050




A3. EAE R

(326F-0) / Machine body (326F-0)

REF.NO CODE QTY RES NAME OF PARTS RM
4 104450101 2|7 Atu8 RUBBER CAP, 8
6 117934001 113 4t0135 RUBBER CAP, 13.5
7 140392009 1AL 75 OIL CAP
10 104450101 113 ht8 RUBBER CAP, 8
13 556530000 WV FRAME SIDE COVER
14 062711212 4|FA1476-32X12 SCREW, PAN SM4.76-32X12
15 S55152001 192N %4144 HOLDER PLATE
16 017711412 2|KIhb4.76X14 BOLT, SM4.76X14
17 S44313101 UVAOGYIE BELLOW ASSY
18 062680612 2|F~14.37-40X6 SCREW, PAN SM4.37-40X6
19 548534009 1XA7U4 1h-Ls3 X-FEED BRACKET COVER ASSY, L
20 548537009 XA 4N -RY2 X-FEED BRACKET COVER ASSY, R
21 106629002 410127437 SCREW, SM4.37
22 542750209 UEZEVE FACE PLATE ASSY
22-1 542751109 (#2014 FACE PLATE
22-2 542752000 (IESZENWEY F-PLATE PACKING
22-3 117934001 2|7 4t2135 RUBBER CAP, 13.5
23 062711012 3| T~ 1476-32X10 SCREW, PAN SM4.76-32X10
24 510030002 1|17 Fhehn' -3 SHUTTLE RACE COVER ASSY
25 S57925001 2{50%Y°6.35 SHOULDER SCREW, SM6.35
26 109239002 VAREY SIS WAVE WASHER
27 555208000 1|70 vhn- THREAD TAKE-UP LEVER COVER
28 062681012 1]+A"2437-40X10 SCREW, PAN SM4.37-40X10
29 100645003 1190 % WASHER
30 555944001 1132611448314 AUXILIARY PLATE, 326
31 106629002 10|V 44°4.37 SCREW, SM4.37
32 502445001 174000+ FINGER GUARD
33 025350332 2|E7% 25435 WASHER, PLAINL 3.5
34 520164001 1137 L2013 RUBBER CAP, 13
35 S54145001 1A yhin- STEPPING COVER
36 107321003 NY V4476 SHOULDER SCREW, SM4.76
37 107017002 NFINAS D4 WAVE WASHER
38 060670612 1| 4F 357-40X6 SCREW, BIND SM3.57-40X6
39 S42758001 1|1SOL7 7597 OIL PAN, SOL
40 062400612 2|+~ ImM4axe SCREW, PAN M4X6
42 117936001 3|3°Ltr94 RUBBER CAP, 9.4
44 025080132 2|74 0 238 WASHER, PLAIN S 8
48 150592001 113’ Lt16 RUBBER CAP, 16
49 104449001 1|37 L1155 RUBBER CAP, 15.5
50 556527001 1IN AT 144 HOLDER PLATE
51 555486001 2{7HK IM935X14 BOLT, SCCKET (S/P WASHER)M5X14
53 150592001 113 LtV16 RUBBER CAP, 16
101 $44317009 1|~ YM326L BED, 326 L
102 018082032 4|7+ ILb8X20 BOLT, SOCKET M8X20
103 548540109 1|AWR326EL-R BED, 326EL-R
104 018082032 4|7 FH LE8X20 BOLT, SOCKET M8X20
105 544606001 X758 (AN -HL SPACER, L
106 018501632 2|7+ ILEEX16 BOLT, SOCKET M5X16
107 018501232 2|7 LEEX12 BOLT, SOCKET M5X12
109 S02704001 2(3-FHYx CORD HOLDER
110 060681212 2|W{Uk437-40X12 SCREW, BIND SM4.37-40X12
111 544320101 1A YN AN -LF BED COVER, LF
112 060681212 1IN 4UM 437-40X12 SCREW, BIND SM4.37-40X12
113 519736001 1|1h7-45 COLLAR, 45
114 544321101 1AM AN-RF BED COVER, RF
115 060681212 1| AU 437-40X12 SCREW, BIND SM4.37-40X12
116 519736001 1|1h7-45 COLLAR, 4.5
117 018400632 17T IL+4X6 BOLT, SOCKET M4X6
121 S44322101 {475 4w -441 FEED BAR COVER SUPPORT
122 062761012 417A"1595-28X10 SCREW, PAN SM5.95-26X10
123 555930001 NIV AN -LR BED COVER, LR

BAS-326F-0-050




A3 . E{&R8{% (326F-0) / Machine body (326F-0)

< BAS-326F-0 >

102~y
101

38
@
U 487
ﬁw@)\ | 122 B >
126 127 121 ‘§/\
)

BAS-326F-0-050



A3. E K%

(326F-0) / Machine body (326F-0)

REF.NO CODE QTY % NAME OF PARTS RM
124 106629002 2|A25°4.37 SCREW, SM4.37
125 S55945001 1[VgAhN~FAn - FRAME SIDE COVER, F
126 018501036 2|7HRILEEX10 BOLT, SOCKET M5X10
127 025050236 2|E7% 7295 WASHER, PLAIN M §
128 538357002 17 FII4FANWBAS)T 52X84  |--wemmrmmecenen
128 538571002 W LABEL,OPERATION (BAS)ENG. 52X84
129 538357001 NI FAV4FN (BAS)] 40X64  |--wmmmemmememmene
129 538571001 L[} D —— LABEL,OPERATION (BAS)ENG. 40X64

BAS-326F-0-050

10



B1. _L#h - #14EB3{% / Upper shaft and needle bar mechanism

[ s
Ko w i

" $5%m2A / For Special uses "

< s, E%A / For Medium-weight materials &
heavy- weight materials >

22—

&yt

"]

©-13

11

BAS-311F-0-123




B1. L& - #4#881% / Upper shaft and needle bar mechanism

REF.NO CODE QTY e NAME OF PARTS RM
1 S55103101 19794 UPPER SHAFT
2 S55145001 1197909893 CRANK ROD ASSY
2-1 144712001 2{r%°4.76 SCREW, SM4.76
3 549582001 197 921 8F UPPER SHAFT BUSH, F
4 555104001 HAFAM I % THRUST WASHER
5 014780632 1|7 F19#°3635-28X6 SET SCREW, SOCKET SM6.35-28X6
6 140726000 1999 9 r450M UPPER SHAFT BUSH, M
7 072630260 2(~A 7Y 6302V BALL BEARING, 6302VV
8 116920001 LV ESYIVVIA RING, THRUST
9 048150142 1{bA79°939G15 RETAINING RING, EXTERNAL C15
11 S55572001 2|7 +H#’2595-28X10 SET SCREW, SOCKET(CP)SM5.95X10
<% %HiEH> <For Special uses>
12-1-2 014770632 2|7+5#°2635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
12-1-3 S55877001 1| A476.35513 SET SCREW, (CP) SM6.35-40X4
13 100250001 1 A297.14 SCREW, SM7.14
16-1 S$55105001 N IAVERUIN VIR NEEDLE BAR CONNECTING ROD ASSY
16-1-1 549587001 11FoE UYL THREAD TAKE-UP SUPPORT
16-1-2 549588001 (1 EP1VIND) THREAD TAKE-UP LEVER
16-1-3 S47091001 1|FoE o9y ) THREAD TAKE-UP SUPPORT SHAFT
16-1-4 549589001 HUnNJR 39709 NEEDLE BAR CRANK
16-1-5 145465001 1A%V 3,570 SCREW, SM3.57-40X6 L
16-1-6 549689001 )R Uiy NEEDLE BAR CONNECTING ROD
16-1-7 542756101 nJFE 9% NEEDLE BAR CLAMP
16-1-8 062680712 1|+A"1437-40X7 SCREW, PAN SM4.73-40X7
16-1-9 147777000 2[=-FuAT7yuy NEEDLE BEARING
< For Medium—weight materials
<thE E¥YHE> & heavy-weight materials>
12-2 S37064101 1|INT 1950993 THREAD TAKE-UP CRANK
12-2-1 510040001 1HTUE V9709 THREAD TAKE-UP CRANK
12-2-2 014770632 217 191K3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
12-2-3 S39973001 1|7 19#°3635-40X5 SET SCREW, SOCKET SM6.35-40X5
13 100250001 1Ary7.14 SCREW, SM7.14
16-2 S55966001 1 AV 12 V2. VHS N-BAR CONNECTING ROD A ASSY
16-2-1 S47089001 1|70 44T THREAD TAKE-UP SUPPORT
16-2-2 S47090001 1TUE VY THREAD TAKE-UP LEVER
16-2-3 547091001 1FoE vy ) THREAD TAKE-UP SUPPORT SHAFT
16-2-4 152237101 AR 99509 NEEDLE BAR CRANK
16-2-5 145465001 1|V A% 3570 SCREW, SM3.57-40X6 L
16-2-6 549689001 1|yt 9Luhy NEEDLE BAR CONNECTING ROD
16-2-7 542756101 VL NE NEEDLE BAR CLAMP
16-2-8 062680712 1]5A"31437-40X7 SCREW, PAN SM4.73-40X7
16-2-9 147777000 2[=-FuA7yuy NEEDLE BEARING
<#EBEE¥MHE> < For Extra heavy—weight materials>
12-3 S59134001 19749729893 COUNTER WEIGHT B
12-3-1 154623000 197197098 THREAD TAKE-UP CRANK, B
12-3-2 014770632 2|719%°2635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
12-3-3 S55877001 1|bA276.3591°3 SET SCREW, (CP) SM6.35-40X4
13 100250001 V22 SCREW, SM7.14
16-3 S55970001 1R 9LhUBYS N-BAR CONNECTING ROD B ASSY
16-3-1 S47089001 117oE UYL THREAD TAKE-UP SUPPORT
16-3-2 S47090001 S V] THREAD TAKE-UP LEVER
16-3-3 S47091001 1 BVl L] THREAD TAKE-UP SUPPORT SHAFT
16-3-4 154624101 HAYR 99798 NEEDLE BAR CRANK, B
16-3-5 145465001 1|V A%Y3.570 SCREW, SM3.57-40X6 L
16-3-6 S49689001 VUL IV} NEEDLE BAR CONNECTING ROD
16-3-7 S42756101 VI NE S NEEDLE BAR CLAMP

BAS-311F-0-123

12




B1. L - §H#B84% / Upper shaft and needle bar mechanism

5

L .
B

et

17—@

< FE, E4¥1/8 / For Medium-weight materials &
heavy- weight materials >

£-13

BAS-311F-0-123
13




B1. E#h - $1#RF{R / Upper shaft and needle bar mechanism

REF.NO CODE QTY e NAME OF PARTS RM
16-3-8 062680712 1|+A'1437-40X7 SCREW, PAN SM4.73-40X7
16-3-9 147777000 2|=-FuATYLY NEEDLE BEARING
17 014780632 1|7+91°3635-28X6 SET SCREW, SOCKET SM6.35-28X6
18 102630001 1NJFIToT4HHa% NEEDLE BAR GUIDE SLIDE BLOCK
19 S49593000 1NIE T NEEDLE BAR GUIDE
20 100242003 2|V A%973.57 SCREW, SM3.57-40X5
21 155578000 2|7 Lhtv7.2 RUBBER CAP, 7.2
22 S02269001 1|nyE™ NEEDLE BAR
23 144458001 174993k 2457357 SET SCREW, SM3.57-40X4.5
24 152242001 1{nJF 440U NEDDLE BAR BUSH, U
25 152243001 1[NJRAND NEEDLE BAR BUSH, D
<thEHHE> < For Medium—weight materials >
26 107415016 1[3UnDPX5 (#16) NEEDLE, DPX5 (#16)
<311F-LEMAE> < For Heavy—weight materials of 311F-L>
26 145646019 112 UnDPX17 (#19) NEEDLE, DPX17 (#19)
< For Heavy—weight materials
<311F-0, 326F-0EMH > of 311F-0 & 326F-0>
26 145646019 1|12unDPX17 (#19) NEEDLE, DPX17 (#19)
< BE¥YHA> < For Extra heavy—weight materials >
26 145646025 1(3UnDPX17 (#25) NEEDLE, DPX17 (#25)
7R “OPTION PARTS”
26 107415009 1[30nDPX5 (#9) NEEDLE, DPX5 (#9)
26 107415011 1[22onDPX5 (#11) NEEDLE, DPX5 (#11)
26 107415014 1[3YuN)DPX5 (#14) NEEDLE, DPX5 (#14)
26 107415018 1]39unDPX5 (#18) NEEDLE, DPX5 (#18)
26 107415019 112N DPX5 (#19) NEEDLE, DPX5 (#19)
26 107415021 113YonDPX5 (#21) NEEDLE, DPX5 (#21)
26 107415023 11320n)DPX5 (#23) NEEDLE, DPX5 (#23)
26 154763010 1[2UnDPX5KN (#10) NEEDLE, DPX5KN (#10)
26 S37929009 1|3 UnJDPXSNY (#9) NEEDLE, DPX5NY (#9)
26 S37929016 1[3vnDPX5NY (#16) NEEDLE, DPX5NY (#16)
26 145646011 11390 DPX17 (#11) NEEDLE, DPX17 (#11)
26 145646014 1139unDPX17 (#14) NEEDLE, DPX17 (#14)
26 145646016 1[2YonJDPX17 (#16) NEEDLE, DPX17 (#16)
26 145646018 1[3Un)DPX17 (#18) NEEDLE, DPX17 (#18)
26 145646024 13N DPX17 (#24) NEEDLE, DPX17 (#24)
26 837928019 1{3YUNDPX1TINY (#19) NEEDLE, DPX17NY {#19)
26 S24511007 1139vn)3355-01MR (MR7) NEEDLE, 3355-01 MR7

BAS-311F-0-123

14




B2 . L& - §H#5E8% / Upper shaft and needle bar mechanism

BAS-311F-0-123

15



B2. &4 - $14#5831% / Upper shaft and needle bar mechanism

REF.NO CODE [aTY &g NAME OF PARTS RM
10 S57711001 1|ua43v9 793 TIMING PULLEY ASSY, U
10-1 S57712000 199997 PULLEY, U
10-2 S56018000 1|7 -YAN-4 PULLEY SPACER
10-3 S56019001 17404 PULLEY WASHER
10-4 018401236 3|7 IbbaX12 BOLT, SOCKET M4X12
10-5 028040246 3| r Y h R2-4 WASHER, SPRING 2-4
111 S$55198000 1|®-47"3 MOTOR BRACKET
112 018084032 2|7+ LE8X40 BOLT, SOCKET M8X40
113 028080242 2|V R h %2-8 WASHER, SPRING 2-8
114 025080232 2|53 H'+F298 WASHER, PLAIN M 8
115 018087032 2|7+ Wh8X70 BOLT, SOCKET M8X70
116 028080242 2|3 R2-8 WASHER, SPRING 2-8
117 025080232 2|74 H #7198 WASHER, PLAIN M 8
118 S55197001 1A EFAEY14 BELT ADJUSTING PLATE
119 018061232 2|7 ILp6X12 BOLT, SOCKET M6X12
120 017062012 1|&IWr6X20 BOLT, M6X20
121 021060102 1916 NUT, 1 M6
122 S47270001 4|7 FK WM 426X30 BOLT, SOCKET (S/P WASHER)M6X30
125 S55917000 1[99 954305~ Wk UPPER SHAFT TIMING BELT
126 S52836000 1M1z 7’13243 MOTOR TIMING PULLEY 32 ASSY
127 S55572001 1|7+H1°3595-28X10 SET SCREW, SOCKET(CP)SM5.95X10
128 017680512 1| VF4.37X5 BOLT, SM4.37X5
129 104450101 217 Ltu8 RUBBER CAP, 8

BAS-311F-0-123

16




C1.:% Y B3 (311F-0) / Feed mechanism (311F-0)

(" < ®mwiste / For Solenoid type >

1-1-20

1-1-27

0
1-1-26

(< x7—3tA/ For pneumatic type >

|
|
1-2—:
|
|

»
~

" #*7aeaE/ OPTION PARTS "

BAS-311F-0-202

17



C1.,% Y B{& (311F-0) / Feed mechanism (311F-0)

REF.NO CODE QTY ATEZ NAME OF PARTS

<EBEHIA> < For Solenoid type>

1-1 SA2428001 114419793 WORK CLAMP ASSY, SOL.

1-1-1 S42761000 1AyIoT WORK CLAMP ARM

1-1-2 S10047001 1(RA514-441 SLIDER SUPPORT

1-1-3 S10048001 VSR ] SLIDER SUPPORT SHAFT

1-1-4 048030342 21FADE3 RETAINING RING, E3

1-1-5 $10049001 199y 9nu8 SPACER

1-1-6 S10050000 1|A74%°- SLIDER

1-1-7 SA2424001 1|AYI75 L -R WORK CLAMP LIFTER LEVER, R

1-1-8 SA2423001 1AYI75Ln-L WORK CLAMP LIFTER LEVER, L

1-1-9 S10053001 1AYI75r L -v'% WORK CLAMP LIFTER SHAFT

1-1-10 048040342 21FAJE4 RETAINING RING, E4

1-1-11 S42764001 2|A o7 Un-F WORK CLAMP ARM LEVER, F

1-1-12 555147001 219197 L -R WORK CLAMP ARM LEVER, R

1-1-13 S10058001 HAHIHT LA -4) W-CLAMP ARM LEVER SHAFT

1-1-14 S21775001 1|Eyh7-43 SET SCREW COLLAR ASSY

1-1-14-1 014680432 2|{719K°2437-40%4 SET SCREW, SOCKET SM4.37-40X4

1-1-15 143591001 1|AFAMVY THRUST RING

1-1-16 048050342 1|FAJES RETAINING RING, E5

1-1-17 014760632 1{7+9# 3595-28X6 SET SCREW, SOCKET SM5.95-28X6

1-1-18 025040232 2|1t5% W #+F194 WASHER, PLAIN M 4

1-1-19 018400632 2|7+ Lh4aX6 BOLT, SOCKET M4X6

1-1-20 S10059001 HAHIHT LA -3 SPRING

1-1-21 S42767001 2{F9In' % PRESSER BAR SPRING

1-1-22 S512004000 1=77'9v2 LINEAR BUSH

1-1-23 011679312 1{FA£73.57E7 SET SCREW, (FT) SM3.57

1-1-24 S$55132001 29I 2h5U SPRING HOCK, U

1-1-25 SA2427001 119N 285D SPRING HOCK, D

1-1-26 SA2425001 2|AHIo7 Y WORK CLAMP ARM LEVER

1-1-27 048060342 2183 ' M4 SHOULDER SCREEW, M4
<I7T-mH> < For Pneumatic type >

1-2 S42768101 1144197 92AIR WORK CLAMP ARM ASSY, AIR

1-2-1 S42761000 1144197 WORK CLAMP ARM

1-2-2 S42764001 2T U -F WORK CLAMP ARM LEVER, F

1-2-3 542769001 1|AHI9F LV -RR-A WORK CLAMP ARM LEVER, RR-A

1-2-4 S42770001 1A I97 L -RL-A WORK CLAMP ARM LEVER, RL-A

1-2-5 S510058001 1Ay LN -4'% W-CLAMP ARM LEVER SHAFT

1-2-6 S21775001 1|tvh7-93 SET SCREW COLLAR ASSY

1-2-6-1 014680432 2|75 2437-40X4 SET SCREW, SOCKET SM4.37-40X4

1-2-7 143591001 1|AFAMYY THRUST RING

1-2-8 048050342 1+ ADES RETAINING RING, E5

1-2-9 014760632 1|7 19§ 3595-28X6 SET SCREW, SOCKET SM5.95-28X6

1-2-10 025040232 279 n 2F294 WASHER, PLAIN M 4

1-2-11 018400632 2|7 TR Mbaxe6 BOLT, SOCKET M4 X6

1-2-12 S10379001 VIV Lt CYLINDER SUPPORT

1-2-13 S42878000 2|x70415-18 AIR CYLINDER, 15-18

1-2-14 518415101 2{n-71-4,Q4M5 HALF UNION :Q4M5

1-2-15 S03800001 2[pLE ALY CLEVIS PIN

1-2-16 048040342 4|FFATJES RETAINING RING, E4

1-2-17 S03801101 AVIVEE X, CYLINDER JOINT

1-2-18 110168001 21aRys ROLLER SHAFT

1-2-19 S12004000 1)=77vv2 LINEAR BUSH

1-2-20 011679312 1{b 4293577 SET SCREW, (FT) SM3.57

1-2-21 S41271000 2|TEM5 ELBOW, M5

1-2-22 018501232 2|7 FRILE5X12 BOLT, SOCKET M5X12

BAS-311F-0-202




C1 .32 Y E8{% (311F-0) / Feed mechanism (311F-0)

(< ®mw=A / For Solenoid type >

1-13Mg

&
:(1;4

1-1-18 1-1-19 ﬂ

1-1-11

-

(<

BAS-311F-0-202

19



C1.:% Y B{% (311F-0) / Feed mechanism (311F-0)

REF.NO CODE QTY mf NAME OF PARTS RM

6 S42772001 11311 441IR WORK CLAMP, R 311

7 S42773001 1[311FHIL WORK CLAMP, L 311

8 025680232 278 B 2F194.37 WASHER, PLAIN M 4.37

9 153403002 2R Wh4.37X7 BOLT, SM4.37X7

10 S10065001 2|1F% 244 POSITIONING PLATE

11 062680512 2{FA"1437-40X5 SCREW, PAN SM4.37-40X5
<17-xHE> < For Pneumatic type>

73 542801101 21AY17YSE WORK CLAMP, SE

75 S42787001 2|1 IT7VAHI(EA WORK CLAMP GUIDE BRACKET, A

76 542884001 117417141148 WORK CLAMP GUIDE PLATE, B

82 062670712 21+~ 1357-40X7 SCREW, PAN SM3.57-40X7

83 062671212 4|+A1357-40X12 SCREW, PAN SM3.57-40X12

84 107038003 414547357 SCREW, FLAT SM3.57

85 S43677001 1|AHI799544 WORK CLAMP SUPPORT PLATE
<EBXB> < For Solenoid type >

205 543986201 1A T7YUN WORK CLAMP, UN :SOL
<thEWHA> < For Medium—weight materials >

140 $555162001 1|A945311A FEED PLATE, 311 A

< For Heavy—weight materials

<E¥VH. BEEHMA> & extra heavy—weight materials >

140 S55163001 114499443118 FEED PLATE, 311 B
7V E&E” “OPTION PARTS”

77 S42798001 1A9I7VEHHI4(4 WORK CLAMP GUIDE BRACKET

78 S42793001 21X FINEU(4 WORK CLAMP ADJUSTING PLATE

79 S42800001 21 A IAZIFITEYA4 ADJUSTING PLATE

80 S42802101 2|AHI7YSE-OP WORK CLAMP, SE-OP

81 062670512 4|+A"1357-40X5 SCREW, PAN SM3.57-40X5

139 S549955101 2|94 5 4% SCREW, W/SOCKET SM4.37

206 S43987001 1]13114HIUN WORK CLAMP, 311 UN
<EBEHAXH> < For Solenoid type>

207 S47224001 1AYIIT L= RUN SPRING, UN
<F='8&> < Gauge parts>

138 542888001 UV VEVEVIEVR H-POSITION STANDARD PLATE ASSY X

BAS-311F-0-202

FRMEHZTK ATV TV S BRI BRGHEA L TRHENLTEYET OTEMZHBLELTTEN,

YParts which have an asterisk(3)in the RM colum are parts which have been assembled and adjusted to high precisions.

These parts should never be disassembled.

20




C2 . %Y B§{% (311F-0) / Feed mechanism (311F-0)

21

BAS-311F-0-202




C2.:% Y Bk (311F-0) / Feed

mechanism (311F-0)

REF.NO CODE QTY &% NAME OF PARTS RM
12 S42774301 AVAREVIERUE Y-FEED BASE ASSY, V11
12-1 542816201 1YA9)54 Y-FEED BRACKET
12-2 S10069301 2\YX9)T U493 Y-FEED GUIDE ASSY
12-3 S59890001 417+ Wh437-40X8 BOLT, SOCKET SM4.37-40X8
12-4 S42778000 2|90an-3 CROSS ROLLER
12-5 S42779001 A5 41X FEED BAR, X
14 062761412 2|FA"1595-28X14 SCREW, PAN SM5.95-28X14
15 025060132 2|74 2396 WASHER, PLAIN S 6
16 555138001 131TIXAI 44T X-FEED SHAFT SUPPORT, 311
17 555204001 1311XF9YYY X-FEED SHAFT, 311
18 152718001 2|7+ f2°5.95 SET SCREW, SOCKET SM5.95X5
23 S55167001 1YIE9) Y-FEED SHAFT
24 018501032 2|7k IWb5X10 BOLT, SOCKET M5X10
25 025050232 2|34 H 2F295 WASHER, PLAIN M 5
26 535183000 2)=F7 9312 LINEAR BUSH, 12
27 048200142 1|r 4757937 C20 RETAINING RING, EXTERNAL C20
28 014760632 2|7+ 1595-28X6 SET SCREW, SOCKET SM5.95-28X6
29 555211000 1YIF 9 9kny Y-DRIVING SHAFT HOLDER
30 148782001 1|AN -1 SPACER
31 018501632 1|7+ WboX16 BOLT, SOCKET M5X16
32 S10077100 Y2439~ b Y-TIMING BELT
33 S10078001 2|TA WA Y T-BELT SPACER
34 510079101 AN VANRLY BELT HOLDER
35 S59890001 2|7 Lb437-40X8 BOLT, SOCKET SM4.37-40X8
36 $55210001 HYINIPE-AN =R Y-DRIVING P-MOTOR BASE
37 S50673000 1|98 7% %20 DRIVING GEAR, 20
38 014760632 2|7 +9%:595-28X6 SET SCREW, SOCKET SM5.95-28X6
39 S42784100 1748 LE 932 IDLER GEAR, 32
40 014760632 2|7 +9#K3595-28X6 SET SCREW, SOCKET SM5.95-28X6
41 555203001 Y7V HA Y-PULLEY SHAFT, A
42 527844201 1443097 -1A TIMING PULLEY, A
43 014770632 2|7+9#%3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
44 070688850 2|4%Y 9/7688ZZNR BALL BEARING, 688ZZNR
45 048060342 1{+AJEB RETAINING RING, E6
47 535722200 YO IPE-47 7Yk Y-DRIVING P-MOTOR BRACKET
49 555205001 11Y7-)8B Y-PULLEY SHAAFT, B
50 527844201 134309°7-IA TIMING PULLEY, A
51 014770632 2|7+9%3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
52 048160242 2|MA77F3IC16 RETAINING RING, INTERNAL C16
53 530138001 2(3490A°7Y 58 BALL BEARING, MICRO 8
54 048060342 2|MATES RETAINING RING, E6
55 S42785001 NWYroToby HOME POSITICN DOG, Y
56 014760632 1|7F9%'3595-28X6 SET SCREW, SOCKET SM5.95-28X6
60 025050236 2|74 25195 WASHER, PLAIN M 5
61 028050246 2|44 h 42-5 WASHER, SPRING 2-5
62 525634101 2|7+ ILF5X65 BOLT, SOCKET M5X65
63 018503032 1|7+ ILE5X30 BOLT, SOCKET M5X30
64 062711212 4|FA"2476-32X12 SCREW, PAN SM4.76-32X12
91 S10140109 HYFP)5 4 -A Y-AXIS FEED BRACKET COVER, A
92 106629002 2|VA%°4317 SCREW, SM4.37
93 559890001 1|7+# Wh4a37-40X8 BOLT, SOCKET SM4.37-40X8

BAS-311F-0-202

22




C3.3X Y B8f% (311F-0) / Feed mechanism (311F-0)

< #teAE& / For supply parts >

125 126

23

BAS-311F-0-202




C3.3% V) B{% (311F-0) / Feed

mechanism (311F-0)

REF.NO CODE JaQTY % NAME OF PARTS RM
13 S59637001 8|+%734X8 SCREW, FLAT M4X8
65 S10091201 AR TR E S a b AUXILIARY PLATE SUPPORT
67 $55142001 1|y 349 HIRD AUXILIARY PLATE SUPPORT, RD
68 S$55141001 1|R IMAHHILD AUXILIARY PLATE SUPPORT, LD
69 062761012 4]|FA"1595-28X10 SCREW, PAN SM5.95-28X10
70 $55143001 2|k 444U AUXILIARY PLATE SUPPORT, U
86 S42817101 XN LRAE-3M)Yr 14 X-PULSE MOTOR SETTING PLATE
87 S55485002 A 7RI H35X12 BOLT, SOCKET (S/P WASHER)M5X12
90 018501432 1{7HR WI5X14 BOLT, SOCKET M5X14
95 018401436 | 11|7FK Lb4X14 BOLT, SOCKET M4X14
96 028040246 | 11|W4a4 hR2-4 WASHER, SPRING 2-4
97 S44382201 1[X24309°7°-1)A326 X-TIMING PULLEY, A326
100 014770632 2|7+91K'3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
101 S42790000 1[X54309 A ILbAS T X-TIMING BELT, A 311
103 S42791101 1[(X424309°7-B311 X-TIMING PULLEY, B311
104 014770632 2|7+4%°3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
105 S42792001 1(X84309° 718 X-TIMING PULLEY SHAFT
106 S27844201 134309 7°-IA TIMING PULLEY, A
107 014770632 2|7F+9K3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
108 070688850 2|4% 974 688ZZNR BALL BEARING, 688ZZNR
109 048060342 1| ATE6 RETAINING RING, E6
110 S10133000 1|X7-Y%°1B X-PULLEY BASE, B
111 S$10134001 1|X7-19B X-PULLEY SHAFT, B
112 S$10087101 1|84309°7°-B TIMING PULLEY, B
113 014400532 2|7 9% 34X5 SET SCREW, SOCKET (CP) M4X5
114 048160242 2|M97+39C16 RETAINING RING, INTERNAL C16
115 530138001 2|7150~° 7048 BALL BEARING, MICRO 8
116 048060342 2|+ A7E6 RETAINING RING, E6
117 025050232 4|74 ' +F195 WASHER, PLAIN M 5
118 018501632 4|7+ R IWI5X16 BOLT, SOCKET M5X16
119 018502532 1|7k WE5X25 BOLT, SOCKET M5X25
120 S42793000 1[X34309' A LEB311 X-TIMING BELT, B 311
121 S10078001 2|TAWEAN -4 T-BELT SPACER
122 S10079101 1[N WRLE BELT HOLDER
123 S$59890001 2|7 F# Lh437-40X8 BOLT, SOCKET SM4.37-40X8
125 S42795101 1[X5rv3uby HOME POSITION DOG, X
126 S44924001 2|V A%V "M3X5.5 SCREW, M3X5.5
127 S42796001 1|XtoY-M)h14 X-SENSOR SETTING PLATE
128 062400812 2|+A"24x8 SCREW, PAN M4X8
129 025040232 2|7 h #F194 WASHER, PLAIN M 4
130 S42775101 1|XYF9U8 4hn -L X-Y FEED BRACKET COVER, L
132 106629002 4|v225°4.37 SCREW, SM4.37
133 S42776101 1(XYAHUE (hn-R X-Y FEED BRACKET COVER, R
135 106629002 4|319°437 SCREW, SM4.37
136 S$59890001 2|7 F# ILh437-40X8 BOLT, SOCKET SM4.37-40X8
137 025680232 2|E7% h #F174.37 WASHER, PLAIN M 4.37
220 S59893001 4|7 R ILA437-40X10 BOLT, SOCKET SM4.37-40X10
221 028680242 41N Hh 42-4.37 WASHER, SPRING 2-4.37
222 148847001 4190 % WASHER, PLAIN 4.76
223 $59893001 4|7 R ILE437-40X10 BOLT, SOCKET SM4.37-40X10
224 028680242 4N 3Yh 322-4.37 WASHER, SPRING 2-4.37
225 148847001 AN % WASHER, PLAIN 4.76
<R BR> <For supply parts>
226 S59741000 1)=7H 431149 LENEAR GUIDE SET, 311
226-1 S59637001 4|+%734X8 SCREW, FLAT M4X8

BAS-311F-0-202

24




C4.XYB%R (B11F-0,311F-LA AT 3 VE8&R) /
Feed mechanism (Option parts of 311F-0, 311F-L)

M-508K M-520K M-525K M-533K M-528K
Ry otik
16 18 A . . 28 | 12
Hook size (mm) | | | | | | [
) TP | Qe =
f==0 =0 O0—I—0 —or—0 0—0
.18 L 21 ‘ ‘ 25 | ||._33 15
RAFy Itk OM27.6,08.6
Snap size (mm) I

Ry IR MEVE
/ For sewing the belt with hook

203

204 < #£BEHR

/ Common parts >

141-1-5

141-2

S TS NIISS IS

4121 14122 14123 14124 14125 141-2.6 141-27 141-2-8  141-2:9 )

— e — —— — —

BAS-311F-0-202

25



C4.:x Y % (311F-0, 3MMF-LAF T 3 &8 &) /

Feed mechanism (Option parts of 311F-0 & 311F-L)

REF.NO CODE QTY LES] NAME OF PARTS RM

"ATy7 . dyoEE” “For Attaching the snap & hook”
<M508KH > < For “M508K" >

141 542803001 1|1311-SHYIFYIH3 311-S.H DEVICE SET %
<M528KH > < For “M528K" >

141 542806001 11311-S.HYIFYI53 311-S.H DEVICE SET PG
<M520KH > < For “"M520K” >

141 542808001 11311-S.HYIFYI53 311-S.H DEVICE SET PG
<M525KF > < For “"M525K” >

141 S542810001 1|1311-S.HYIFYIH3 311-S.H DEVICE SET S
<M533KFH > < For “M533K" >

141 542812001 1|311-S HYIFYDH3 311-S.H DEVICE SET DS

141-1-1 S510445000 1|&*3900n 48 CORE GUIDE

141-1-2 510446000 1997215 -'A LOWER FRONT GAUGE, A

141-1-3 S10450000 110431k I5 -V A LOWER FRONT SUB GAUGE, A

141-1-4 510454000 2199v15 - A UPPER FRONT GAUGE, A

141-1-5 510458000 2199R1KY AT -VA UPPER FRONT SUB GAUGE, A

141-1-6 510452000 1147135 -0'C LOWER FRONT SUB GAUGE, C

141-1-7 510456000 219915-°C UPPER FRONT GAUGE, C

141-1-8 S10460000 21991k -°C UPPER FRONT SUB GAUGE, C

141-2 S13807000 1177 - S HY3 GAUGE ASSY, SH

141-2-1 510447000 104315-V'B LOWER FRONT GAUGE, B

141-2-2 510448000 11248215-9°C LOWER FRONT GAUGE, C

141-2-3 510449000 1124315 -'D LOWER FRONT GAUGE, D

141-2-4 510451000 12431835 -'B LOWER FRONT SUB GAUGE, B

141-2-5 510453000 19431635 -0D LOWER FRONT SUB GAUGE, D

141-2-6 S10455000 199715 -'B UPPER FRONT GAUGE, B

141-2-7 S10457000 159315 -D UPPER FRONT GAUGE, D

141-2-8 S10459000 1199%1K35-0'B UPPER FRONT SUB GAUGE, B

141-2-9 510461000 1HIIRIKYIF-VD UPPER FRONT SUB GAUGE, D
<HBEHHZH> < Common parts>

141-3 153057102 2|94 A% SCREW, ROUND W/SOCKET SM4.37
<kyIFA WMEELNCE > < For Sewing the belt with hook >

203 S513099001 1|nJA5H NEEDLE PLATE, H

204 513100001 1|49 H FEED DOG, H

BAS-311F-0-202

F RMEBIXAMTNTO SR IE BELGHA T THENSLTHEYET O THRAICHBLAENTTEL,

YeParts which have an asterisk(X)in the RM colum are parts which have been assembled and adjusted to high precisions.

These parts should never be disassembled.

26




C5. XU Bk (311F-0, 311F-L, 326F-0 A 7 3 > &&) /
Feed mechanism (Option parts of 311F-0, 311F-L, 326F-0)

27

BAS-311F-0-202




C5.:% Y Bif% (311F-0, 311F-L, 326F-0f#A 7> 3 V& &R) /
Feed mechanism (Option parts of 311F-0, 311F-L & 326F-0)

REF.NO CODE QTY md NAME OF PARTS RM
<311F-0, 311F-LFH
=" 8& > | <For 311F—0 & 311F-L Gauge parts>
149 S55161001 "7 vTody av14311 H-POSITION STANDARD PLATE, 311
<311F-0
ZEYRAT7Y9F vk > | <For Feed plate attachment of 311F-0>
150-1 555164001 1AH49311AT 309 FEED PLATE BLANK, A 311
150-2 S55165001 1]£944311B7' 3% FEED PLATE BLANK, B 311
150-3 555166001 1|4944311C7° 509 FEED PLATE BLANK, C 311
<31F-0 V99T Z > < For One-touch work clamp of 311F-0>
151-1 S43700001 1OTAHI13AT 59 OT-FEED PLATE BLANK, A
151-2 543821001 1{0TA9)44B7 5% OT-FEED PLATE BLANK, B
151-3 S543822001 1{0T#444C7' 79 OT-FEED PLATE BLANK, C
<311F-0 EYiRFAT49F4/b > | <For Feed plate attachment of 311F-0>
152 S43823000 A7) 154 0F-7"L-}F INNER PLATE, FEED PLATE
<311F-0, 311F-L, 326F-0 <For Feed plate attachment
REYIRATIFIVE> of 311F-0, 311F-L & 326F-0>
154 S51804001 1914098 4 FEED PLATE SETTING BASE
155 153403002 1|#IWh4.37X7 BOLT, SM4.37X7
156 025680232 HEFH N £F294.37 WASHER, PLAIN M 4.37
"3NF-0MZ R 7 709%" “The Blank for work clamp of 311F-0"
<EE3.2mm> < Thick = 3.2mm>
153-1 543824001 1AYI7'709A-3.2 WORK CLAMP BLANK, A-3.2
153-2 543825001 1A417°5,9B-3.2 WORK CLAMP BLANK, B-3.2
<HE40mm> < Thick = 4.0mm>
1563-3 543826001 1HAHYI7709A-4.0 WORK CLAMP BLANK, A-4.0
153-4 543827001 1#417°5,9B-4.0 WORK CLAMP BLANK, B-4.0
<EE5.0mm> < Thick = 5.0mm>
153-5 543828001 1HAHYITI09A-5.0 WORK CLAMP BLANK, A-5.0
153-6 S43829001 1A417°5,98B-5.0 WORK CLAMP BLANK, B-5.0
<IR/E6.0mm> < Thick = 6.0mm>
153-7 543830001 1A417°509-6.0 WORK CLAMP BLANK, 6.0
<311F-0, 311F-L, 326F-0 < For Attaching the button
® AUt > 311F-0, 311F-L & 326F-0>
191 S31365001 2|\F auyhztng - BUTTON CLAMP HOLDER
192 S14848001 1|BUAHI7YU-R BU WORK CLAMP, U-R
193 S14849001 1|BUAHI7YU-L BU WORK CLAMP, U-L
194 149168001 2(4 9%V 487437 SCREW, W/FLANGE SM4.37
195 S30015101 1F409h293 BUTTON CLAMP ASSY
196 117363001 2|#IWh4.76 BOLT, SM4.76
197 025710232 2|e5% H £F194.76 WASHER, PLAIN M 4.76
198 S14069001 1{0T49)147E5 OT-FEED PLATE 7 PLAIN
199 153871001 1EGUIhynN 1.2 SPRING, 1.2
200 514073001 19hyN 214144 SPRING
201 062670512 21+A"1357-40X5 SCREW, PAN SM3.57-40X5
202 102707002 AL IS WASHER

BAS-311F-0-202

28




C6 . 3%V B3R (311F-0, 311F-L, 326F-0F A /< a3 »&8&) /
Feed mechanism (Option parts of 311F-0, 311F-L, 326F-0)

174 173 175 177 176 178 180 179 181

183 182 184 186 185 187

BAS-311F-0-202
29



C6.x% Y Bk (311F-0, 311F-L, 326F-0#4 < 3 &8 &h) /

Feed mechanism (Option

parts of 311F-0, 311F-L & 326F-0)

REF.NO CODE QTY e NAME OF PARTS RM
<9vayFHZ EH> < For One-touch work clamp>
157 857952001 1|OTARI(49° 193 OT-FEED PLATE BRACKET ASSY
158 513006101 1|htubss 44 CASSETTE HOLDER PLATE
159 S13007001 2(htyroy ey CASSETTE HOLDER PIN
160 021660306 213%1194318-40 NUT, 3 SM3.18-40
<PH1- &L 61.5X86.5FH> < For Sewing the bar tack”61.5X86.5" >
161 514254001 1A41I7YSR WORK CLAMP, SR
162 S14255001 1A917YSL WORK CLAMP, SL
165 $514846001 2|0TAHI7YDY3 OT-WORK CLAMP ASSY, D
166 149168001 208 Y%V %7437 SCREW, W/FLANGE SM4.37
<7 ZhE> <For Denim>
163 S14253001 1|10T#4%'J414DE OT-FEED PLATE BLANK, DE
<—#H> <For General>
164 S514252001 1OTH44ST OT-FEED PLATE
<N YYLDITELVE> < For Besting the vent>
167 S13092001 1{4944310-2 FEED PLATE, 310-002
168 S13090001 1|#4IR310-002 WORK CLAMP, R 310-002
169 S13091001 1A %IL310-002 WORK CLAMP, L 310-002
<753ViEHENE> < For Attacching the thread loop>
170 S13098001 149Y44310-3 FEED PLATE, 310-003
171 S13096001 1149 1R310-003 WORK CLAMP, R 310-003
172 S13097001 1|#4%1L310-003 WORK CLAMP, L 310-003
<PHIE£ELY 23X6 > < For Sewing the bar tack”23X6" >
173 523818001 1|#%LR311-004 WORK CLAMP, R 311-004
174 523819001 11A91L311-004 WORK CLAMP, L 311-004
175 S23820001 1]49444311-004 FEED PLATE, 311-004
<PEiE$ELN 104X4. 4> < For Sewing the bar tack”10.4X4.4" >
176 $23821001 11#4IR311-005 WORK CLAMP, R 311-005
177 S23822001 1144IL311-005 WORK CLAMP, L 311-005
178 523823001 114944311-005 FEED PLATE, 311-005
<$¥HABHIE&ENE> < For Sewing the bar tack”half-circle” >
179 523824001 1[#91IR311-006 WORK CLAMP, R 311-006
180 $523825001 1|4#41L311-006 WORK CLAMP, L. 311-006
181 523826001 1{4414311-006 FEED PLATE, 311-006
<PHIEEELN 6X23FE> < For Sewing the bar tack”6X23" >
182 $23827001 1|#%1IR311-007 WORK CLAMP, R 311-007
183 523828001 1|#41L311-007 WORK CLAMP, L 311-007
184 S23829001 1|449444311-007
<XPHIEEEA> < For Sewing the bar tack”x—cross” >
185 S23830001 1|474IR311-008 WORK CLAMP, R 311-008
186 S23831001 1|44IL311-008 WORK CLAMP, L 311-008
187 523832001 11449')44311-008 FEED PLATE, 311-008
<=AMNiLELA> < For sewing the bar tack”triangle” >
188 $23833001 1|4#%IR311-009 WORK CLAMP, R 311-009
189 523834001 11A%1L311-009 WORK CLAMP, L 311-009
190 $23835001 114414311-009 FEED PLATE, 311-009

BAS-311F-0-202

30




C7.

*XU Bk (311F-0, 311IF-LAA T a3 VE&) /
Feed mechanism (Option parts of 311F-0, 311F-L)

(———

- T T T T T T T TN

~— D

212-1

212-2

31

BAS-311F-0-202



C7.3£ Y B8f%k (311F-0, 311F-L B4 7 3 V& &) /
Feed mechanism (Option parts of 311F-0, 311F-L)

REF.NO CODE QTY e NAME OF PARTS RM

<9v49F RERF > < For One—touch—blank>
208 S14598001 1{OTAIN147 544312 OT FEED PLATE BLANK, 312
209 S02963201 1htybry 1453 CASSETTE HOLDER PLATE ASSY
209-1 S33533101 1\htybss 14 CASSETTE HOLDER PLATE
209-2 S19629001 2hEUrVE Y PIN, C-HOLDER
210-1 502959101 1{hEYrtHIAYS CASSETTE PRESSER ASSY, A
210-1-1 502966101 1|hEYb3D-A CASSETTE PLATE, D-A
210-1-2 S02968000 1|1htYb5U-A CASSETTE PLATE, U-A :T=1
210-1-3 152632001 1|FA9N VY338 HINGE ASSY, R
210-1-4 152633001 1|1F3I9N U934 HINGE ASSY, L
210-2 S02960101 11y 41BY3 CASSETTE PRESSER ASSY, B
210-2-1 502966101 1|ht Y 4D-A CASSETTE PLATE, D-A
210-2-2 S02971000 1Aty 4U-B CASSETTE PLATE, U-B:T=2
210-2-3 152632001 HFIIN VI8 HINGE ASSY, R
210-2-4 152633001 1FIIN VIS HINGE ASSY, L

<BEWRAE> <For Resin plate>
211 S02967101 2|{atyi3D-B CASSETTE PLATE, D-B
212-1 502969000 AR R IVZ ZETY CASSETTE LOWER PLATE, A :T=1
212-2 S02970000 2|htevbv444B CASSETTE LOWER PLATE, B :T=2
213-1 152632001 21F3A90 UH33% HINGE ASSY, R
213-2 152633001 21F39N U938 HINGE ASSY, L

BAS-311F-0-202

32




C8 .3x Y B3f% (311F-L) / Feed mechanism (311F-L)

33

BAS-311F-L-202




C8.3% Y B{% (311F-L) / Feed mechanism (311F-L)

REF.NO CODE QTY FRES NAME OF PARTS RM
1 S42768101 1AHI9793AR WORK CLAMP ARM ASSY, AIR
1-1 542761000 1A9197 WORK CLAMP ARM
1-2 S42764001 2[A9 197 LN -F WORK CLAMP ARM LEVER, F
1-3 S42769001 1|AY 197 LA -RR-A WORK CLAMP ARM LEVER, RR-A
1-4 S42770001 14197 LA -RL-A WORK CLAMP ARM LEVER, RL-A
1-5 S10058001 HAHINT LNV W-CLAMP ARM LEVER SHAFT
1-6 S21775001 1|tybh7-93 SET SCREW COLLAR ASSY
1-6-1 014680432 2{7 19 2437-40X4 SET SCREW, SOCKET SM4.37-40X4
1-7 143591001 1AZAMLY THRUST RING
1-8 048050342 1|FAJES RETAINING RING, E5
1-9 014760632 1|7 +5H%°3595-28X6 SET SCREW, SOCKET SM5.95-28X6
1-10 025040232 2|38 0 27294 WASHER, PLAIN M 4
1-11 018400632 2|7+ IL4X6 BOLT, SOCKET M4X6
1-12 $10379001 18441 CYLINDER SUPPORT
1-13 S42878000 2|17Y4515-18 AIR CYLINDER, 15-18
1-14 S18415101 2|n-71ZFvQ4M5 HALF UNION :Q4M5
1-15 S03800001 2|9LEAEY CLEVIS PIN
1-16 048040342 41F}JE4 RETAINING RING, E4
1-17 S03801101 219008 9% 7 CYLINDER JOINT
1-18 110168001 2(amy) ROLLER SHAFT
1-19 S12004000 11=F7 v LINEAR BUSH
1-20 011679312 1|FA%73.57EF SET SCREW, (FT) SM3.57
1-21 S41271000 2|ThE' M5 ELBOW, M5
1-22 018501232 2|7 R WbBX12 BOLT, SOCKET M5X12
6 $55931001 1[311LAHIR WORK CLAMP, R :311L
7 S55932001 1311LAHIL WORK CLAMP, L :311L
8 025680232 2|79 W #F194.37 WASHER, PLAIN M 4.37
9 153403002 2|& Wr4.37X7 BOLT, SM4.37X7
10 S10065001 24FX A4 POSITIONING PLATE
11 062680512 2|F~"1437-40X5 SCREW, PAN SM4.37-40X5
73 542801101 2|1A%17YSE WORK CLAMP, SE
75 S42787001 2(FHI7 VYT 4A WORK CLAMP GUIDE BRACKET, A
76 542884001 1417441148 WORK CLAMP GUIDE PLATE, B
82 062670712 2{#A"31357-40X7 SCREW, PAN SM3.57-40X7
83 062671212 41+A"31357-40X12 SCREW, PAN SM3.57-40X12
84 107038003 4{%5%Y°3.57 SCREW, FLAT SM3.57
85 S43677001 1HAYI7Yr 44 WORK CLAMP SUPPORT PLATE
<E¥H> < For Heavy—-weight materials>
140-2 $55941001 1|4944311LB FEED PLATE, B :311L
"R YRma47 "For plate of flat head”
<EHA> < For Heavy—weight materials>
140-3 S57718001 1|49U443311LA FEED PLATE, 311LA
<thEWA> < For Medium-weight materials >
140-4 S57719001 11491)44311LB FEED PLATE, 311LB
i WAV T “OPTION PARTS” ,
77 S42798001 1AHI7V Y144 WORK CLAMP GUIDE BRACKET
78 S42799001 2(A1FIATEY(4 WORK CLAMP ADJUSTING PLATE
79 S42800001 2{FHIAFIFIVEV(4 ADJUSTING PLATE
80 542802101 2|A%17YSE-OP WORK CLAMP, SE-OP
81 062670512 4(FA"3357-40X5 SCREW, PAN SM3.57-40X5
138 544608101 N UVRVEEVZE U H-POSITION STANDARD PLATE ASSY X
139 549955101 2|1E9195 247 SCREW, W/SOCKET SM4.37
<t EYHE> <For Medium—weight materials>
140-1 S$55940001 11 9Y44311LA FEED PLATE, A :311L

BAS-311F-L-202

FHRMIBIZXAFNTOSE G . BEGHEA T TRENRLTHYET O THEICHBLUEOT TS,

YrParts which have an asterisk(¥)in the RM colum are parts which have been assembled and adjusted to high precisions.

These parts should never be disassembled.

34




C9 .3X Y B8{% (311F-L) / Feed mechanism (311F-L)

35

BAS-311F-L-202




C9.3% Y B3% (311F-L) / Feed

mechanism (311F-L)

REF.NO CODE QTY 5 % NAME OF PARTS RM
12 S42774301 NVIFY5 492 Y-FEED BASE ASSY, V11
12-1 S42816201 HYA9Y54 Y-FEED BRACKET
12-2 S10069301 2\YF9UT T 493 Y-FEED GUIDE ASSY
12-3 559890001 417K LM 437-40X8 BOLT, SOCKET SM4.37-40X8
12-4 $42778000 2|7AAB-3 CROSS ROLLER
12-5 S$42779001 1A7)5 41X FEED BAR, X
14 062761412 2|TA’1595-28X14 SCREW, PAN SM5.95-28X14
15 025060132 21E3% 0 %376 WASHER, PLAIN S 6
16 5565933100 TBTILXAYY JH#4T FEED SHAFT SUPPORT, X :311L
17 544616001 1|1311LXA 7YY ) X-AXIS FEED SHAFT, 311L
18 152718001 2|7 FHA4Y'5.95 SET SCREW, SOCKET SM5.95X5
23 555934101 HYINYY Y-DRIVING SHAFT
24 018501032 2|7HK Wb5X10 BOLT, SOCKET M5X10
25 025050232 2|e7%h 27195 WASHER, PLAIN M 5
26 535183000 2\N=77vva12 LINEAR BUSH, 12
27 048200142 1|FA%79379C20 RETAINING RING, EXTERNAL C20
28 014760632 2|7 19K 3595-28X6 SET SCREW, SOCKET SM5.95-28X6
29 555211000 YNGR Y-DRIVING SHAFT HOLDER
30 148782001 1|AN Y SPACER
31 018501632 1|7HHKILE5X16 BOLT, SOCKET M5X16
32 $10077100 N EEVUEN Y-TIMING BELT
33 510078001 2{TA WA AN =Y T-BELT SPACER
34 510079101 TN WRLY BELT HOLDER
35 $59890001 2|71H# ILh437-40X8 BOLT, SOCKET SM4.37-40X8
36 555210001 1 YINIPE-4A-R Y-DRIVING P-MOTCR BASE
37 S$50673000 178 9% %20 DRIVING GEAR, 20
38 014760632 2|7 191 1595-28X6 SET SCREW, SOCKET SM5.95-28X6
39 542784100 174N L% %32 IDLER GEAR, 32
40 014760632 2|7F9# 1595-28X6 SET SCREW, SOCKET SM5.95-28X6
41 555203001 YT A Y-PULLEY SHAFT, A
42 527844201 134305 7-A TIMING PULLEY, A
43 014770632 2|7+91°1635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
44 070688850 2|43 688ZZNR BALL BEARING, 688ZZNR
45 048060342 1(bAJEB RETAINING RING, E6
47 835722200 1YIFIPE-47 77 9b Y-DRIVING P-MOTOR BRACKET
49 555205001 1Y7-)4"98B Y-PULLEY SHAAFT, B
50 527844201 1343097 -YA TIMING PULLEY, A
51 014770632 2|7191°1635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
52 048160242 2|bA97+37C16 RETAINING RING, INTERNAL C16
53 530138001 2|49~ TYY'8 BALL BEARING, MICRO 8
54 048060342 2|FAIES RETAINING RING, E6
55 542785001 Yook HOME POSITION DOG, Y
56 014760632 1|74 3595-28X6 SET SCREW, SOCKET SM5.95-28X6
60 025050236 2|58 2F195 WASHER, PLAIN M 5
61 028050246 2(W2yh42-5 WASHER, SPRING 2-5
62 525634101 2|7k ILb5X65 BOLT, SOCKET M5X65
63 018503032 1|7+ WE5X30 BOLT, SOCKET M5X30
64 062711212 4|FA1476-32X12 SCREW, PAN SM4.76-32X12
91 510140109 YA T 1hv-A Y-AXIS FEED BRACKET COVER, A
92 106629002 APZESRRY SCREW, SM4.37
93 559890001 1|7+ Vh437-40X8 BOLT, SOCKET SM4.37-40X8

BAS-311F-L-202

36




C10 . %Y B3f% (311F-L) / Feed mechanism (311F-L)

37

BAS-311F-L-202




C10.:% Y Bd{%& (311F-L) / Feed mechanism (311F-L)

REF.NO CODE QTY LES NAME OF PARTS RM

13 S59637001 8|+#734X8 SCREW, FLAT M4X8

57 S44757101 EELEL LAY SUPPORT PLATE GUIDE, M

58 060680712 2{nW 1 437-40X7 SCREW, BIND SM4.37-40X7

65 S$10091201 4|1\ 488K 31T AUXILIARY PLATE SUPPORT

67 555935001 1| 31444 IRD SUPPORT PLATE GUIDE,R :D

68 555936001 1| 31494 1ILD SUPPORT PLATE GUIDE, L :D

69 062761012 4]4A"1595-28X10 SCREW, PAN SM5.95-28X10

70 S55937001 2|y 314U SUPPORT, U

95 018401436 11|7+K WaxX14 BOLT, SOCKET M4X14

96 028040246 11|23 h%2-4 WASHER, SPRING 2-4

97 544382201 11X84309°7°-1JA326 X-TIMING PULLEY, A326

100 014770632 2|7+9#%°3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6

101 S44456000 1|X3439° A 1L hAS26 X-TIMING BELT, A 326

102 544457000 1|X7-)44L X-PULLEY BRACKET, L

103 544458101 1|X5439°7-)B326 X-TIMING PULLEY, B326

104 014770632 217+49#%°2635-40X6 SET SCREW, SOCKET(CP) SM6.35X6

105 544459001 X435 7)) X-TIMING PULLEY SHAFT

106 S517885101 144309°7-)A TIMING PULLEY, A

107 014770632 2|7149%°3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6

108 530138001 2|49O8TYUG'8 BALL BEARING, MICRO 8

109 048060342 2|FAJEB RETAINING RING, E6

110 S17886100 1[X7-)4 1R X-PULLEY BRACKET, R

111 517887001 1{x7-Yv IR X-PULLEY SHAFT, R

112 $17888001 1144305 7°-B TIMING PULLEY, B

113 014710532 217 +98°3476-32X5 SET SCREW, SOCKET SM4.76-32X5

114 048160242 2{MAIF7FADC16 RETAINING RING, INTERNAL C16

115 530138001 21v49a8° 7058 BALL BEARING, MICRO 8

116 048060342 2|FAJE6 RETAINING RING, E6

117 025050232 479" H 2F295 WASHER, PLAINM 5

118 018501632 4|7+ IVb5X16 BOLT, SOCKET M5X16

119 018501632 17T Wb5X16 BOLT, SOCKET M5X16

120 S544624000 1IX34305° A WE311L X-TIMING BELT, B 311L

121 S10078001 2|TA VAN T-BELT SPACER

122 S47115001 1Y~ LRRILY Y-BELT HOLDER

123 S59890001 2|7 Wh437-40X8 BOLT, SOCKET SM4.37-40X8

125 S42795101 1UXF uTob s HOME POSITION DOG, X

126 544924001 2|9V 2%5"M3X5.5 SCREW, M3X5.5

127 542796001 1|IXEo8-MYh4{4 X-SENSOR SETTING PLATE

128 062400812 2(FA"24X%8 SCREW, PAN M4X8

129 025040232 2{e3%h 2F194 WASHER, PLAIN M 4

130 S59331001 1|XYAY 5 1h-L FEED BRACKET COVER, L :XY

132 107272002 4{95%°4.37 SCREW, FLAT SM4.37

133 555939001 1[XYAHE L AN -R FEED BRCKET COVER, R : XY

135 107272002 4149523°4.37 SCREW, FLAT SM4.37

136 S59890001 217 TR IV h437-40X8 BOLT, SOCKET SM4.37-40X8

137 025680232 2|39 0 2 F24.37 WASHER, PLAIN M 4.37

142 048160242 2|FA97F39C16 RETAINING RING, INTERNAL C16

143 018501632 417K IWI5X16 BOLT, SOCKET M5X16

144 025050232 4{e7% " h 2F295 WASHER, PLAINM 5

145 018501432 2(7F K ILE5X14 BOLT, SOCKET M5X14

220 S59893001 417+FK W437-40X10 BOLT, SOCKET SM4.37-40X10

221 028680242 4\ 2 h %2-4.37 WASHER, SPRING 2-4.37

222 148847001 440+ WASHER, PLAIN 4.76

223 S559893001 4|7 K Wh437-40X10 BOLT, SOCKET SM4.37-40X10

224 028680242 AN R h #2-4.37 WASHER, SPRING 2-4.37

225 148847001 AL WASHER, PLAIN 4.76
<HEAmR> <For supply parts>

226 S59742000 1J=ZFH 1R 311LE9h LENEAR GUIDE SET, 311L

226-1 S59637001 4|+%734X8 SCREW, FLAT M4X8

BAS-311F-L-202

38




C11. XY BER B1IF-LA T 3 > 88&) / Feed mechanism (Option parts of 311F-L)

= 1.5
272 %

39

BAS-311F-L-202




C11.& Y B§&k (311F-LA J < 3 > &8 &) / Feed mechanism (Option parts of 311F-L)

REF.NO CODE QTY SRS NAME OF PARTS RM

<F-y'&#&> < Gauge parts>

149 555161001 15 705y 1014311 H-POSITION STANDARD PLATE, 311
<EYIRRATI9FIE> <For Feed plate attachment>

150-1 S57723001 1| H9I48FLAT 709 FEED PLATE FLA BLANK

150-2 S57724001 1|19 )48FLBT 509 FEED PLATE FLB BLANK

150-3 S57725001 1|49V14FLCT 709 FEED PLATE FLC BLANK
<ZFEYiAT7IyFivh 447> | <For Feed plate attachment of flat type >

150-4 S57720001 1 F9I48FLAT 709 FEED PLATE FLA BLANK

150-5 S57721001 1|49014FLBY 709 FEED PLATE FLB BLANKL

150-6 S57722001 1|149044FLCT 7% FEED PLATE FLC BLANK
<TshyFRZA> < For One—touch work clamp>

151-1 S57726001 1|0TA14FLAT 309 OT-FEED PLATE FLA BLANK

151-2 S57727001 1|OTAY44FLBT 509 OT-FEED PLATE FLB BLANK

151-3 S57728001 1|OTAHL4FLCT 709 OT-FEED PLATE FLC BLANK

152 S45603001 14994840771} FEED PLATE INNER PLATE
<{{Z A7 309% > < The Blank for work clamp>

153-1 S57729001 2(#917°309FLA-3.2 WORK CLAMP BLANK, A-3.2 311L

153-2 S57730001 2|#417°509FLB-3.2 WORK CLAMP BLANK, A-3.2 311L

153-3 S57731001 2(#917°709FLA-4.0 WORK CLAMP BLANK, A-4.0 311L

153-4 S57732001 2|#%17°709FLB-4.0 WORK CLAMP BLANK, B-4.0R 311L

153-5 S57733001 2|#917°709FLA-5.0 WORK CLAMP BLANK, A-5.0L 311FL

153-6 S57734001 2[#917°59FLB-5.0 WORK CLAMP BLANK, B-5.0L 311FL

153-7 S57735001 2|#%17°7v9FLB-6.0 WORK CLAMP BLANK, 6.0 311FL
<{z.{HAEA 7497400 > | <Attachment for work clamp & feed plate >

154 S551804001 1|1X9015M 9554 FEED PLATE SETTING BASE

155 153403002 1|F Wha.37X7 BOLT, SM4.37X7

156 025680232 1e7% B +F194.37 WASHER, PLAIN M 4.37

157 557952001 1|10TAYj445 143 OT-FEED PLATE BRACKET ASSY

BAS-311F-L-202

40




C12. X Y B3f% (326F-0) / Feed mechanism (326F-0)

< BAS-326F-0 >

41

BAS-326F-0-202




C12.3% Y B3{%& (326F-0) / Feed mechanism (326F-0)

REF.NO CODE QTY st NAME OF PARTS RM
1 S51027001 1NAHIIT )2 WORK CLAMP ARM ASSY
1-1 551028000 Y197 WORK CLMP ARM
1-2 S35183000 2\0=F7 9112 LINEAR BUSH, 12
1-3 011679312 2|M2Y°3577 SET SCREW, (FT) SM3.57
1-4 S30950000 2\779M0y FLAT CYLINDER
1-5 S55533000 4|1k M5 ELBOW, M5
1-6 544326001 1I7VI3$41Y) SUPPORT SHAFT
1-7 146354001 AV WASHER, PLAIN 5
1-8 048040342 2(FAJE4 RETAINING RING, E4
1-9 S$30951001 AV E S CYLINDER JOINT
1-10 018401632 2|7+ kX116 BOLT, SOCKET M4X16
1-11 110168001 2|any) ROLLER SHAFT
1-12 544327001 1HHI75 LV -UR WORK CLAMP LIFTER LEVER, UR
1-13 544328001 1H4I75 L’ -uL WORK CLAMP LIFTER LEVER, UL
1-14 S17813001 2|A%177 L -D LEVER,D
1-15 544329001 AP 97090 WORK CLAMP LIFTER SHAFT
1-16 048050342 1[FATJES RETAINING RING, E5
1-17 143591001 1| AFAMY THRUST RING
1-18 521775001 11eUhn7-793 SET SCREW COLLAR ASSY
1-18-1 139096001 11Evbh7- SET SCREW COLLAR
1-18-2 014680432 2|7T9% 2437-40X4 SET SCREW, SOCKET Sivi4.37-40X4
1-19 014760632 1{7 195 1595-28X6 SET SCREW, SOCKET SM5.95-28X6
1-20 018400832 2{7Hi#k wh4x8 BOLT, SOCKET M4Xx8
1-21 025040132 2{E7% 2304 WASHER, PLAIN S 4
1-22 S17816001 1AIAY-4415) SUPPORT SHAFT, SLIDER
1-23 518636101 A48 -FYn % SPRING
1-24 014760632 1{7+91%3595-28X6 SET SCREW, SOCKET SM5.95-28X6
2 S17815000 1|1A74% - SLIDER
3 551029001 1AYIOTHH144 WORK CLAMP ARM SUPPORT PLATE
4 149482001 2(7 TV HFK LIMEX15 BOLT, FLAT W/SOCKET M6X15
6 $51030001 1[326L1%1IR WORK CLAMP, R 326L
7 S51031001 1{326LAHIL WORK CLAMP, L 326L
8 025680232 2(e7% H 4719437 WASHER, PLAIN M 4.37
9 153403002 2|KWh437X7 BOLT, SM4.37X7
10 510065001 2[1F% M4 POSITIONING PLATE
11 062680512 2|FA"2437-40X5 SCREW, PAN SM4.37-40X5
12 S44433401 113264744932 FEED BRACKET ASSY, 326
12-1 544437401 1YA9Y5° 4 Y-FEED BAR
12-2 544434101 2{326YA9NT7UT493 Y-FEED GUIDE ASSY, 326
12-3 S59890001 4{7+H WH437-40X8 BOLT, SOCKET SM4.37-40X8
12-4 544436000 2|32690A0-3 CROSS ROLLER, 326
12-5 544381001 1A7Y5 41X FEED BAR, X
13 559637001 8|+%7314X8 SCREW, FLAT M4X8
14 017761412 2|#"ILE5.95X14 BOLT, SM5.95X14
15 025060132 2|38 H 20396 WASHER, PLAIN S 6
93 559890001 2|7+ Wh437-40X8 BOLT, SOCKET SM4.37-40X8

BAS-326F-0-202

42




C13.3x Y B3f% (326F-0) / Feed mechanism (326F-0)

35 34 44

43

BAS-326F-0-202




C13.3% Y B8{%& (326F-0) / Feed mechanism (326F-0)

REF.NO CODE QTY LS NAME OF PARTS RM
16 $55946000 11326XA 99V 9841 FEED SHAFT SUPPORT, 326X
17 S51033001 11326LXA91)2'8 X-FEED SHAFT, 326L
18 152718001 2|7+h*25.95 SET SCREW, SOCKET SM5.95X5
23 551034101 1Yo 598 Y-DRIVING SHAFT
24 018501232 2|7 FK Wh5X12 BOLT, SOCKET M5X12
25 025050232 2|e79 h +F275 WASHER, PLAIN M 5
26 S47112000 2[4=77 w216 LINEAR BUSH, 16
27 014760632 2|7 +49%3595-28%6 SET SCREW, SOCKET SM5.95-28X6
28 $55947001 HYINIPE-47559b Y-DRIVING P-MOTOR BRACKET
29 018061632 4{7FEILI6X16 BOLT, SOCKET M6X16
30 544443001 M VINE Y DRIVING GEAR
31 014760632 2|7 9§ 2595-28X6 SET SCREW, SOCKET SM5.95-28X6
32 S17868001 23zFa74%0 908 BALL BEARING, MINATURE
33 555948001 NVINER DRIVING SHAFT, Y
34 S23446000 17y COUPLING
35 014760632 4|7 +5#'3595-28X6 SET SCREW, SOCKET SM5.95-28X6
36 048080342 1|FAJES RETAINING RING, E8
37 048220242 2|FAI7FIAHC22 RETAINING RING, INTERNAL C22
38 S57850001 1UYF YTU7 39 HOME POSITION BRACKET, Y
39 018401032 2{7 TR ILM4X10 BOLT, SOCKET M4X10
40 025040232 2390 27154 WASHER, PLAIN M 4
41 544669001 1YY= 44 Y-SENSOR SETTING PLATE
42 018400832 2|7+ ILE4X8 BOLT, SOCKET M4X8
43 025040232 2|e59 h 25194 WASHER, PLAIN M 4
44 S59650001 VNE R VIS SPACER
73 S56534001 2|49 17YSE WORK CLAMP, SE
75 S42787001 2(FHI7UAHI(4A WORK CLAMP GUIDE BRACKET, A
76 $42884001 1144170441148 WORK CLAMP GUIDE PLATE, B
82 062670712 2}FA"21357-40X7 SCREW, PAN SM3.57-40X7
83 062671212 4|+A71357-40X12 SCREW, PAN SM3.57-40X12
84 107038003 447337357 SCREW, FLAT SM3.57
85 S56535001 1 AFIT7 V544 WORK CLAMP SUPPORT PLATE
<thE¥H> < For Medium—weight materials>
140-1 555952001 1#49/14326A FEED PLATE, 326A
<EPpHA> < For Heavy-weight materials>
140-2 $55953001 1144143268 FEED PLATE, 326B
“F7vavER & “OPTION PARTS”
5 551042001 1{326LFH%IUN WORK CLAMP, UN 326L
77 S42798001 AHI?VAH1I4(4 WORK CLAMP GUIDE BRACKET
78 S56536001 2{FHIFINEY414 ADJUSTING PLATE
79 S42800001 21 IAFIFIANEY(S ADJUSTING PLATE
81 062670612 4|+ 1357-40X6 SCREW, PAN SM3.57-40X6
139 549955101 2|1F 943 F 2 SCREW, W/SOCKET SM4.37
141 S56537001 1AYI7YUN WORK CLAMP, UN

BAS-326F-0-202

44




C14 .3x Y B8f% (326F-0) / Feed mechanism (326F-0)

§—95

118

9 ?
120 q12f &oqq7 1M

=90 iy

45

BAS-326F-0-202




C14.:% Y B8{% (326F-0) / Feed mechanism (326F-0)

REF.NO CODE [QTY Y3 NAME OF PARTS RM

57 S44757101 EVERC YRRy SUPPORT PLATE GUIDE, M

58 060680712 2| 4Ur 437-40X7 SCREW, BIND SM4.37-40X7

65 S$S10091201 4|\ aR 4898 T AUXILIARY PLATE SUPPORT

67 S55949001 11§ 31444 IRD AUXILIARY PLATE SUPPORT, RD

68 S55950001 1|H 3444 ILD AUXILIARY PLATE SUPPORT, LD

69 062761012 4|+A"1595-28X10 SCREW, PAN SM5.95-28X10

70 S55951001 2Ky 31444 1IU AUXILIARY PLATE SUPPORT, U

95 018401436 | 1|7+ ILb4X14 BOLT, SOCKET M4X14

96 028040246 | 11|Wa#h42-4 WASHER, SPRING 2-4

97 S57835101 1|X84309°7-1)A326 X-TIMING PULLEY, A 326

100 014770632 2|7+415°3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6

101 S44456000 1|X8439' A ILFA326 X-TIMING BELT, A 326

102 S44457000 1|IX7-Y4' 1L X-PULLEY BRACKET, L

103 S44458101 1|1X84309°7°-1)B326 X-TIMING PULLEY, B326

104 014770632 2|7 191 3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6

105 S44459001 X843 7)) X-TIMING PULLEY SHAFT

106 S17885101 141305 7-1A TIMING PULLEY, A

107 014770632 2|7 +9#°3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6

108 530138001 2|7490NTYLS'8 BALL BEARING, MICRO 8

109 048060342 2| ATE6 RETAINING RING, E6

110 S17886100 1|X7-)9 4R X-PULLEY BRACKET, R

111 S17887001 1|X7-)Y"9R X-PULLEY SHAFT, R

112 S17888001 1184309 7-B TIMING PULLEY, B

113 014710532 2{7+9%°3476-32X5 SET SCREW, SOCKET SM4.76-32X5

114 048160242 2{F77FI9C16 RETAINING RING, INTERNAL C16

115 530138001 2|44 7YV'8 BALL BEARING, MICRO 8

116 048060342 2|FATES RETAINING RING, E6

117 025050232 SR ES =L WASHER, PLAINM 5

118 018501632 4|7F K Lb5X16 BOLT, SOCKET M5X16

119 018501632 1|7 FE ILboX16 BOLT, SOCKET M5X16

120 S44624000 1IX84IU9 A LR3TIL X-TIMING BELT, B 311L

121 S10078001 2{TA AN —H T-BELT SPACER

122 S47115001 YA LRV Y-BELT HOLDER

123 S59890001 2|7+ Wr437-40X8 BOLT, SOCKET SM4.37-40X8

125 S42795101 1UXF VUTuby HOME POSITION DOG, X

126 S44924001 2|42 ' M3X5.5 SCREW, M3X5.5

127 S42796001 1Xtoy-bh 14 X-SENSOR SETTING PLATE

128 062400812 2|FA"24X8 SCREW, PAN M4X8

129 025040232 2|E39 W% F194 WASHER, PLAIN M 4

130 S51040001 1XYAPE 1A -L XY-FEED BRACKET COVER, L

132 106629002 4|v2%°4.37 SCREW, SM4.37

133 S51041001 1XYA9)5 1hn-R XY-FEED BRACKET COVER, R

135 106629002 4|V2%°4.37 SCREW, SM4.37

136 S59890001 2|7F# Wh437-40X8 BOLT, SOCKET SM4.37-40X8

137 025680232 2|74 h %F2194.37 WASHER, PLAIN M 4.37

142 048160242 2|FA77+39C16 RETAINING RING, INTERNAL C16

143 018501632 4|7 FHILEEX16 BOLT, SOCKET M5X16

144 025050232 4|3 N FF175 WASHER, PLAN M 5

145 018501432 2|7 R WEEX14 BOLT, SOCKET M5X14

220 S59893001 4|7 IWh437-40X10 BOLT, SOCKET SM4.37-40X10

221 028680242 4|3 h $2-4.37 WASHER, SPRING 2-4.37

222 148847001 419 0% WASHER, PLAIN 4.76

223 S59893001 4|7 K WE437-40X10 BOLT, SOCKET SM4.37-40X10

224 028680242 4|W Y H $2-4.37 WASHER, SPRING 2-4.37

225 148847001 419 0% WASHER, PLAIN 4.76
<WHHEmE> < For Supply parts>

226 S$59742000 1Y=7h 4+ 311LEYE LENEAR GUIDE SET, 311L

226-1 S59637001 4|+%#314X8 SCREW, FLAT M4X8

BAS-326F-0-202

46




C15. 3%V B3f%k (326F-0 B 4 7 3 > &8&) / Feed mechanism (Option parts of 326F-0)

149

47

BAS-326F-0-202




C15.3% Y Bf% (326F-0A# 72 3 &8 &) / Feed mechanism (Option parts of 326F-0)

REF.NO CODE QTY e NAME OF PARTS RM

<y -y'ibam> < Gauge parts >

138 S56538001 I AVEVE VL VR H-POSITION STAND PLATE ASSY DS

149 S55954001 15 U704 1044326 H-POSITION STANDARD PLATE, 326
<EYIRRATIFIN> < Attachment for feed plate >

150-1 S57844001 1| 49Y44326A7 79 FEED PLATE BLANK, 326A

150-2 S57845001 1|4944326B7 79 FEED PLATE BLANK, 326B

150-3 S57846001 1|4544326C7 79 FEED PLATE BLANK, 326C
<OTEYHAETIFIbF> < Attachment for one—touch feed plate >

151-1 551048101 UHOTAINEALAT Y OT-FEED PLATE BLANK, A :326L

151-2 S51049101 1{OTAINA4LBT 5% OT-FEED PLATE BLANK, B :326L

151-3 S51050101 1|OTAIV14LCT 509 OT-FEED PLATE BLANK, C :326L

152 S48555000 HA 901540 1-7'L-+ FEED PLATE INNER PLATE
<WZATVIM> < For Work clamp blank >

153-1 S51051001 HAHI73U91LA3.2SE WORK CLAMP BLANK, SE A-3.2-L

153-1 S51053001 1|AHT73U9LA4.0SE WORK CLAMP BLANK, SE A-4.0-L

153-1 S51055001 1HAHI7'509LA5.0SE WORK CLAMP BLANK, SE A-5.0-L

153-1 S51057001 14417 3,9LA6.0SE WORK CLAMP BLANK, SE A-6.0-L

153-2 S51052001 1|4417°73,91LB3.2SE WORK CLAMP BLANK, SE B-3.2-L

153-2 551054001 1|#417'5,91LB4.0SE WORK CLAMP BLANK, SE B-4.0-L

153-2 S51056001 1|4417°7,9LB5.0SE WORK CLAMP BLANK, SE B-5.0-L

153-2 S51058001 1|4417°3,9LB6.0SE WORK CLAMP BLANK, SE B-6.0-L

153-3 S51059001 1|A417°509LA3.2UN WORK CLAMP BLANK, UN A-3.2-L

153-3 S51061001 1|A%I7°509LA4.0UN WORK CLAMP BLANK, UN A-4.0-L

153-3 S51063001 1|4417°509LA5.0UN WORK CLAMP BLANK, UN A-5.0-L

153-3 S51065001 114417 309LA6.0UN WORK CLAMP BLANK, UN A-6.0-L

153-4 S51060001 1|4417°3,9LB3.2UN WORK CLAMP BLANK, UN B-3.2-L

153-4 S51062001 1|A417°709LB4.0UN WORK CLAMP BLANK, UN B-4.0-L

153-4 S51064001 1|4417'309LB5.0UN WORK CLAMP BLANK, UN B-5.0-L

1534 551066001 14417 3091LB6.0UN WORK CLAMP BLANK, UN B-6.0-L
<ZYiAmGE> < Attachment for feed plate >

154 551804001 17901809554 FEED PLATE SETTING BASE
<OTEVIRAmHTE > < Attachment for one—touch feed plate >

155 S57952001 1|OTAIV1445° 443 OT-FEED PLATE BRACKET ASSY

156 S57849101 1|1hE9by 14 CASSETTE HOLDER PLATE

157 S13007001 2(h9byey CASSETTE HOLDER PIN

158 021660306 2|3%31F+Yk318-40 NUT, 3 SM3.18-40

159 S14392201 11htYh{4D-A180 CASSETTE PLATE, D-A180

160 S14388101 1|htY+{4D-B180 CASSETTE PLATE, D-B180

161 S14386000 11hevh244A180 CASSETTE LOWER PLATE, A-180

161 S14387000 118EYb214B180 CASSETTE LOWER PLATE, B-180

163 S14389000 11htYMAU-A180 CASSETTE PLATE, U-A180

163 S14380000 11ty 2U-B180 CASSETTE PLATE, U-B180

165-1 152632001 b ELIWIRRES HINGE ASSY, R

165-2 152633001 EEVAWIZRZ Y HINGE ASSY, L

BAS-326F-0-202

FRMARIZKAMF DTV S BRI, BEGAA L THAENLTAYFET O TR HBLALTTEL,

YrParts which have an asterisk(3X)in the RM colum are parts which have been assembled and adjusted to high precisions.

These parts should never be disassembled.

48




D1 . # X _L(FBIfR / Work clamp lifter mechanism

< B% A / For Solenoid type >

< 311F-0A, 311F-LA =7 —=XH
/ For Pneumatic type of 311F-0A & 311F-LA >

22 ©—80
L,
@

40 72

49

BAS-311F-0-204




D1.#8# % L I(FBE{% / Work clamp lifter mechanism

REF.NO CODE QTY e NAME OF PARTS RM
<EBEBAXH> < For Solenoid type >
1 S49630001 1|YV9A LINK, A
2 549631001 1198 LINK, B
3 549632001 LUVZIVH LINK ASSY, C
4 545635001 19 9A LINK SHAFT, A
5 S55200001 1{Iv99°98 LINK SHAFT, B
6 548637001 1Hy»9v°9C LINK SHAFT, C
7 545638001 1(Y»9279D LINK SHAFT, D
8 548643001 dLEN GUIDE
9 060680712 2|4V 437-40X7 SCREW, BIND SM4.37-40X7
10 100281001 4[4 0% WASHER, PLAIN
" S37968001 8|ATY7t V8 SNAP PIN, 8
12 519662001 2|AF97°EV5 SNAP PN, 5
13 S42747201 148144 WORK CLAMP PLATE
14 S55157000 1|AHT14237 290 BUSH
15 S41239001 2|70 912 GUIDE SHAFT, 12
16 018501036 2|7 K Mbsx10 BOLT, SOCKET M5X10
17 535183000 2(N=77"9v212 LINEAR BUSH, 12
18 048200142 2|75 435620 RETAINING RING, EXTERNAL C20
19 014760632 2|7 15#°3595-28X6 SET SCREW, SOCKET SM5.95-28X6
20 S10105001 PAUVYES SRS SPRING, EXTENSION
21 S55171001 UVIZZINYVEZETY SOLENOQID SETTING PLATE, A
22 060681212 41N AN 437-40X12 SCREW, BIND SM4.37-40X12
23 S55131001 1|AN-H SPACER
24 555172001 AVIZEEN UV ZE ] SOLENOID SETTING PLATE, B
25 060501016 2| 4uFMEX10 SCREW, BIND M5X10
26 018500836 2|7+ h5X8 BOLT, SOCKET M5X8
27 S59763000 UAYI7r AN -T 4 W-CLAMP LIFTER STOPPER RUBBER
28 555169101 11y ROD
29 555170001 1|A9I7H L - WORK CLAMP LIFTER LEVER
30 140263000 1AHI9T 5 92901 BUSH, L :W-CLAMP ARM SHAFT
31 S10108001 1UAHIT LN -97 PRESSER LIFTER LEVER ARM
32 062681212 117A"2437-40X12 SCREW, PAN SM4.37-40X12
33 115559002 114039476 SHOULDER SCREW, SM4.76
34 S10109001 UAFITI LN -2 PRESSER LIFTER SPRING
35 159379001 13 9EE"UBX6X18 PIN, DOWEL BX6X18
36 S10110101 1A$I75 Ay PRESSER LIFTER STOPPER
37 S55476002 2|7 FR MM HI6X12 BOLT, SOCKET (S/P WASHER)M6X12
78 542883001 VB 7 o444 CONNECTING ROD GUIDE PLATE
79 062400612 2{FA"aM4X6 SCREW, PAN M4X6
<311F-0A, 311F-LA
I7-’RA> |<For Pneumatic type of 311F-0A & 311F-LA>
22 060681212 4|14 437-40X12 SCREW, BIND SM4.37-40X12
37 555476002 2|7 TR b 36X12 BOLT, SOCKET (S/P WASHER)M6X12
40 S10125000 33 ktv21 RUBBER CAP, 21
71 104450101 PARWA RUBBER CAP, 8
72 S00313001 1|3°Lhtv16.8 RUBBER CAP, 16.8
74 S49641001 VIZEIR UV EE T SOLENOID SETTING PLATE, A
80 140327001 1|37 h+086.3 RUBBER CAP, 6.3
<326F-0 17— FH> <For Pneumatic type of 326F-0>
22 060681212 4| {UF437-40X12 SCREW, BIND SM4.37-40X12
74 S49641001 LAV MY (5A SOLENOID SETTING PLATE, A

BAS-311F-0-204

50




D2 . ¥ Z L (FE8% / Work clamp lifter mechanism

"#7arma/ OPTION PARTS

67-2 67-5 67-8
X % .
5—{TF
67 3 67-6
3

=
@F(

)

o
—‘
((64
3
7
2
s
(

| / For Horizontal wiper > |

|
|
|
|
|
|
|
|
|
N

[

73

51

BAS-311F-0-204



D2.# % £ IFBE{% / Work clamp lifter mechanism

REF.NO CODE QTY LES NAME OF PARTS RM
41 S559103001 1oyt IhLB)z STEPPING W-CLAMP CAM ASSY, B
43 S43693000 1By ILUhY STEPPING WORK CLAMP CON. ROD
44 623033000 11435 97746805VV BALL BEARING, 6805VV
45 150460001 1|u-uDA LN -8 U-UD FEED LIFTER LEVER SHAFT
46 150461001 (A pwihls FEED ROLLER
47 107453001 AL S WASHER
48 021750102 111%21F+Y1+556-32 NUT, 1 SM5.56-32
49 S17871101 1A ryty197 R STEPPING WORK CLAMP ARM, R
50 017751412 1|R WF5.56X14 BOLT, SM5.56X14
51 542839101 119t 419FF STEPPING WORK CLAMP ARM, F
52 148196000 ITARYE 99T AL BUSH, L
53 148197000 NITAAYE 9T AR BUSH, R
54 555144001 (A LVEWIVIDH STEPPING W-CLAMP LINK ASSY
55 S54393001 2|4 v#'5.56 SHOULDER SCREW, SM5.56
56 111466101 1|AHyTdk™ PRESSER BAR
57 145472001 HAYTR 490 PRESSER BAR BUSH
58 531012001 HAYIFAVEYRY PRESSER ADJUSTING SCREW
59 S31013001 REEDEOFINEES I PRESSER ADJUSTING NUT
60 S10111101 1|49In % PRESSER BAR SPRING
61 510112001 1|AYIN 274 PRESSER BAR SPRING GUIDE
62 S10113301 bwrt bl Es PRESSER BAR GUIDE BRACKET
63 062681212 1|+~ 1437-40X12 SCREW, PAN SM4.37-40X12
64 S10371001 1T 74- PRESSER BAR LIFTER
65 510372100 et W r e VVEY] CUSHION
66 048040342 1|FAJE4 RETAINING RING, E4
67-1 542843001 1lA#4I7vA PRESSER FOOT, A
68 S$13399001 1|v4%°3.57X12 SCREW, SM3.57X12
69 S03677001 119 7% WASHER
ik AV “OPTION PARTS”
67-2 542844001 1[7417vB PRESSER FOOT, B
67-3 542845001 1149174 C PRESSER FOOT, C
67-4 542846001 114417YD PRESSER FOOT, D
67-5 S42847001 1|1A917YE PRESSER FOOT, E
67-6 158592001 14179 G PRESSER FOOT, G
67-7 157237001 1AYI7oF WROK CLAMP, F
67-8 542848001 1149179 PRESSER FOOQT, J
67-10 540214001 1|A¥17VA-CUT PRESSER FOOT, A-CUT
67-11 $549448001 1[A817Y8-L PRESSER FOOT, B-L
<#EHLNMN-F> < For Horizontal wiper>
67-9 542849101 1[AHI7VXA WORK CLAMP, XA
73 542880001 11441k 933 PRESSER BAR, SIDE

BAS-311F-0-204

52




E . T#4B8{% / Lower shaft mechanism

BAS-311F-0-305

53



E. T#43{% / Lower shaft mechanism

REF.NO CODE QTY LR NAME OF PARTS RM
1 141786001 119305098 4" 33 SHOULDER SCREW
2 100090004 11F9k7.14 NUT, SM7.14
3 014680632 1|7+9§°3437-40X6 SET SCREW, SOCKET SM4.37-40X6
4 152245101 UHEVIE R ROCK GEAR
5 S37978251 A ELINE 3 ) ROCK GEAR SHAFT
6 181995001 1|Eybh5-43 SET SCREW COLLAR ASSY
6-1 101706001 2|FA%76.35 SET SCREW, SM6.35-40X5.5
7 014760632 1|7+9#§°3595-28X6 SET SCREW, SOCKET SM5.95-28X6
8 S53207001 1058579932 LOWER SHAFT ASSY
9 S$55213001 104859240 LOWER SHAFT BUSH
10 014760632 1|7 151K 3595-28X6 SET SCREW, SOCKET SM5.95-28X6
1M 152678201 1heFIntyy s ADJUSTING STUD
12 081003670 1{0U»9'PW3 O-RING, PW3
13 S49609001 11EYM7-93 SET SCREW COLLAR ASSY
13-1 014770632 2|7 19#°3635-40X6 SET SCREW, SOCKET SM6.35-40X6
14 S55217201 11437 h348493 SHUTTLE RACE BASE ASSY
14-1 S55216101 1|4%h8354 SHUTTLE RACE BASE
14-2 502429101 1A b7 oFH4 SHUTTLE RACE THREAD GUIDE
14-3 062660412 2|#~"3318-40X4 SCREW, PAN SM3.18-40X4
14-4 152683101 2|4 FhT )9y A S-RACE BASE SETTING CLAW
14-5 152684101 2| Aheb)9FN £ COMPRESSION SPRING
14-6 402887001 2[4 #3.2 WASHER, 3.2
14-7 062660712 21FA~"3318-40X7 SCREW, PAN SM3.18-40X7
14-8 S09043000 2|71k FELT
14-9 S57965000 2|73EE3X3 WICK, 3X3 L=515
14-10 S57965000 1|73EE3X3 WICK, 3X3 L=515
14-11 S49685000 1|72EE3X3 WICK, 3X3 L=100
15 014760632 1T T9§°3595-28X6 SET SCREW, SOCKET SM5.95-28X6
16 152678201 k=AY ADJUSTING STUD
17 081003670 1]0UY PW3 O-RING, PW3
18 048070342 1[FADET RETAINING RING, E7
19 S55215001 174V -HR DRIVER, HR
20 018501232 1T7FHRIWEEX12 BOLT, SOCKET M5X12
< For Medium—weight materials
<311F-0, 326F-0ch [ E¥ A > of 311F-0 & 326F-0>
21 152682101 1|47 H3A SHUTTLE RACE BASE, A
22 SA2173001 1|S59161AYnI53 SHUTTLE HOOK ASSY, W/BOXS539161
<311F-0, 311F-L, 326F-0 < For Heavy—weight material & extra heavy—
EY. BEMA> weight materials 311F-0, 311F-L & 326F-0>
21 152686101 1|#45h%B SHUTTLE RACE BASE, B
22 SA1890001 1|S591624Y1393 SHUTTLE HOOK ASSY, W/BOXS538162
23 S16290001 1|1=-Mro-7-4X19.8 NEEDLE ROLLER, 4X19.8
< For Extra heavy—weight materials
<311F-0BEMA > of 311F-0>
24 S559222001 1|& " vr-293LB BOBBIN CASE ASSY, LB
24-1 S16075101 1|r-AF3A99 4B TENSION SPRING, B
24-2 $16492101 1F oA 22y BOBBIN CASE SPRING SCREW
24-3 515667001 199708 90 % ANTI-SPIN SPRING
<311F-0, 311F-L, 326F-0 < For Medium & heavy—weight materials
hEWY. EMA> 311F-0, 311F-L & 326F-0>
24 559221001 1|F'Evr-243LC BOBBIN CASE ASSY, LC
24-1 548664001 17-AF39Y W #AN TENSION SPRING, AN
24-2 516492101 1F oA 22 BOBBIN CASE SPRING SCREW
24-3 515667001 Ho9708 908 % ANTI-SPIN SPRING

BAS-311F-0-305

54




. FEhBH{®% / Lower shaft mechanism

55

BAS-311F-0-305




E. T#1E5{% / Lower shaft mechanism

REF.NO CODE QTY LR NAME OF PARTS RM
<311F-0, 311F-L, 326F-0 < For Medium & heavy—weight materials
T EY. EMA>  |311F-0, 311F-L & 326F-0>
25 515665001 1|RE VLA BOBBIN, LA
< For Extra heavy—weight materials
<311F-0BE WA > of 311F-0>
25 515666001 1|#t VLB BOBBIN, LB
27 $55658000 1|A97I0k SHUTTLE HOOK FELT
28 555214000 1AM YT SHUTTLE HOOK FELT HOLDER
29 555140001 1{#F-+ SUPPORT
30 123882001 1427437 STUD SCREW 4.37
31 103810002 IPEVETES it WAVE WASHER
32 025770232 1{EFY h %F176.35 WASHER, PLAIN M 6.35

BAS-311F-0-305

56



F . #5:0:8;8B884% / Lubrication

57

BAS-311F-0-350




F. {28878 % / Lubrication

REF.NO CODE QTY LES NAME OF PARTS RM
1 549992000 1AEYRIE OIL GAUGE WINDOW
2 S07333001 NAAWIFNAT'S OIL FEEDING PIPE, S
3 S50558000 1|EzZnF1-7 OIL TUBE, L=180
4 148738000 1[93tt WICK, L=335
5 107149001 1|71 FELT
6 S$37983001 1|99 9319441 WICK SUPPORT
7 0A5400806 1[+FA%7934X8DB SCREW, PAN (S/P WASHER) M4X8
10 S$10478000 1[0y 293710k FELT
11 S$34986000 1|E=0F1-7 OIL TUBE, L=135
12 549982000 1|73EE4X4 WICK, 4X4 1.=400
13 107149001 2{71Ib FELT
14 S49959001 1|ToEvanayyz WICK SUPPORT
15 $10162201 1R eSS T WICK SUPPORT
16 060670612 1|44 357-40X6 SCREW, BIND SM3.57-40X6
17 549620000 2|6 =hF1-7 OIL TUBE, L=340
18 S49957000 1|73EE4X4 WICK, 4X4 L=700
19 549622000 1]93t34X4 WICK, 4X4 L=130
20 549983000 1]9:E®4X4 WICK, 4X4 L=800
21 S$49984000 1{E773E® FLAT WICK, L=200
22 104567101 217iEHHI WICK SUPPORT
24 S42827200 AT I1Lb FELT
25 546405000 1|ezNF1-7 OIL TUBE, L=460
26 S57964000 1193£14X4 OIL TUBE, L=1200
27 145547001 HF1-7 kL% TUBE HOLDER
28 110251001 R/FHIOT W ahr SPRING HOOK
29 021670102 1|+9h 2357 NUT, 1 SM3.57
31 S$55179001 1497 9%a)ayz FELT SUPPORT
32 S55173000 ¥4 %2927 1Lk FELT
33 062680612 1{FA"14.37-40X6 SCREW, PAN SM4.37-40X6
34 S09043000 1{71ILb FELT
35 152948001 LRz Wik OIL GAUGE WINDOW
36 S50529000 1e’zhF1-7 OIL TUBE, L=320
38 S$50529000 e znF1-7 OIL TUBE, L=320
39 $49624000 e ZVF1-7 OIL TUBE, L=260
40 S$59407001 13-FH4Ih% CORD HOLDER
41 062670612 3{FA"1357-40X6 SCREW, PAN SM3.57-40X6
47 153924001 1|71k FELT
48 556525000 1]|93£%4xX4 WICK, 4X4 L=940
49 549958000 1173EE4X4 WICK, 4X4 L=70
50 SA2382001 1|z F1-7 OIL TUBE, L=305
53 $49995001 113-NH4Iht CORD SUPPORT
54 062670612 1]+A"3357-40X6 SCREW, PAN SM3.57-40X6
55 556526000 1|l =-F1-7 OIL TUBE, L=260
56 S55659000 1}73tt WICK, L=300
57 152969001 1|3-F491ht CORD HOLDER
58 062670612 2|FA'31357-40X6 SCREW, PAN SM3.57-40X6
59 S09043000 2[71Ib FELT
60 108802001 1|73EE4X4 WICK, 4X4 1.=250
61 S55180001 1Y4 9% 27N YT FELT SUPPORT
62 S55174000 1|37 9% %710k FELT
63 S55479001 1|7 FE M)34X8 BOLT, SOCKET (S/P WASHER) M4X8
64 S$17901000 1[73EE4X4 WICK, 4X4 L.=460
65 113006001 1|71k FELT
66 S57968001 HEELEL o A HOLDER, F
67 060681212 1| AUM437-40X12 SCREW, BIND SM4.37-40X12
68 S59743001 1|F1-7'441 TUBE HOLDER
69 152969001 2[3-F4H¥ Iz CORD HOLDER

BAS-311F-0-350

58




G . %38 L B3R / Threading mechanism

< EEMA
/ For Extra heavy-weight materials >

S
X

25-2

59

BAS-311F-0-401




G.%& U B3R / Threading mechanism

REF.NO CODE QTY e NAME OF PARTS RM
1 152869001 117-L1FSF ARM THREAD GUIDE
2 062710612 1]+~ 3476-32X6 SCREW, PAN SM4.76-32X6
3 152870001 1|7-L1A T ARM THREAD GUIDE
4 062670612 1|1 357-40X6 SCREW, BIND SM3.57-40X6
5 113316001 1|7-L4AMNT ARM THREAD GUIDE
6 060670612 1| 4Ub 357-40X6 SCREW, BIND SM3.57-40X6
7 159224001 1|7-L4MNT THREAD GUIDE, ARM
8 152872001 14bFaA9954 TENSION BRACKET
9 114294001 1oy O-RING
<thE¥HE> < For Medium-weight materials >
10 145519001 14N % THREAD TAKE-UP SPRING
<E¥. . EEMH> < For Heavy & extra heavy—weight materials >
10 144588001 1{/FMN$B THREAD TAKE-UP SPRING, B
11 512699000 1ML IEY TENSION RELEASE PIN
12 116922001 HAMFIIVR'Y TENSION STUD
13 531032001 143V FYE TENSION NUT
<thE¥YH> < For Medium—weight materials >
14 104525001 1|4FFIIN 2 TENSION SPRING
<E¥WH> < For Heavy—weight materials >
14 107606001 14N 2 TENSION SPRING, H
<IBEMHA> < For Extra heavy—weight materials>
14 S06548001 1|4FFI9N 20 TENSION SPRING, C
15 159805001 1|4bFI99¥514 1 TENSION DISC PRESSER
16 145446001 21+ F39%5 TENSION DISC
17 100402004 1|FA%373.57 SET SCREW, SM3.57
18 510469001 1|7FHbA%'5.95 SET SCREW, SOCKET SM5.95
19 115186001 124 bFAVERY MAIN TENSION STUD
20 100136001 1|4bFIYF9b TENSION NUT
<thE¥%. E¥HHE> < For Medium & heavy—weight materials>
21 SA29300001 11V a4 FI09n % TENSION SPRING
<EEHA> < For Extra heavy—weight materials>
21 107606001 1AMV % TENSION SPRING, H
22 145446001 2(4rFI9H3 TENSION DISC
23 152889001 1|39 A M THREAD RETAINER
24 062670612 2|+A1357-40X6 SCREW, PAN SM3.57-40X6
<thE¥., EYA> < For Medium & heavy—weight materials>
25-1 502438001 1[NJR D TUTHA N-BAR THREAD GUIDE, A
<WBEWAH> < For Extra heavy—weight materials >
25-2 502439001 1NJR (T H1B N-BAR THREAD GUIDE, B
26 152891101 1 NYRIANDAMT VA N-BAR BUSH THREAD GUIDE, D
27 152881001 1|IFLA13493 NEEDLE COOLER ASSY
28 014760632 1|7F9K3595-28X6 SET SCREW, SOCKET (CP)SM5.95X6
29 152883000 1{7INF8X15.5 FELT, 8X15.5
30 152884001 1|I¥LA44{ 05 NEEDLE COOLER THREAD GUIDE
31 062670412 1|$A"1357-40X4 SCREW, PAN SM3.57-40X4
33 512441001 1 FI7IN I I % WASHER

BAS-311F-0-401

60




H . %%B5{% / Bobbin winder mechanism

8—3

S>—4

1-25

§—2

S—4

61

BAS-311F-0-402




H.%%B8/% / Bobbin winder mechanism

REF.NO CODE QTY (kA NAME OF PARTS RM
1-1 SA1587001 117774413 UPPER COVER SUB ASSY
1-2 S37992100 ExELra BOBBIN WINDER ARM
1-3 $37993000 14N % PLATE SPRING
1-4 048100142 1|M7979379C10 RETAINING RING, EXTERNAL C10
1-5 S37994001 LR EVE BOBBIN WINDER CLAW STUD
1-6 S37995101 L7t BOBBIN PRESSER
1-7 100402004 1|MA$273.57 SET SCREW, SM3.57
1-8 S37996001 EIXEVE BOBBIN WINDER CLAW
1-9 014680632 1|7 9§ 3437-40X6 SET SCREW, SOCKET SM4.37-40X6
1-10 048050342 1{FATES RETAINING RING, E5
1-11 537997001 1MMRESY BOBBIN WINDER SHAFT
1-12 154528001 1TMFILR BOBBIN WINDER WHEEL
1-13 120448001 113747 RUBBER BAND
1-14 120990001 2|74e %A% 7437 SET SCREW, (CP) SM4.37-40X8
1-15 S$10174000 1{ka)3r44 DUST GUARD PLATE
1-16 537998001 RO E IR SPRING
1-17 157968001 142 KNIFE
1-18 062680512 1|F+A"1437-40X5 SCREW, PAN SM4.37-40X5
1-19 159574101 1 AMFADVE™ TENSION STUD
1-20 100136001 14b 399+ 9b TENSION NUT
1-21 144110001 P-4 FIADIN % TENSION ADJUSTING SPRING
1-22 145446001 24DV TENSION DISC
1-23 144105000 NFIVWN 2T N % TENSION SPRING FLANGE WASHER
1-24 021680202 1|Fvr2»14.37 NUT, 2 SM4.37
1-25 141590001 1AM YRS THREADING BAR, U
1-26 100022004 2[FVr5.95 NUT, SM5.95
1-27 025680232 1e7% h £F194.37 WASHER, PLAIN M 4.37
2 062681212 2|FA"2437-40X12 SCREW, PAN SM4.37-40X12
3 062680612 1]+A"24.37-40X6 SCREW, PAN SM4.37-40X6
4 025680232 3|eFHh xF194.37 WASHER, PLAIN M 4.37

BAS-311F-0-402

62




. %)Y B4R / Thread trimmer mechanism

§ | I_%__
0 :
_2QidesTisgai o 25
If S @ /é/// i 3263 |
&® /
L 224 225 203 |22 CF

|
535  53.0 24 |
26—

RG]

(LT

#7532 &8/ OPTION PARTS " 531 53.0 53.3 53.4

TN

154 536 537 53
45-2 49-2 53-10 53-11 53-12

45-1

BAS-311F-0-403



J. %Y V) B{% / Thread trimmer mechanism

REF.NO CODE |QTY R4 NAME OF PARTS RM
1 SA2902001 KL VTN THREAD TRIMMER CAM
2 014770632 2|7 +H#°1635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
3 $38002301 VIZZINUPLEE: SOLENOID SETTING PLATE
5 060681212 2|4 437-40%12 SCREW, BIND SM4.37-40X12
6 154599000 12489953y SOLENOID CUSHION
7 S02652001 148+ WASHER
8 $23836001 IVIZE NS E SOLENOID LEVER ASSY
8-1 S02654001 1YL L= SOLENOID LEVER
8-2 014680632 1|7+9#°3437-40X6 SET SCREW, SOCKET (CP) SM4.37
9 SA2901001 MU DRIVING LEVER PUSH LEVER
10 145478101 1843476 SHOULDER SCREW, SM4.76
11 S38004002 1IN =AMV (GBS 2) DRIVING LEVER STOPPER (Mark 2)
11 $38004003 1[9F 9L -AMIN (GBS 3) DRIVING LEVER STOPPER (Mark 3)
11 $38004004 198 9L =AM (GBS 4) DRIVING LEVER STOPPER (Mark 4)
12 $59893001 2|7+ Lh437-40X10 BOLT, SOCKET SM4.37-40X10
13 148847001 24t WASHER, PLAIN 4.76
14 159905001 1[FAR4FIANEYRY ADJUSTING SCREW
15 105812003 1[+vr7.94 NUT, SM7.94
16 S$38005001 MU S5 O DRIVING LEVER GUIDE SHAFT
17 231071001 1[A4L8X15 BUSH, 8X15
18 $32235001 HR/FHIN % SPRING, COMPRESSION
19 048070342 2|MAJET RETAINING RING, E7
20 153596001 1|45 % WASHER
21 154596000 1A YRALA =993y CUSHION
22 SA2904001 HAMYIR LN -H3 THREAD DRIVING LEVER ASSY
22-1 $59872001 1{4+1a0 THREAD TRIMMER ROLLER
22-2 $59871001 15020437 SHOULDER SCREW, SM4.37
22-3 S$59873001 2190 % WASHER, PLAIN
22-4 SA0049001 2|Fvh4.37 NUT, SM4.37
22-5 028680242 1[NV 44 h %2-4.37 WASHER, SPRING 2-4.37
23 014770632 1|7+5%3635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
24 S02354001 2|4vU¥ T4 U2Y'B SHOULDER SCREW, B
25 100022005 2{FVb5.95 NUT, SM5.95
26 S55177001 1|4 YRYESs2 THREAD TRIMMER ROD ASSY, S
26-1 S$55178001 1[4byaYL's THREAD TRIMMER ROD
26-2 141492001 2|4e9E 7H3 JOINT ASSY
26-3 100022005 2|$vb5.95 NUT, SM5.95
29 S$49650001 1AhYLn - THREAD TRIMMER LEVER
30 S10195101 1ML =YY THREAD TRIMMER LEVER SHAFT
31 110367001 1484 WASHER, PLAIN SPECIAL 8
32 048060342 1| A7EB RETAINING RING, E6
33 014760632 1|7+91K°3595-28X6 SET SCREW, SOCKET SM5.95-28X6
34 $38011001 HAMYEN YN R EXTENSION LEVER
35 $49651001 1|\ 205 SPRING HOOK
36 110233001 1|5v%476 SHOULDER SCREW, SM4.76
37 110161004 1[+9h4.76 NUT, SM4.76
38 $49994001 2|14 h%4.76 WASHER, PLAIN 4.76
40 $42856001 1|Luhubn’-43 CONNECTING ROD LEVER ASSY
41 $10202201 1|buhubn -y LEVER SHAFT
42 121007001 1|7939%b 4297437 SET SCREW, SM4.37

<311F-0, 311F-LEB> <For 311F-0 & 311F-L>
43 S$10203201 1{ny14 NEEDLE PLATE

<326F-0F> <For 326F-0>
43 S$11438101 1{ny44 NEEDLE PLATE

BAS-311F-0-403

64




. %Y1 U B8{%R / Thread trimmer mechanism

e o

@‘-@" / ?
{ 20-4 205 203 |22

53-5  53-9 24

D

(G

" #75 a2@a/ OPTION PARTS 531 53.0 53.3 53.4

% =S w

45-1

45-2 49.2 53-10 53-11 53-12

BAS-311F-0-403

65



J. %Y YEJ{% / Thread trimmer mechanism

REF.NO CODE QTY ERES NAME OF PARTS RM
44 510204101 1MLy THREAD TRIMMER CONNECTING ROD
45-3 SA2807001 1|48 InNS2 MOVABLE KNIFE ASSY, N
46 510208001 1N IV 1=04) MOVABLE KNIFE SPACER (t=0.4)
46 S10208002 1AM InAVY (1=0.5) MOVABLE KNIFE SPACER (t=0.5)
46 $10208003 1{4MInhvY t=0.6) MOVABLE KNIFE SPACER (t=0.6)
46 $10208004 14N InauY t=0.7) MOVABLE KNIFE SPACER (t=0.7)
47 S00705001 1|4F9nh7- MOVABLE KNIFE COLLAR
48 S10209101 1{Vr129°4.37 SCREW, SM4.37
49-1 S10210201 1137410 FIXED KNIFE
50 111140002 2|A%y72.38 SCREW, SM2.38
51 100032004 2[#5%74.37 SCREW, FLAT SM4.37-40X8
52 511244001 24427437
<thE¥. EYHE> < For Medium & heavy—weight materials >
53-5 510213001 1|NT7FA4F (¢ 2.2) NEEDLE HOLE PLATE, F (4 2.2)
<BEWHMHE> <For Extra heavy—weight materials>
53-9 S34348001 1|7 T4IM (¢ 4.0) NEEDLE HOLE PLATE, M ( ¢ 4.0)
54 100360003 2{47%°2.38 SCREW, FLAT SM2.38
55 228475000 2159991 Ub 1.9X80 CABLE TIE, 1.9X80
TR “OPTION PARTS”
451 S$10205001 EINIVE MOVABLE KNIFE ASSY
45-2 S40934101 148 9nLyz MOVABLE KNIFE ASSY, L
<¥75-%B> < For Kevler thread >
45-4 S$31612001 1AM InFIAHIANY3 MOVABLE KNIFE ASSY, HIMATERIAL
49-2 S30128001 13A74nF3939 FIXED KNIFE, HARD MATERIAL
53-1 510211001 1|NTHL3A (¢ 1.6) NEEDLE HOLE PLATE, A( ¢ 1.6)
53-2 S29997001 1|7 +44D (¢ 2.6) NEEDLE HOLE PLATE, D ( ¢ 2.6)
53-3 510212101 1|nJ7+H44E NEEDLE HOLE PLATE, E
534 S530925001 1|NJFFARED (¢ 3.4) NEEDLE HOLE PLATE, ED (¢ 3.4)
53-6 530926001 1|87 +44FD (¢ 2.2) NEEDLE HOLE PLATE, FD (¢ 2.2)
53-7 S30450001 1In7+44H (¢ 2.6) NEEDLE HOLE PLATE, H (¢ 2.6)
53-8 525127001 1NJTFA4EL (¢ 3.3) NEEDLE HOLE PLATE, L (¢ 3.3)
53-10 S549980001 1|NITFHA9FM (¢ 2.2) NEEDLE HOLE PLATE, FM (¢ 2.2)
53-11 S40217001 | 1|7 F183907 ($3.3) NEEDLE HOLE PLATE, 3 ($3.3)
53-12 551449001 1\F7T14A-F (¢ 1.6) NEEDLE HOLE PLATE, A-F (¢ 1.6)

BAS-311F-0-403

66




K. %340 \B3{& / Thread wiper mechanism

‘Q/' —
@% ""@
Ny 26
& ° &—27
\ @
21 22

20

BAS-311F-0-405

67



K. 3R / Thread wiper mechanism

REF.NO CODE QTY mt NAME OF PARTS RM

1 S41206001 HEIIS IS THREAD WIPER SPRING

2 S41205001 179 h 4 WASHER, PLAIN

3 S25456001 2(7’7u vy PLUNGER PIN

5 555149100 1|4MFASOLMY (4 T-WIPER SOLENOID SETTING PLATE

6 559893001 2{7 & Lh437-40X10 BOLT, SOCKET SM4.37-40X10

7 100645003 2914 WASHER

8 555150000 1{/bn7{SOLAN - THREAD WIPER SOLENOID COVER

9 555151000 3|+F7A4X6 SCREW, TRUSS M4X6

10 555133000 1|[{Fn74SOLEN-74 SOLENOID COVER LID

11 S38059000 1|9 BAYINGT9F RUBBER CAP, NG79F

14 825456001 17709 %Y PLUNGER PIN

15 542858001 ELS 22V, THREAD WIPER CONNECTING ROD

16 S$10217101 144970953 THREAD WIPER CRANK ASSY

17 110735001 NS WASHER

18 048030342 1{FAJES RETAINING RING, E3

19 025750132 1|E7%H $375.56 WASHER, PLAIN S 5.56

20 S10470101 1|94 - WIPER

21 146288001 144V 9h7- THREAD WIPER STUD COLLAR

22 060680512 1[N 4 Uh 437-40X5 SCREW, BIND SM4.37-40X5

23 048040342 1|FAJE4 RETAINING RING, E4

24 S55148002 1AMFAY 99514 THREAD WIPER SUPPORT

25 559891001 2|7+ Wh437-40X6 BOLT, SOCKET SM4.37-40X6

26 S02677001 1{&YM7~ SET SCREW COLLAR

27 144458001 1|74¢YFbA2973.57 SET SCREW, SM3.57-40X4.5

28 502678001 1[4 - % WIPER SPRING
<#HEHLIN-F> < For Horizontal wiper>

29 542859001 HEIAS 27 VERVE T-WIPER CONNECTING ROD ASSY

30 542864101 1[TAN-37793 WIPER ARM ASSY

31 156206001 174 -A THREAD WIPER, A

32 513385001 1{V*4°357X10 SCREW, SM3.57-40X10

33 014760632 1|7 79k 3595-28X6 SET SCREW, SOCKET (CP)SM5.95X6

34 S21875001 1|0+ WASHER

35 512668001 1|h7- COLLAR

36 021670202 1|{+vb2v2357 NUT, 2 SM3.57

37 100659001 1]14°v%°3.18 SHOULDER SCREW, SM3.18

38 021660102 1|+vb123.18 NUT, 1 SM3.18

39 159111001 1|CHFVFTUHAN % C CLUTCH GUIDE SPRING

BAS-311F-0-405

68




L . &5 B8f% / Thread nipper mechanism

69

BAS-311F-0-406



L. % 6E8{% / Thread nipper mechanism

REF.NO CODE QTY ELES NAME OF PARTS RM
1 510219001 UVIZE A OVLEE SOLENOID SETTING PLATE
2 S42446001 2|7 HRIMI26X14 BOLT, SOCKET (S/P WASHER)M6X14
7 510221001 171441 WIRE SUPPORT
8 018060832 1|7+ 1LH6X8 BOLT, SOCKET M6X8
9 542868001 NAHITI4v03 W-CLAMP LIFTER WIRE ASSY
10 154607101 2|4 A{ Y- H1D WIRE HOLDER, D
11 062670612 4|FA31357-40X6 SCREW, PAN SM3.57-40X6
12 S42870201 1AMV AT b TENSION RELEASE BRACKET
13 062771012 1]F7A"1635-40X10 SCREW, PAN SM6.35-40X10
14 S42871201 FYI7V7 L -3 WORK CLAMP LIFTER LEVER ASSY
15 109763002 vRE: WASHER
16 542873101 ELEY A T-RELEASE LEVER
17 510229101 1AHILn - % SPRING
18 048040342 3|FAIE4 RETAINING RING, E4
19 555137001 1AV rIEN YN % SPRIING, EXTENSION 8.6X30.2
20 SA2903001 1 banrayr TENSION RELEASE ROD ASSY, SF
21 145478101 2|3v%Y°476 SHOULDER SCREW, SOCKET SM4.76
33 S10230000 1NAHI7r b~ LIFTER LEVER, P-BAR
34 018501432 1|7 FELEEX14 BOLT, SOCKET M5X14
35 510231001 1Nr-7hIshEY CABLE & PIN
36 014680632 1|7 1915 2437-40X6 SET SCREW, SOCKET SM4.37-40X6
37 017822212 1)K Wh7.94X22 BOLT, SM7.94X22
38 106147002 1{Fvb7.94 NUT, SM7.94
39 510232001 1r-7 W84z CABLE SUPPORT
40 062760812 1]$A"1595-28X8 SCREW, PAN SM5.95-28X8
41 S55199001 14b2AE UL TENSION RELEASE PIN, L
42 140647101 1|3-MA¥T CORD HOLDER
43 062670612 11+A"1357-40X6 SCREW, PAN SM3.57-40X6

BAS-311F-0-406

70




M1

. REX Y B8{% (311F-0, 311F-LBA S a v 8&) /

Thread take-up mechanism (Option parts of 311F-0 & 311F-L)

M2 . %HXY B8{% (326F-0 A 72 3 VEB&) /

Thread take-up mechanism (Option parts of 326F-0)

71

BAS-326F-0-408



M1 5% ERYBE& (311F-0, 311F-LAA T a & &) /

Thread take-up mechanism (Option parts of 311F-0 & 311F-L)

REF NO CODE |QTY 2% NAME OF PARTS RM
1 $55181001 U IZZ R VIZE VR SOLENOID SETTING PLATE ASSY
1-1 $55183000 1139 y¥L° UBX4X12 PIN, DOWEL BX4X12
1-2 004063014 1{+#716X30 SCREW, FLAT M6X30
1-3 021060106 1{1v1tyt6 NUT, 1 M6
2 062710812 2[#~" 1476-32x8 SCREW, PAN SM4.76-32X8
3 S49660101 AL - THREAD TAKE-UP LEVER
4 107321003 214 V357 4.76 SHOULDER SCREW, SM4.76
5 $19748001 1 9935999930 CUSHION
6 047401442 1|A7 Yo" £ VAWA PIN, SPRING ROLL Aw4
7 549661101 IV 95 7 SOLENOID JOINT
8 $01998001 2|73k b A4y 357 SET SCREW, SM3.57-40X6
9 110251001 1[R/HH197 A #hh SPRING HOOK
10 021670102 1{ryh1v13. 57 NUT, 1 SM3.57
11 $34883001 MIN % SPRING, EXTENSION
12 S19748001 18 9935999930 CUSHION
13 $49663001 1|FY+3. 57 NUT, SM3.57
14 062671012 1|FA" 2357-40X10 SCREW, PAN SM3.57-40X10
15 028350242 N 4 5 42-3.5 WASHER, SPRING 2-3.5
16 025350332 1EFH 0 #5743.5 WASHER, PLAIN L 3.5
17 $55111001 1 RN =5599 THREAD TAKE-UP LEVER CRANK
18 155559001 1{E7% 7" % WASHER, PLAIN
19 048040342 1|{F47E4 RETAINING RING, E4
20 $49664000 NAMYYLIAF B - THREAD TAKE-UP SOLENOID COVER
21 062670612 2|$A" 1357-40X6 SCREW, PAN SM3.57-40X6
22 $20878000 1]7° k5. 3 RUBBER CAP, 5.3
BAS-311F-0-408
M2 % ERYBE{R (326F-0A T a&Rm) /

Thread take-up mechanism (Option parts of 326F-0)

REF.NO CODE |QTY &4 NAME OF PARTS RM
1 $56531001 105 MYYh{s SETTING PLATE
2 062710812 2|+~ 1476-32x8 SCREW, PAN SM4.76-32X8
3 $50052000 HE voyug b3 PIN CYLINDER ASSY
3-1 S50048000 S22 PIN CYLINDER
3-2 $23660000 1AL -} avba-3 SPEED CONTROLLER
3-3 $12150000 1|f-ATE M-5HL-4 TUBE ELBOW, M-5HL-4
4 $56532001 AN =77 3794 STOPPER BRACKET
5 $50051000 1{F9EM12 NUT, M12
6 $50050000 175531990 KNUCKLE
7 550049000 1[b5250E" Y PIN
8 $32259001 117" bioyavtyb PRE-TENSION NUT
9 018401636 1|7+ W hax16 BOLT, SOCKET M4X16
10 556533101 ERR I LEVER
11 107321003 215 V37 4. 76 SHOULDER SCREW, SM4.76

BAS-326F-0-408

72




N.3ay ba—JbRy & AB3& / Control box mechanism

AN
o
— — e ——— — i —— i —— e e S e TS e T e TN _..mv
— < < LL
-~ —— i — —— — o——— -~
Lﬁ. 5
flnl @9 65 m
5 O3
N < <
\Ilg m% o ool
- o 1 < I
N Po 06
) — =4
b _ r
T &g 2
ol 23 69
—<
S 5 L———,
{ o 4@ : el N _
o « =q (\ O =
\ ~— n.bomv J ~ —~— A g \
) R v B2 & /
._ ww,.mws 7T
) e/
G R i)/ 2
\ - ==/
/& -
] /
[<e)
N
0
© (V]
i

73




N.Or bA—JLRy 2 XBE&

/ Control box mechanism

REF.NO CODE QTY % NAME OF PARTS RM
1 556154101 HEWIEVE CONTROL BOX ASSY
1-1 S43170109 SV WIS POWER SUPPLY BOX
1-2 S43171009 (REAWIUVLEE: SETTING PLATE, PCB
1-3 $43172009 1|& V9274 BOX COVER
1-4 538094100 2|DCITUE-493 DC-FAN MOTOR ASSY
1-5 0A5403006 Bl+TAH#424X30DB SCREW, PAN (S/P WASHER) M4X30
1-6 0A5400806 1|+FA$7924X8DB SCREW, PAN (S/P WASHER) M4X8
1-7 0A5401006 3[FA A #E74X10 SCREW, PAN (S/P WASHER) M4X10
1-8 542260000 1|7vhSWa-+43453 FOOT SWITCH HARNESS ASSY, 434
1-10 538107100 143705 va-+ CONTROL POWER SUPPLY HARNESS
1-11 538108000 11E-47 V5 va-+ MOTOR POWER SUPPLY HARNESS
1-12 538109100 1=+ v - H-P POWER SUPPLY HARNESS
1-13 538110000 1|PERI-} POWER HARNESS
1-15 543186000 1{7°y»1BUBSTB BUSH, BU687B
1-16 S00554000 18|#H -F6NS SUPPORT, 6NS
1-17 S31760000 1|CKSH77°26L CORD CLAMP, 26-L
1-18 $§43275000 7|3-F4727'WS2NS CORD CLAMP, WS2NS
1-19 S43276000 1|13-F9707'WS3NS CORD CLAMP, WS3NS
1-20 §43277000 1|13-N9707'WS4NS CORD CLAMP, WS4NS
1-21 008400604 12[+F5234X6 SCREW, TRUSS M4X6
1-22 543309000 1R IV U7: FRAGMENT PROTECTOR NET
1-23 537059001 1|PEY-) LABEL, PE
1-24 S37060001 17-A3-% LABEL, GROUNDING
1-26 S$534413000 2|AN-H%- SPACER
1-27 543318000 2|9707LW8S2.5W CLAMP, LWS8S 2.5W
1-28 S49939101 U EVLNVEIWIE POWER SUPPLY PCB ASSY
1-28-1 S43177000 1[MA3830%3 IC :MA3830
1-28-2 S43184000 2|PHA77PCY23 PHOTO COUPLER :PC923
1-28-3 549586000 2|MOSFET25K1941 TRANSISTOR, FET :25K1941
1-28-4 547668000 1|SIDPA905C6 DIODE, AR :PA905C6
1-28-5 538203000 11SBDYG802C04R DIODE :YG8022C04R
1-28-6 SA0037000 2|WYA4V14D511 VARISTOR:V14D511
1-28-7 232384001 1|S77/NDSA362MA SURGE ABSORBER :DSA362MA
1-28-8 549071000 1]DBRD25XB60 DIODE BRIDGE :25XB60
1-28-9 $38205000 2|7 vC250B182 CAPACITOR, ALUM-ELEC 2508182
1-28-10 SA1034000 1|7 ~C63B562 CAPACITOR, ALUM-ELEC 63B562
1-28-11 $43175000 1|F7VAETS54AA159 TRANSFORMER :54AA159
1-28-12 543176000 1|F72AETS35AD199 TRANSFORMER :35AD199
1-28-13 543181000 1|31 VETS49AD289AC COIL :49AD289AC
1-28-14 538208000 1IRYJWIAFSNDC5V RELAY :JW1AFSN/DC 5V
1-28-15 153242000 2|E1-2'6A FUSE, 6A
1-28-16 S08030000 1|Gt1-A'5AFB FUSE, 5A :FB
1-28-17 S48580000 1|GFUSETAFB FUSE, 7TA:FB
1-28-18 0A4301005 8|+~ 4 J33X10DA SCREW, PAN (S/P WASHER) M3X10
1-28-19 543189000 1|PCBE13-} PCB E1 HARNESS
1-28-20 543187000 1|PCBE23-} PCB E2 HARNESS
1-28-21 549472000 1[4-3246D-22 THERMISTOR :6D-22
1-29 538093000 1|3-F 14144 HOLDER PLATE
1-30 0A5401206 2|+~ 47934X12DB SCREW, PAN (S/P WASHER) M4X12
1-31 021400206 2123 1Ib NUT, 2 M4

BAS-311F-0-502

FRMIBIZX ATV TV AERE T ENTEZ T & ERELECREN—R A EyMIG>THEYET.

YeWhen ordering parts which have an asterisk(3X)in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.




N.arrO—jLRyo X% / Control box mechanism

REF.NO CODE QTY e NAME OF PARTS RM
< =%15200v, 220VE> <For “3-phase 200V-220V AC" >
2-1 S38112001 1T U5 YSWI3A POWER SUPPLY SWITCH ASSY, A
< Hig100VH> < For Japan only>
2-2 S38114000 17U vSwWHiB POWER SUPPLY SWITCH ASSY, B
<=%H380VHH> <For “3-phase 380V AC” >
2-3 S38117000 1|7V vswosce POWER SUPPLY SWITCH ASSY, C
< Bifg220VvA> <For "1-phase 220V AC” >
2-4 547592000 177V vswhzD POWER SUPPLY SWITCH ASSY, D
< =%H400VH> < For “3-phase 400V AC” >
2-5 §38120000 117 V5 VINI-VE POWER SUPPLY IN HARNESS, E
< Bijg230vH> <For “1-phase 230V AC” >
2-6 543188000 1T UF VINI-FF POWER SUPPLY IN HARNESS, F
< #1110V, 240V > <For “1-phase 110V—-240V AC” >
2-7 S47594000 1|17 U5 ySWIRG POWER SUPPLY SWITCH ASSY, G
<200V, 220VH > <For “200V & 220V AC" >
3-1 S38123000 1|ACINA®I493 AC-IN CONNECTOR ASSY
<100V, 11O0VAH > <For “100V & 110V AC™ >
3-2 S43369000 1AVAUNI2ABYR CONVERSION TRANSFORMER ASSY, B
<240V, 380V, 400VH > <For “240V, 380V & 400V AC" >
3-3 S43370000 1(Avavbz02C93 CONVERSION TRANSFORMER ASSY, C
< BitH230VEH> <For “1-phase 230V AC” >
3-4 S43201000 1]ACINa-FMF AC-IN HARNESS, F
4 555476002 4|7TR WMIE6X12 BOLT, SOCKET (S/P WASHER)M6X12
7 228475000 11999180 1.9X80 CABLE TIE, 1.9X80
10 S53889000 1|PROMEA+'33 PROM ASSY, CONTROL
10-1 UA4817000 1{MOSLSI27C2001 EPROM:27C2001
11 $53890000 1|PROME-4932 PROM ASSY, MOTOR
11-1 U85274000 1[LSIM5M27C101K15 LSI:M5M27C101K15
20 S38352101 2|77 %5~ V4030 LABEL, ELEC. SHOCK 4 LANG.
21 538353101 ISRV SN | LABEL, ELEC. SHOCK JPN.
32 S08030000 1|GEa1-A'5AFB FUSE, 5A :FB
33 153242000 1|E1-2"6A FUSE, 6A
34 S48580000 1{GFUSE7AFB FUSE, 7A :FB
X7 ERER” “OPTION PARTS”
40 S40635001 1|/4 A" 74V 4430EH= NOISE FILTER ASSY, 430E
40-1 S40616001 1/AR 24 VEEMCHE NOISE FILTER ASSY, EMC
40-2 540624000 MR TAEN-2RA NOISE FILTER HARNESS, A
41 0A4400605 41+1TA 3 H24X6DA SCREW, PAN (S/P WASHER) M4X6
42 542653000 1137 TFC-23-11-14 CORE :TFC-23-11-14

TRMAISXAMT TS EBEREE EXEEE T & BERFLEGEEZNS —R Aoz EyMIBTEYET,

YWhen ordering parts which have an asterisk(3%)in the RM column, these parts will be supplied as a set together with other necessary parts

such as circuit boards.

75

BAS-311F-0-502




N.a>r ba—jLRv %9 XE{% / Control box mechanism

REF.NO CODE QTY mf NAME OF PARTS RM

A7 EB&R” “OPTION PARTS”

42 S42653000 11A7TFC-23-11-14 CORE :TFC-23-11-14

43 149809000 1134397°L BEAD BAND, L=200

44 S40621000 11EMII7ESD-SR-15 EMI CORE, ESD-SR-15

45 540622000 1|EMII7ESD-SR-25 EMI CORE, ESD-SR-25

46 S40764000 7|137TFC25-15-12 CORE :TFC25-15-12

47 542653000 1(3A7TFC-23-11-14 CORE :TFC-23-11-14

48 149809000 8|#4797°L BEAD BAND, L=200

49 540623000 1EMIOYTR-40-27 EMI CORE, TR-40-27

50 0A5401605 1[+FA % 934X16DB SCREW, PAN (S/P WASHER) M4X16

51 025040236 SyrESELY WASHER, PLAIN M 4

52 021400106 1|1F9Mva4 NUT, 1 M4
" EHBR" “For Supply parts”
< =4H200V, 220V > <For “3-phase 200V-220V AC” >

H-1 556241101 1|90 993A1 POWER SUPPLY BOX SET, A1 DS
< BitH220VAE> <For “1-phase 220V AC" >

H-2 556242101 1R YIRIVEI9IA2 POWER SUPPLY BOX SET, A2 %l
< H{H100VH> < For Japan only>

H-3 556243101 1R YIRIVRDIIBT e DS
< BIFH11OVEH> <For “1-phase 110V AC" >

H-4 556244101 1R Y9 AU 393B2 POWER SUPPLY BOX SER, B2 PG
<=%H380VH> <For “3-phase 380V AC" >

H-5 S56246101 1R YIRIUR 9302 POWER SUPPLY BOX SET, C2 X
< Bijf240VAA > <For “1-phase 240V AC” >

H-6 556247101 11892308 993C3 POWER SUPPLY BOX SET, C3 PG
< =1H400VH> < For “3—phase 400V AC” >

H-7 S$56248101 1R YIRIvK 993E POWER SUPPLY BOX SET, 4 DS
< Hi{f230VAE > <For “1-phase 230V AC" >

H-8 556249101 1R YYRIURD)IF POWER SUPPLY BOX SET, F DS

BAS-311F-0-502

FWRMIRISK AT TWSBRETIEXTEEE T & BERFLEGREN —R ATz VMBS TEYET,

YeWhen ordering parts which have an asterisk(3)in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.



P . ZZ[EBJ{%/ Air pressure mechanism

BAS-311F-0-514

"FTa BE
/ OPTION PARTS "

77




P.ZE[Z B8{% / Air pressure mechanism

REF.NO CODE QTY ERES NAME OF PARTS RM
<av7lbyy-ELUaHRRA> < For Without compressor>
1-1 S43678109 I E I INIVE SOLENOID VALVE ASSY, 2A
1-1-1 S31551209 N LI MY 142-3 SETTING PLATE, 2-3 :VALVE
1-1-2 S09318101 N EVaA INTEGRATOR
1-1-3 540628000 1R =M 71/4 BALL VALVE, 1/4
1-1-4 509228000 HAT4Z97' W NIPPLE, 1/4X1/8
1-1-5 S43679101 1T WL7253 SOLENOID VALVE ASSY, 2
1-1-5-1 S43680001 Hrzezhb 93 AIR MANIFOLD ASSY
1-1-5-1-1 S43684001 1|73k AIR MANIFOLD
1-1-5-1-2 S43683001 ARV YA SOLENOID VALVE
1-1-5-1-3 S18415101 4|11n-712F,Q4M5 HALF UNION :Q4M5
1-1-5-2 S43682100 1|W 7 N=32AX293 VALVE HARNESS ASSY, X2
1-1-5-2-1 S512404000 2908 W LT R4 VALVE CONNECTOR
1-1-6 062302506 2|+A"33%25 SCREW, PAN M3X25
1-1-7 028030242 2|+ %2-3 WASHER, SPRING 2-3
1-1-8 025030232 21790 2F293 WASHER, PLAIN M 3
1-1-9 S40629000 2{WLzy7 N BARREL NIPPLE
1-1-10 $23880000 2|I7-3¥75- AIR MUFFLER
1-1-11 S43686000 1|PTING 1/4 ELBOW, PT 1/4
<7 byy—{F iR > < For With compressor>
1-2 S43694109 1170 WIL7°2BY3 SOLENOID VALVE ASSY, 2B
1-2-1 S31551209 1NV LT M)y 452-3 SETTING PLATE, 2-3 :VALVE
1-2-2 S09318101 1407714 INTEGRATOR
1-2-3 S29710000 113494-6-1/4 CONNECTOR, 6-1/4
1-2-4 S09228000 1154=97 1 NIPPLE, 1/4X1/8
1-2-5 S43679101 1T U W7 253 SOLENOID VALVE ASSY, 2
1-2-5-1 S43680001 1{I7e=kb 93 AIR MANIFOLD ASSY
1-2-5-1-1 543684001 1|z7v=Fkr AIR MANIFOLD
1-2-5-1-2 S43683001 2170 W7 SOLENOID VALVE
1-2-5-1-3 518415101 4|n-7124,Q4M5 HALF UNION :Q4M5
1-2-5-2 S43682100 1|V IV =3 AX253 VALVE HARNESS ASSY, X2
1-2-5-2-1 S$12404000 21908 WL7 ar94 VALVE CONNECTOR
1-2-6 062302506 2]+Aa3X25 SCREW, PAN M3X25
1-2-7 028030242 2{W 34 %2-3 WASHER, SPRING 2-3
1-2-8 025030232 2790 % F2193 WASHER, PLAIN M 3
1-2-9 $23880000 21I7-377- AIR MUFFLER
2 0A5501205 |  2|+Fa#935%12D8B SCREW, PAN (S/P WASHER) M5X12
5 021500106 213 FYk5 NUT, 1 M5
6 149796001 1T LE-A0T79% AIR HOSE, W/CONNECTOR
8-1 S43687001 11+740F1-7R AIR TUBE, R
8-2 543687002 11#+40vF1-7R AIR TUBE, R
9-1 S43688001 1|F400F2-7L AIR TUBE, L
9-2 543688002 1|+40vF2-7L AIR TUBE, L
<31F-0[> <For 311F-0>
10 512212000 1{AN 4512905 SPIRAL, 290S
<311F-LA> <For 311F-L>
10 $59695000 1|AN 47113508 SPIRAL, 3505
<326F-0FH > <For 326F-0>
10 $12212000 1|AN4311290S SPIRAL, 290S

BAS-311F-0-514

78




P . ZZ[EBJ{%/ Air pressure mechanism

e

"FToa B8R
/ OPTION PARTS "

=4
g ek

26
QLY

BAS-311F-0-514

79



P.ZE[E 1% / Air pressure mechanism

REF.NO CODE QTY ma NAME OF PARTS RM
<LIV7VyY—{tiEERE > < For With compressor>

13 S46255000 1]17HK-A0604568B AIR TUBE, 6 :L=680

15 200190001 3[ATY7°0 STAPLE

19 017082203 4|K Lh8X22 BOLT 8X22

20 028080242 4N 2YH 42-8 WASHER, SPRING 2-8

21 025080232 A5 H +F198 WASHER, PLAIN M 8

22 025080336 41t n 124718 WASHER, PLAIN L 8

23 021080106 4|+9ypya8 NUT, 1 M8

25 340400001 Tz oy BEAD BAND

27 543683001 YN 72 SOLENOCID VALVE

28 S43696100 1INV N—2AX153 VALVE HARNESS ASSY, X1

28-1 S44746100 194N VT -2 VALVE HARNESS

28-2 S44750100 1IN LT N3 R24V VALVE HARNESS, 24V

30 S09224002 17314949141 TREADLE SUPPORT BASE

31 S09225001 21489+ NUT, SQUARE

32 017081606 2{HWI8X16 BOLT, M8X16

33 028080246 2|V $2-8 WASHER, SPRING 2-8

34 S09226001 2[{73449 I N % TREADLE SUPPORT WASHER

35 228475000 21599918 1.9X80 CABLE TIE, 1.9X80

36 032422003 2[+ILEIRY4.1X20 WOOD SCREW, ROUND M4.1X20

37 148847001 AL WASHER, PLAIN 4.76
ATV ER&GR” “OPTION PARTS”

26 $25100000 TR =N AT H3 BALL VALVE ASSY
AR “For Supply parts”
<100VAH> <For 100V AC>

40-1 S50661009 1307 L=z COMPRESSOR UNIT ASSY, 100V AC

40-1-1 S05670002 1307’ Lys1zyb COMPRESSOR UNIT, 100V AC

40-1-2 S43278000 1IVTLIH-n-%2A COMPRESSOR HARNESS
<200VA> <For 200V AC>

40-2 S550662009 1av7’byyazykys COMPRESSOR UNIT ASSY, 200V AC

40-2-1 S09393002 1307’ Ly4azyb COMPRESSOR UNIT, 200V AC

40-2-2 543278000 1av7’Lys-n—-%2 COMPRESSOR HARNESS

BAS-311F-0-514

80




Q. BXEMBIFR / Power supply equipment mechanism

"FT 3B
/ OPTION PARTS "

/ For Solenoid type >

< BEIA

A
<
Q
L.
©
N
L)
e
o
L
S~
BE
g ¥
Q@ o
L
©
I
)
v
A A A
()] < <
2 3 S
uw 18 L
- ~ -
oy - -
™ ™ ™
Y e )
o) o o
T ird L
S~ — S—
HE B o
0w - AO_ AQ..V
S o ? S =4 S
L L L o
- - -
- - o
™ ™ ™
v \% v

BAS-311F-0-515

81



Q. BE &% / Power supply equipment mechanism

REF.NO CODE QTY A NAME OF PARTS

<311F-0, 311F-LA> <For 311F-0 & 311F-L.>

1 $50671000 1N ILAE-4X3 PULSE MOTOR ASSY, X

2 550672000 Y ZSSATH PULSE MOTOR ASSY, Y
<326F-0F > <For 326F-0>

1 557836000 N VAE-IX)3 PULSE MOTOR ASSY, X

2 544372000 N VAE-FY)E PULSE MOTOR ASSY, Y

3 S43196000 W LAE-IXN-% A PULSE MOTOR HARNESS, X

4 543197000 1WLAE-FYN-%2 PULSE MOTOR HARNESS, Y

5 018400832 4|7 FiK M+4X8 BOLT, SOCKET M4X8

6 S55481002 4|7 FR MMY34X12 BOLT, SOCKET (S/P WASHER)M4X12
<311F-0, 311F-LA> <For 311F-0 & 311F-L>

9 556166000 N oToesn-2293 H-POSITION SENSOR HARNESS ASSY

9-1 556167000 ¥yt YGL-N12F PROXIMITY SENSOR, GL-12NF

9-2 556167002 N/ YUY GL-N12F PROXIMITY SENSOR, GL-12NF
<326F-0F > <For 326F—0>

9 556671001 VA VR IR Y YE HOME POSITION HARNESS ASSY

9-1 556167001 1FUEY e GL-N12F PROXIMITY SENSOR, GL-12NF

9-2 556167002 1[¥otvEs4GL-N12F PROXIMITY SENSOR, GL-12NF

10 002301203 2|+FA"33X12 SCREW, PAN M3X12

11 228475000 1Hr9Y9n' vk 1.9X80 CABLE TIE, 1.9X80

12 538148000 1|7-At1 GROUND WIRE;, 1

13 0A5401006 1FAINREFAX10 SCREW, PAN (S/P WASHER) M4X10

14 556169000 1EMOYIRLYFI3 LOCK SWITCH ASSY, EM

14-1 552744000 1{RA49FA22E-M-11 SWITCH, A222E-M-11

14-2 $43205000 1|EMBYIRLIFN-%A LOCK SWITCH HARNESS, EM
<311F-L, 326F-0F > <For 311F-L & 326F-0>

20 $43206000 VIZZLNSE YU SOLENOID HARNESS ASSY

21 557926000 1{3£943191-09P1 CONNECTOR, 3191-09P1

22 543202000 IV AN )3 STEPPING SOLENOID ASSY

22-1 510244000 1AL STEPPING SOLENQID

23 021060206 2{2%21916 NUT, 2 M6

24 028060246 2{Wrh 126 WASHER, SPRING 2-6

25 340400001 Hazsanoh BEAD BAND

26 507818009 UELESVIZZIS THREAD TRIMMER SOLENOID

27 541202151 L EAAVEVIZZ IR THREAD WIPER SOLENQID ASSY

28 062300616 4|FAIM3X6 SCREW, PAN M3X6

29 555184000 2|+F7A33X6 SCREW, TRUSS M3X6

30 J03647001 1|CIME-4430%3 CIM MOTOR ASSY, 430

30-1 J03663001 11780ty LABEL, HIGH TEMP.

31 556173000 IV A YUH HARNESS ASSY, IM

32 $56170100 1|MITAFA4YFI2 SWITCH ASSY, HEAD

32-1 S56171000 1e1y0A(YF)3 MICRO SWITCH ASSY

32-2 538744101 NAIFLIN 2 SWITCH PLATE SPRING

32-3 555632001 1NA49F5°4 SWITCH BRACKET

32-4 062020806 2|FA32X8 . SCREW, PAN M2X8

32-5 140647101 1|3-F4H1 CORD HOLDER

32-6 062400616 1]FA"IM4X6 SCREW, PAN M4X6

32-7 062401216 1|FA"IM4X12 SCREW, PAN M4X12

32-8 026040236 1T D 430 %4 WASHER, PLAIN 4

32-9 154514001 AN -4~ SPACER

BAS-311F-0-515



Q. EBHEmBER / Power supply equipment mechanism

2-9 32-2

oy
I 32:8?§T

T

A
<
Q
L
©
(Y]
= (3]
n e
- 2
m ~
= a m
b
NS <
:,_.—” _.nw
\yp N
N o ©
* < v
A A A
n < <
(=] (=] wd
> [] 1 [
. L. 18
Q - - -
Q. b b b
..W. (3] 2} o
[ [ —
T o (o} (o]
© (18 '8 LL.
o ~ ~ ~
: : : :
S h aad
:: 7] S o S 3 4 3
# 5 L o L o L o
WF ™~ ™ -
C ™ ™ ™
v v v v

BAS-311F-0-515

83



Q. FE &% / Power supply equipment mechanism

REF.NO CODE QTY mf NAME OF PARTS RM

32-10 021400106 1+vh124 NUT, 1 M4

33 0A5401006 2{FAan rE54X10 SCREW, PAN (S/P WASHER) M4X10

34 510243000 3|+4009707°NK-3N CORD HOLDER, NK-3N

35 0A5401006 3FATIn1EF4X10 SCREW, PAN (S/P WASHER) M4X10

36 149287000 2151008507 CORD HOLDER, 7N

37 0A5401006 2{FA AN REF4X10 SCREW, PAN (S/P WASHER) M4X10

38 149287000 3|F4009507° CORD HOLDER, 7N

39 0A5401006 A AN +E74X10 SCREW, PAN (S/P WASHER) M4X10

40 554482000 2[3-FHns#12 CORD HOLDER, #12

41 0A5401006 2[FA AN £E34X10 SCREW, PAN (S/P WASHER) M4X10

42 340400001 42z N BEAD BAND

43 149287000 1\+1009507 CORD HOLDER, 7N

44 0A5401006 1[FAINRETEAXT0 SCREW, PAN (S/P WASHER) M4X10
<EWRXA> < For Solenoid type >

45-1 149287000 1l+1009557° CORD HOLDER, 7N
<1i7-®XA> < For Pneumatic type >

45-2 525664000 1|3-FHLa#6 CORD HOLDER, #6

47 228475000 314Uy hn U 1.9X80 CABLE TIE, 1.9X80
<HFEH&E> < Common parts>

46 0A5401006 1|FA I REF4X10 SCREW, PAN (S/P WASHER) M4X10
<311F-0SF> <For 311F-0S>

50-1 S56168000 (AVEVE VPG ELH CONVERSION CONNECTOR ASSY
<311F-0AH> <For 311F-0A>

50-2 556168001 1239%YhIa2949% CONVERSION CONNECTOR ASSY
<311F-LAF> <For 311F-LA>

50-3 556168002 11939%)h1ar5493 CONVERSION CONNECTOR ASSY
<326F-CAH > <For 326F-0A>

50-4 556168003 112393 h13%549% CONVERSION CONNECTOR ASSY
<311F-0SHA> <For 311F-0S>

51 $55916201 1|FHIyL/4h 43 PRESSER SOLENOQID ASSY

52 559898001 4|4 B5X14 SCREW, BIND M5X14

56 218859001 1|44 M150 BINDER, M150
AT EG” “OPTION PARTS”

53 S56172000 BRIV E( N SOLENOID ASSY, TR

54 149287000 21F40549597° CORD HOLDER, 7N

55 0A5401006 2{FAINREF4X10 SCREW, PAN (S/P WASHER) M4X10

BAS-311F-0-515

84




R.Z7VU > FE#RBIFZ / Printed circuit board mechanism

BAS-311F-0-518

S.7nJ 57—k (A7 3 EB&) / Programmer (Option parts)

" #7355/ OPTION PARTS

< ShigBRER

[ For Area limitation >

99%
eee

oS
>
X 9%5?53 © DN
\ @Q (=]
BN it
1-18 é %‘Mﬁk
1-13 1-19

BAS-311F-0-942

85



R. 7Y > FEMREFZF / Printed circuit board mechanism

REF.NO CODE _|QTY 24 NAME OF PARTS RM
1 S53884001 1| M UAN VR MAIN PCB ASSY
1-1 S43126000 |  1|PLD-INVDR-960 LCI,PLD-INVDR
1-2 S42691000 |  2|TR7LA TRANSISTOR ARRAY
1-3 091170007 |  2|BIPIC74LSO7FT C:74LS07FT
1-4 S43178000 |  6|PHA75PC9231 PHOTO COUPLER:PC9231
1-5 S49485000 |  10|MOSFETFX6KMJ-2 TRANSISTOR, FET:FX6KMJ-2
1-6 $49484000 | 10{MOSFETFS10KMJ-2 TRANSISTOR, FET:FS10KMJ-2
1-7 $38155000 |  5|MOSFET2SK1306 TRANSISTOR, FET:25K1306
1-8 $49471000 |  6|MOSFETFK18SM-12 TRANSISTOR, FET:FK18SM-12
1-9 U32744000 |  2|DIPSWDSS708 DIP SWITCH:DSS708
1-10 S48578000 |  1|GFUSE5AFBY-kv% GLASS FUSE, 5A W/LEED WIRE
1-11 0A4301005 | 33|+}A"#433X10DA SCREW, PAN (S/P WASHER) M3X10
BAS-311F-0-518
S.7045 5 —@M&k (AT ar &) / Programmer (Option parts)
REF.NO CODE Q7Y B NAME OF PARTS RM

1 $43249101 1|7'09°53-43 PROGRAMMER ASSY
1-1 $43250100 | 1|7A9'53-1174 PROGRAMMER TOP COVER
1-2 $43251000 | 1|7'055-v474 PROGRAMMER LOWER COVER
1-3 $43252000 | 1|%-H-FRA-H KEYBOARD SPACER
1-4 $43253000 |  1|¥-H-FT LY+ KEYBOARD RUBBER SHEET
1-5 $43254100 | 1|%-K-F-+ KEYBOARD SHEET
1-6 037301015 |  4[VFA'4YEY3X10 TAPPING SCREW, PAN V M3X10
1-7 S43255000 | 1{LCDAN- LCD COVER
1-8 S43256000 |  1|LcD LCD
1-9 S59652000 |  1|LCDIY un-4-F1A INVERTER, LCD :F1A
1-10 037200615 |  4|VFA'4YEV2X6 TAPPING SCREW, PAN V M2X6
1-11 $43271000 | 1|7°89°53-Y7 29bA MAGNET, A
1-12 $43272000 | 1|7R9°53-37 %9rB MAGNET, B
1-13 037300615 |  6|VFA4YEY3X6 TAPPING SCREW, PAN V M3X6
1-14 $43267000 | 1|7my'5v-3-F PROGRAMMER HARNESS
1-15 $43268000 | 1|{un-4-n-%2 INVERTER HARNESS
1-16 $43270000 | 1|3-F7"YY1KRS51 CORD BUSH, KR51
1-17 $43981000 | 2|7'055e-Yahn - PROGRAMMER UNDER COVER
1-18 $43259101 11709 53%5N V3 PROGRAMMER PCB ASSY
1-19 S43269000 | 1|PROM7'RY'5%43 PROM PROGRAMMER ASSY

“A7avERER” “OPTION PARTS”
2 S40621000 |  1|EMIIPESD-SR-15 EMI CORE, ESD-SR-15
3 149809000 |  1|54597'L BEAD BAND, L=200

< Hhigk PR 7B FH > < For Area limitation>
50 $52582001 1|2 4% V43958 P2 MERCURY WARNING LABEL 14X70 P2

BAS-311F-0-942

86




T . ##4E/SRJVBEIR / Operation panel mechanism

BAS-311F-0-530

87



T.3&4E/ N3 JLE{% / Operation panel mechanism

REF.NO CODE QTY ek NAME OF PARTS RM
1 S$58851001 VPRI OPERATION PANEL ASSY
1-1 555154001 193RI OPERATION PANEL FRONT ASSY
1-1-1 S55155000 YNNI L OPERATION PANEL FILM
1-2 S49938000 1€Y1yt INSULATION SHEET
1-3 S56151101 1N RLFN V)3 PANEL PCB ASSY
1-3-1 528023000 5|LEDGL9P040 LED :GL9P040
1-3-2 548579000 8|SWB3F-4050 SWITCH :B3F-4050
1-3-3 U34870001 2|DIPSW KSP08 DIP SWITCH:KSP(08
1-3-4 S38104000 1|IY3-4EVQVEMFO1 ENCODER, EVQVEMF01
1-3-5 417382001 1|PKB24SC-3601 BUZZER:PKB245C-3601
1-4 555402200 1WRa-+9z PANEL HARNESS ASSY
1-5 0A5400805 1|+FA4734X8DB SCREW, PAN (S/P WASHER) M4X8
1-6 0A4300605 4|+FA 4 J33X6DA SCREW, PAN (S/P WASHER) M3X6
1-7 543237100 1|[PROMIN 2193 PROM ASSY, PANEL
1-8 S02907000 VA THUMB
1-10 $S43224000 1|3.5FDD FDD, 3.5
1-11 $43225000 2|FDDAA-Y SPACER, FDD
1-12 0A4300605 4|+~ % H3I3X6DA SCREW, PAN (S/P WASHER) M3X6
1-13 037300816 4|VFABIEU3X8 TAPPING SCREW, PAN V M3X8
1-14 543228000 117'09°533-FPY3 PROGRAMMER HARNESS ASSY, P
1-15 002300603 2|+1A~"13X6 SCREW, PAN M3X6
1-16 542653000 2{37TFC-23-11-14 CORE :TFC-23-11-14
1-17 149809000 2{34797°L BEAD BAND, L=200
1-18 $55151000 12|++7A34X6 SCREW, TRUSS M4X6
1-19 536008009 1| W xN3IN - SIDE COVER, PANEL
1-20 107321009 15047476 SHOULDER SCREW, SM4.76
1-21 107017001 1IN+ 0% WAVE WASHER
1-22 $51241000 1|EMIT7E1630MRF CORE, EMI :E1630MRF
2 543236009 1Yo rub 44 OPERATION PANEL BASE
3 543674000 1793 0A CUSHION, A
4 543675000 319938 CUSHION, B
5 525634101 3|7+ LIEX65 BOLT, SOCKET M5X65
6 025050236 3T h xFa95 WASHER, PLAINM 5
7 018081636 1|7+K LE8X16 BOLT, SOCKET M8X16
8 $10408000 1376y~ RUBBER SHEET
9 021500106 613 FYb5 NUT, 1 M5
10 025050336 3{EFHH 2545 WASHER, PLAIN L 5

BAS-311F-0-530

88




U1 . B4R B8R / Foot switch pedal mechanism

< BH#=XA / For Solenoid type > 1-1

W

&7

L p
i — — — ———— — w— p— p— p——tn oottt it ottt e, bt e et

|
|
|
l
|
|
I
|
I
I
|
l
|
l
|
|
I
l

I
|
I
l
|
|
I
I
|
I
|
I
|
l
|
I
|
l

89

BAS-311F-0-651




U1.B5#x 8% / Foot switch pedal mechanism

REF.NO CODE QTY A TES NAME OF PARTS RM

<EWXH> < For Solenoid type>

1-1 S42838101 112Ly79k2SW 2-PEDAL FOOT SWITCH, 2

1-1-1 S38166000 2|70k~ an a4 FOOT PEDAL BASE

1-1-2 S42867001 17314447344 TREADLE AUXILIARY PLATE

1-1-3 004400603 4|+%35319°4X6 SCREW, FLAT M4X6

1-1-4 S38170001 2[{TURNE N F FOOT PEDAL SPRING

1-1-5 S38029000 1120079FSWN-2 93 2-PEDAL FOOT SW HARNESS ASSY

1-1-5-1 S38030000 212L079bSWN-% A 2-PEDAL FOOT SW HARNESS

1-1-5-2 S36260000 2{AMYFVXE VR 4y PIN BUTTON MICRO SWITCH, VX

1-1-6 062301205 4]FA"13X12 SCREW, PAN M3X12

1-1-7 228475000 12159991\ Uk 1.9X80 CABLE TIE, 1.9X80

1-1-8 S38174000 2{7YME ) FOOT PEDAL

1-1-9 S38175001 AN K g PROTECTION PLATE, PEDAL

1-1-10 S38176101 2(A4YFAYIN 2 SPRING, PLATE

1-1-11 002300403 4)++A°33X4 SCREW, PAN M3Xx4

1-1-12 028030246 4{N 2 %2-3 WASHER, SPRING 2-3

1-1-13 025030236 AEFHH 2F293 WASHER, PLAIN M 3

1-1-14 S38177001 279G LYY FOOT PEDAL SHAFT

1-1-15 048050346 4|FATES RETAINING RING, E5

1-1-16 052400606 2|1~ INKETAXE SCREW, PAN (S/P WASHER) M4X6

1-1-17 117936001 12§13’ Lt9.4 RUBBER CAP, 9.4

1-1-18 S38180000 1|13%94172169-1 CONNECTOR :172169-1

1-1-19 S38060000 112#74%497°18X19 CONNECTOR CAP, 18X19

1-1-20 538059000 219 BAYMNGTIF RUBBER CAP, NG79F
<i7-xXEH> < For Pneumatic type>

1-2 S542842101 112Lv7953SW 2-PEDAL FOOT SWITCH, 3

1-2-1 538166000 2|7ubAan a4 FOOT PEDAL BASE

1-2-2 S38167001 1]2%°UsSWEY SWITCH PIN, 2-STEP

1-2-3 048060142 1477937 Co RETAINING RING, E6

1-2-4 025060236 1|79 0 2F2%6 WASHER, PLAIN M 6

1-2-5 S38168001 117993191 % SPRING, COMPRESSION 10X30

1-2-6 542867001 1731445344 TREADLE AUXILIARY PLATE

1-2-7 004400603 41+47327°4X86 SCREW, FLAT M4X6

1-2-8 S38170001 2{79M TN % FOOT PEDAL SPRING

1-2-9 S42259000 12V 79R3SWN-% R Y3 2-PEDAL FOOT SW HARN. ASSY, 3

1-2-9-1 542258000 112LY79F3SWN-2 A 2-PEDAL FOOT SW HARNESS, 3

1-2-9-2 536260000 3 AMYFVXE VR 4y PIN BUTTON MICRO SWITCH, VX

1-2-10 062301205 2]FA"23X12 SCREW, PAN M3X12

1-2-11 228475000 12179991 VR 1.9X80 CABLE TIE, 1.9X80

1-2-12 S38174000 2(798 0 FOOT PEDAL

1-2-13 S38175001 2|NF Lk 14 PROTECTION PLATE, PEDAL

1-2-14 S38176101 2| A4UFAYIN % SPRING, PLATE

1-2-15 002300403 4{+FA~13X4 SCREW, PAN M3X4

1-2-16 028030246 4N R %2-3 WASHER, SPRING 2-3

1-2-17 025030236 4{E5% B 2F293 WASHER, PLAINM 3

1-2-18 S38177001 2[7URNE LYY FOOT PEDAL SHAFT

1-2-19 048050346 4|FATES RETAINING RING, E5

1-2-20 052400606 2|1FA INRETAXE SCREW, PAN (S/P WASHER) M4X6

1-2-21 117936001 12|37’ Lt9.4 RUBBER CAP, 94

1-2-22 S38180000 1134941721691 CONNECTOR :172169-1

1-2-23 S38060000 1aR94%997°18X19 CONNECTOR CAP, 18X19

1-2-24 S38059000 2|5 AAYENGT9F RUBBER CAP, NG79F

1-2-25 062302506 21FA"13%25 SCREW, PAN M3X25

BAS-311F-0-651

90




U2 . B54RB3GR (A 7> a3 > 8B&) / Foot switch pedal mechanism (Option parts)

" F7varei [ OPTION PARTS
< x7—®A / For Pneumatic type >

< #B#sAess / For supply parts >

V. $HuB4#HH25E84R / Synchronizer

BAS-311F-0-651

91

BAS-311F-0-501




U2 Bi#RBEfR (o 7' 3 »E8&) / Foot switch pedal mechanism (Option parts)

REF.NO CODE QTY S EES NAME OF PARTS RM

<1I7-mlH> < For Pneumatic type>

1-3 544805101 113L79L3SW 3-PEDAL FOOT SWITCH, 3

1-3-1 S38166000 37N a4 FOOT PEDAL BASE

1-3-2 S42867001 173444314 TREADLE AUXILIARY PLATE

1-3-3 004400603 Bl+¥334°4X6 SCREW, FLAT M4X6

1-3-4 S38170001 KIPPION A S FOOT PEDAL SPRING

1-3-5 544806000 113V 7YPSWA-2R I3 3-PEDAL FOOT SW HARNESS ASSY

1-3-5-1 S44807000 13LU7YFSWN-2R 3-PEDAL FOOT SW HARNESS

1-3-5-2 S36260000 3[AMYFVXE VR 4y PIN BUTTON MICRO SWITCH, VX

1-3-6 062301205 6|TA13X12 SCREW, PAN M3X12

1-3-7 228475000 14|79991N U8 1.9X80 CABLE TIE, 1.9X80

1-3-8 $38174000 IV WA FOOT PEDAL

1-3-9 S38175001 3N FT 14 PROTECTION PLATE, PEDAL

1-3-10 S38176101 3[RIYFAHIN % SPRING, PLATE

1-3-11 002300403 6|+FA33X4 SCREW, PAN M3X4

1-3-12 028030246 B[N YH 22-3 WASHER, SPRING 2-3

1-3-13 025030236 BlE7¥ N %F193 WASHER, PLAIN M 3

1-3-14 S38177001 379N Y FOOT PEDAL SHAFT

1-3-15 048050346 B6[FAJES RETAINING RING, E5

1-3-16 052400606 2|FATIN RETLAXE SCREW, PAN (S/P WASHER) M4X6

1-3-17 117936001 14|37 Lt09.4 RUBBER CAP, 9.4

1-3-18 S38180000 113%94172169-1 CONNECTOR :172169-1

1-3-18 S38060000 13254959 Y7°18X19 CONNECTOR CAP, 18X19

1-3-20 S38059000 37" AAYENGT9F RUBBER CAP, NG79F
<fiHERG> <For Supply parts>

3 549443000 1|3v4498170364-1 CONTACT :170364-1

BAS-311F-0-651

V. &HE R 2B % / Synchronizer

REF.NO CODE QTY e NAME OF PARTS RM

1 548666001 1|yuhar44793 SYNCHRONIZER ASSY

2 062400806 2[FA"24x8 SCREW, PAN M4X8

4 S38080001 Hn Ay 08493 NEEDLE LOWER MAGNET ASSY, D

5 S38082001 2(n91y sz NEEDLE UPPER MAGNET ASSY, U

6 062681412 317~ 1437-40X14 SCREW, PAN SM4.37-40X14

7 025680132 3|e3% H 439437 WASHER, PLAIN §4.37

BAS-311F-0-501

92




W . B AEB% / Power table

112 1-11 1-13

1-13

< B#=A / For Solenoid type >

<HWEBET—-JIVE >

BAS-311F-0-652

93



W. B 1 & B31% / Power table

REF.NO CODE QTY i NAME OF PARTS RM
<EARAEET-7L> < For Japan only >
1 $55919001 1Ust1-7 0%z e
1-1 $55160001 1311F-70 e
“A7vavER&” “OPTION PARTS”
<HBBEET-7ME>
1 $55920001 131177 04%H3397 |
11 $55921001 1311F77 137 |
1-2 S43671109 NS kAL - PO —
1-2-1 S09639009 114F%v9R9: e
1-2-11 S09216002 1M57-7W9IR e
1-2-1-2 S09217102 1Myrror e
1-2-1-3 017081606 oY F /) - S —
1-2-1-4 028080246 G TR S 1 3 - T (S ——
1-2-1-5 S09312001 K} (o220 1 L A - Y S —
1-2-1-6 S05223001 2 B 2 R O —
1-2-1-7 022120306 209832212 e
1-2-1-8 S10661109 AV 1AL = 1 N S ———
1-2-1-9 026120236 25 WA ¥ e
1-2-1-10 028120246 20WrH R2-12 e
1-2-2 $09640009 L S22 T T OO
1-2-2-1 $09221002 "7y |
1-2-2-2 $09222102 7262 SRS —
1-2-2-3 017081606 3IEME8X16 e
1-2-2-4 028080246 3NN R2-8 e
1-2-2-5 S09312001 Y a0 I & T O —
1-2-2-6 S05223001 2xvx5- e
1-2-2-7 022120306 21F9r3v212 0 e
1-2-2-8 S10661109 209p707483°L 0 e
1-2-2-9 026120236 2165 43h %12 e
1-2-2-10 028120246 2IN N R2-12 e
1-2-3 S43672209 K /2L (SO —
1-2-4 017081606 alknrexie 000 |
1-2-5 028080246 W N NS 3 I 8- O ——
1-2-6 025080236 VN1 %/ b IS 3u Ly 1 T SO
1-2-7 509224002 M VETE SR B A N O —
1-2-8 S09225001 21a085+9 e
1-2-9 017081606 21Fwr8x1te e
1-2-10 028080246 A TS 2 I - N (R —
1-2-11 S09226001 PAVELE U a1 S
1-3 133172003 RV D I G N —
1-4 037521016 1+FA8ye™y 2%35 00 e
1-5 025050236 (R[50 20 IS Jo Ly L T A ———
1-6 028050246 AHTAN S o I 3 T OO ——
1-7 S15158009 1lax/5-2 e
1-8 S02740000 120k e
1-9 S02739000 Sl R W RTAY2 & ey A (S ——
1-10 039411215 21k 289Evax12 e
1-11 119702004 Maaexsy e
1-12 101073001 (1= 2 G A S N —
1-13 101121000 o o V) ) o N (N ———
1-14 032361306 VA RCSR LT S K -
1-15 133180005 41+ Eh462x38 0 e
<EBHKXH> <For Solenoid type>
2 S$55206001 114175 Lvhy e
BAS-311F-0-652

94




W . BY & EI®% / Power table

1-12 1-11 1-13

1-13

< Ew=A / For Solenoid type >

< WBETF—-7IE>

BAS-311F-0-652

95



W. g 1 5B {% / Power table

REF.NO CODE [QTY 5% NAME OF PARTS RM
<EWIHE> < For Solenoid type >
3 115559002 1592476 0 e
5 S01199003 1AHI7PE 7348 e
6 133188001 1AHI7PE 734485 |
7 119707003 IR Ly A
8 119708001 2173455 9%5h5- e
9 017082206 2lF wrex22 |
10 116694001 2lanstyre e
11 028080240 2AWr¥nre-s e
12 025080236 SRS Ey ) R
44 S58200000 "U7-2Ey e
45 037521016 +FAEYEY 2935 e

BAS-311F-0-652

96



3 > 88&) / One-touch work clamp (Option parts)

~

’

X. Oy FRZEBERGR (47

3
S R

BAS-311F-0-941

< #8FEBR/ For supply parts >

97



X3y FHRAZEEEER (AT 3 V& &)/ One-touch work clamp (Option parts)

REF.NO CODE QTY mA NAME OF PARTS RM
<ATy7 . hyift > <For Attaching the snap & hook>
1 S24612001 17499 F A IUNY ONE-TOUCH HOLDER ASSY, UN %
2 S57952001 1|0TA7 144193 OT-FEED PLATE BRACKET ASSY
<TAFRZEE> < For One—touch work clamp set>
3 S44794001 117089F 4% Y F9b ONE-TUOCH WORK CLAMP SET PG
3-1 S20280101 NIAYFHFHILYZ ONE-TOUCH HOLDER ASSY, L PS
3-2 S20286101 1I39FFHIR)Z ONE-TOUCH WORK CLAMP R ASSY PG
3-3 520289101 AV L% B R WORK CLAMP HOLDER ASSY, L PG
3-4 S20293101 21 9k -RY3 WORK CLAMP HOLDER ASSY, R PG
3-5 $59890001 8|7 1# ILh437-40X8 BOLT, SOCKET SM4.37-40X8
<fHEAT&HR > < For Supply parts>
4 S20822101 119k -tV WORK CLAMP HOLDER SET, L PSS
4-1 S20289101 11V 9808193 WORK CLAMP HOLDER ASSY, L PG
4-2 $59890001 2|7+ 437-40X8 BOLT, SOCKET SM4.37-40X8
5 S520823101 17 9k -REYE WORK CLAMP HOLDER SET, R PG
5-1 S520293101 11V 9k -RY: WORK CLAMP HOLDER ASSY, R DS
5-2 S59890001 2{7+#K IWh437-40%8 BOLT, SOCKET SM4.37-40X8
<311F-0, 311F-LH> <For 311F-0 & 311F-L>
6-1 S20280101 1T/ FFHILYR ONE-TOUCH HOLDER ASSY, L g
6-2 S20286101 117089 F49IR)S ONE-TOUCH WORK CLAMP R ASSY X
<326F-0FH> <For 326F-0>
6-3 S57955001 1|VAYFHHILYZ ONE-TOUCH HOLDER ASSY, L X
6-4 857957001 1729 FFHIRYZ ONE-TOUCH HOLDER ASSY, R DS

BAS-311F-0-941

FHRMIBIKAMTV TV SR BEUHEA L THESLTHYET O THEAICHBLEWLTTSL,

Y Parts which have an asterisk(3%)in the RM colum are parts which have been assembled and adjusted to high precisions.

These parts should never be disassembled.

98




Inner clamping device (Option parts of 311F-0, 311F-L)

hf Z REERERR(311F-0, 311F-LA 7 a3 VE8&) /

Y1.

— ——— — — — —— — — — e ——— —— — ——— —— e —— — — — —

1-1-2

1-1-9 1-1-7 1-1-1 1-1-10

2D
2\

1-1-8 ——F
vy |
oD
1-1-15

@
—

<
—
~—
~—

N ©
RN & _ )
D >~ R4
S A <) A
£5)
p | : 2 :
& T T
/ ®© £ o
; o ¥ . o
> 3 >
S g 3 g
) o
- _ 2 ED F
T sHs [© PV 5
| Sriglal]|| &
/}.m ~
) (s 08
_— mo i
EQ 0 B®
mm“u_m 4
g T ¥
vV VvV~ v

BAS-311F-0-943

99



Y1. 502 REFEMEZR (311F-0, 31MF-LA T a V& &) /
Inner clamping device (Option parts of 311F-0, 311F-L)

REF.NO CODE QTY mf NAME OF PARTS RM

1 544793009 U ESINEL TIVE VL ES 3] INNER CLAMPING DEVICE SET

1-1 S12633209 1AV TI7509LAS3 WORK CLAMP CRANK ASSY, LA

1-1-1 S12634009 1HAYTI709F LT A WORK CLAMP CRANK HOLDER, A

1-1-2 S12635009 1A% 1970981058 WORK CLAMP CRANK HOLDER, B

1-1-3 S12636001 1AHT9709808°C WORK CLAMP CRANK HOLDER, C

1-1-4 S12641009 19709808 ot SPACER, CRNK HOLDER

1-1-5 S59894001 2|7 F R IWE437-40X12 BOLT, SOCKET SM4.37-40X12

1-1-6 $512638009 1INITIN 54 REVERSE CYLINDER BASE

1-1-7 018301236 2|7r&wr3x12 BOLT, SOCKET M3X12

1-1-8 018301036 2(7F& wr3X10 BOLT, SOCKET M3X10

1-1-9 S05665001 1|AH$T9709LA WORK CLAMP CRANK, LA

1-1-10 154235001 1noTot™y REVERSE GEAR

1-1-11 154236001 1noT0797 REVERSE RACK

1-1-12 145087001 1NN % WASHER

1-1-13 149831101 1|74e9%b42°3.18 SET SCREW, SM3.18

1-1-14 154237001 1A 14804°L WORK CLAMP PLATE HOLDER, L

1-1-15 025350132 SR EVED. WASHER, PLAIN S 3.5

1-1-16 100242003 1|V+44°3.57 SCREW, SM3.57-40X5

1-1-17 S12637009 1nuroauh REVERSE ROD

1-1-18 S$12639001 1InNsToS REVERSE CYLINDER

1-1-19 $512642009 2|7 K WE3X35 BOLT, SOCKET M3X35

1-1-20 $12640009 1INTI 9% JOINT

1-1-21 018300836 1|7+ WE3X8 BOLT, SOCKET M3X8

1-1-22 018300836 1|7 & Wh3X8 BOLT, SOCKET M3X8

1-1-23 017501216 1| WE5X12 BOLT, M5X12

1-1-24 021500216 1{2v2FYk5 NUT, 2 M5

1-1-25 S518415101 2|n-71=4,Q4AM5 HALF UNION :Q4M5

1-2 S512643001 1| H1I79312-1 OUTER WORK CLAMP, 312-1

1-3 117291002 2|1%544°3.18 SCREW, FLAT SM3.18

1-4 154252001 147+ A4L POSITIONING PLATE, L

1-5 154253001 1|4F¥ M4R POSITIONING PLATE, R

1-6 062670512 41FA"31357-40X5 SCREW, PAN SM3.57-40X5

1-7 025350332 417 N 24435 WASHER, PLAIN L 3.5

1-8 028350242 4|V 3FYH 22-3.5 WASHER, SPRING 2-3.5

1-9 154256101 HAYI(487509A WORK CLAMP PLATE BLANK, A

1-10 S12645001 1494475593121 FEED PLATE BLANK, 312-1

1-11 S44745109 1NV TonN V77393 INNER VALVE ASSY, 3

1-11-1 S31570409 N VT M) 144-5H VALVE SETTING PLATE, 4-5H

1-11-2 S44748001 1IF7eZHILA3 AIR MANIFOLD, 3

1-11-3 062302505 2|FA"13X25 SCREW, PAN M3X25

1-11-4 028030242 2{W R4 Hh %2-3 WASHER, SPRING 2-3

1-11-5 025030232 21e7 h 27193 WASHER, PLAIN M 3

1-11-6 S43683001 1T W7 SOLENOID VALVE

1-11-7 543696100 N7 n—32AX193 VALVE HARNESS ASSY, X1

1-11-7-1 544746100 194N W7 %R VALVE HARNESS

1-11-7-2 S44750100 YL AN LT =2 R24V VALVE HARNESS, 24V

1-11-8 S18415101 2{n-71-4Q4M5 HALF UNION :Q4M5

1-11-9 S45252000 1% 2493 REGULATOR ASSY

1-11-9-1 545253000 1{L¥ 24 REGULATOR

1-11-9-2 S45254000 219%'73109-4-10 JOINT, 3109-4-10

1-11-10 062404005 2]1A14%X40 SCREW, PAN M4X40

1-12 340400001 2{1z3/nuh BEAD BAND

1-13 S03803000 21H{0yF1-7 AR TUBE, 4 L=1300

1-14 S28741000 1|117-F2-7 AIR TUBE, 4 L=300
“HGABR” “For Supply parts”
<KYIFANMEL > < For Sewing the belt with hook>

2 S13099001 1|n){4H NEEDLE PLATE, H

3 S13100001 149 H FEED DOG, H

4 S14598001 1|0TH9 4427 79312 OT FEED PLATE BLANK, 312

5 S512644001 1Y HIT7312-2 OUTER WORK CLAMP, 312-2

6 S10542001 1+A4%ILL INNER CLAMP, LL

BAS-311F-0-943

100




Inner clamping device (Option parts of 326F-0)

Y2 . PR X REGERE R (326F-0F 7 a V8 &) /

—_—

1-1-4 1-1-3

< Wit mAEa / For supply parts >

BAS-326F-0-943

101



Y2z REnEEMFR (326F-0 £ T2 3 V&) /
Inner clamping device (Option parts of 326F-0)

REF.NO CODE QTY ma NAME OF PARTS RM

1 S57851001 NESINL Ve IILEE VI INNER CLAMPING DEVICE SET,326F

1-1 S57853001 1HAYII709LA9% WORK CLAMP CRANK ASSY, LA

1-1-1 S12634009 NAHTo5309F05°A WORK CLAMP CRANK HOLDER, A

1-1-2 S12635009 HA91950964%B WORK CLAMP CRANK HOLDER, B

1-1-3 S57854001 1HAY1H709808°C WORK CLAMP HOLDER, C

1-1-4 S57855001 19709808 Wy SPACER

1-1-5 150382001 2(7F#F Wr4.37X18 BOLT, SOCKET SM4.37X18

1-1-6 S12638009 AV E N REVERSE CYLINDER BASE

1-1-7 018301236 2{7 Tk WE3X12 BOLT, SOCKET M3X12

1-1-8 018301036 2(7FkWE3X10 BOLT, SOCKET M3X10

1-1-9 S05665001 11AYT9709LA WORK CLAMP CRANK, LA

1-1-10 154235001 1lnoTod’y REVERSE GEAR

1-1-11 154236001 170799 REVERSE RACK

1-1-12 145087001 1UnoFod v n's WASHER

1-1-13 149831101 174342357318 SET SCREW, SM3.18

1-1-14 154237001 A HI/4R04°L WORK CLAMP PLATE HOLDER, L

1-1-15 025350132 He7%h' 339 WASHER, PLAIN S 3.5

1-1-16 100242003 1194327357 SCREW, SM3.57-40X5

1-1-17 $12637009 ALYaViEbiN REVERSE ROD

1-1-18 S12639001 AV YIUVZE REVERSE CYLINDER

1-1-19 $12642009 2|7+ WLE3X35 BOLT, SOCKET M3X35

1-1-20 $512640009 1noTov 99%°7 JOINT

1-1-21 018300836 1|7 K Wb3X8 BOLT, SOCKET M3X8

1-1-22 018300836 17T WE3X8 BOLT, SOCKET M3X8

1-1-23 017501216 1R WbsX12 BOLT, M5X12

1-1-24 021500216 1|2Y2+95 NUT, 2 M5

1-1-25 518415101 2\n-71=4,Q4M5 HALF UNION :Q4M5

1-1-26 544424001 9709808 AN =1 SPACER, CRANK HOLDER

1-2 S57856001 1M 17326F-1 OUTER WORK CLAMP, 326F-1

1-3 117291002 2(45%°3.18 SCREW, FLAT SM3.18

1-4 S57859001 1175 240 POSITIONING PLATE, L

1-5 S57860001 11FE AM4R POSITIONING PLATE, R

1-6 062670512 4]FA3357-40X5 SCREW, PAN SM3.57-40X5

1-7 025350332 470 24435 WASHER, PLAIN L 3.5

1-8 028350242 4|2 H$2-35 WASHER, SPRING 2-3.5

1-9 154256101 1AHI187°709A WORK CLAMP PLATE BLANK, A .

1-10 S57858001 179y147°509H FEED PLATE BLANK, H

1-11 S44745109 1nNoTuN V77353 INNER VALVE ASSY, 3

1-11-1 S31570409 W LT MY 144-5H VALVE SETTING PLATE, 4-5H

1-11-2 S44748001 1{z7v=kILF3 AIR MANIFOLD, 3

1-11-3 062302505 2|(+A~"33X25 SCREW, PAN M3X25

1-11-4 028030242 2{W 24 H %2-3 WASHER, SPRING 2-3

1-11-5 025030232 SR ESS UK WASHER, PLAINM 3

1-11-6 543683001 1170 W7 SOLENOQID VALVE

1-11-7 S43696100 1IWVT =3 AX193 VALVE HARNESS ASSY, X1

1-11-7-1 544746100 I1AN VT N2 R VALVE HARNESS

1-11-7-2 S44750100 91N LT n-2224v VALVE HARNESS, 24V

1-11-8 S18415101 2|n-71245Q4M5 HALF UNION :Q4M5

1-11-9 S45252000 1L+ 10443 REGULATOR ASSY

1-11-9-1 S45253000 1IL¥ 1L-4 REGULATOR

1-11-9-2 S45254000 2{Y%'73109-4-10 JOINT, 3109-4-10

1-11-10 062404005 2|+A14X40 SCREW, PAN M4X40

1-12 340400001 2(2z84W N BEAD BAND

1-13 S03803000 2(H1ovF2-7 AIR TUBE, 4 L=1300

1-14 S28741000 11z7-52-7 AIR TUBE, 4 L=300
<t &> < For Supply parts>

13 S10542001 1FhA%ILL INNER CLAMP, LL

14 S51077001 114414497 79A326L WORK CLAMP BLANK, A 326L

15 S$51078101 HOTH9147'5491LH OT-FEED PLATE BLANK, H :326L

16 S57857001 1{YbH17326F-3 OUTER WORK CLAMP, 326F-3

BAS-326F-0-943

102




AA1 . HBHERBBIfR (A 7 3 »BRa&R) / Auxiliary device (Option parts)

BAS-311F-0-944
103



AA1 HEENEERR (o 7 3 U E8&) / Auxiliary device (Option parts)

REF.NO CODE QTY EES NAME OF PARTS RM
“HRUNBEAEE" "Thread breakage detector”
<7-y)-=> < Rotary—type >
1 543833109 1AMLAVFYIFEYRR TR. BREAKAGE DETECTOR SET, R
1-1 543834109 1|A-2)-1bLhFH5 TR. BREAKAGE DETECTOR ASSY, R
1-1-1 S18032001 RS Ve LUV DETECTOR BRACKET ASSY
1-1-2 144504001 217 UH4%35 THREAD GUIDE DISC
1-1-3 146206009 AWV UTAH5H T DISC PRESSER, T-GUIDE
1-1-4 146058001 IvA%SPIEVAE S PRE-TENSION SPRING
1-1-5 146059001 17 VToaAvTuk PRE-TENSION NUT
1-1-6 146060000 1| FIbEon # SPRING
1-1-7 155510001 1AM TYb TENSION NUT
1-1-8 157255100 1|7-9-A PULLEY, A
1-1-9 025030135 HEFH I 2393 WASHER, PLAIN S 3
1-1-10 048020342 1|hADE2 RETAINING RING, E2
1-1-11 S43835100 IS IPZ S VRV SENSOR ASSY
1-1-12 S18037009 1{toy-hn'- SENSOR COVER
1-1-13 062301616 1|FA"IM3X16 SCREW, PAN M3X16
1-2 146080000 1|3-F7%2 CORD BUSH

<t-Lty¥-FX> <Beam-type>
2 543836301 1AM LAVTFYIFEIULF TR. BRAKEAGE DETECTOR SET, F
2-1 S43977201 14b2LIVFFSR TR. BRAKEAGE DETECTOR ASSY, F
2-1-1 S43279300 17y7° 1=k AMPLIFIRE UNIT
2-1-2 062300612 2|+A13X6 SCREW, PAN M3X6
2-1-3 025030232 2|E3Y h 272193 WASHER, PLAIN M 3
2-1-4 529468100 1774 22N FIBER UNIT, N
2-1-5 S11884001 1o -pYr(4 SENSOR SETTING PLATE
2-1-6 062300612 11+A713X6 SCREW, PAN M3X6
2-1-7 S02617001 1| A4 74 FACE PLATE THREAD GUIDE
2-1-8 028350242 1|24 H22-35 WASHER, SPRING 2-3.5
2-1-9 060670612 1|4 357-40X6 SCREW, BIND SM3.57-40X6
2-2 625010000 11F409797'NK-2N NYLON CLAMP NK-2N
2-3 060670612 1| {M357-40X6 SCREW, BIND SM3.57-40X6
2-4 152889001 11394 bhsr THREAD RETAINER
2-5 117936001 2|17 Lt9.4 RUBBER CAP, 9.4
2-6 S02657101 1|3-F1yzx CORD HOLDER

<3BMN LT Y>> < Addition valve set>
6 543847201 11772 WL 0P4s3 SOLENOQID VALVE ASSY, OP4
6-1 S43683001 1170 WL7 SOLENOID VALVE
6-2 S43696100 1|7 N—2AX143 VALVE HARNESS ASSY, X1
6-2-1 S44746100 IO LT -2 VALVE HARNESS
6-2-2 S44750100 194N LT -2 224V VALVE HARNESS, 24V
6-3 544749001 11T7=hILN4 AIR MANIFOLD, 4
6-4 S18415101 2|n-71=24,Q4M5 HALF UNION :Q4M5
6-5 531554109 1N LT MY 1454-5 SETTING PLATE, 4-5 :VALVE

BAS-311F-0-944

104




AA2 . @BHEEBIfR (72 a »88&) / Auxiliary device (Option parts)

" v7hHZty M/ Soft work clamp set "

< 326F-0 B/ For 326F-0 >

BAS-311F-0-944

5-2

< 311F-0, 311F-L. A / For 311F-0 & 311F-L >

105




AA2 FHBNEBBGR (4 7 3 V& &) / Auxiliary device (Option parts)

REF.NO CODE QTY AEES NAME OF PARTS RM
2B %FAFEE> < 2-step tension device >
2 S43837101 1258V TYH9FEYM 2-STEP THREAD TENSION DEVICE
2-1 543838101 11287093093 2-STEP THREAD TENSION ASSY
2-1-1 S34706000 1|x7-Y4u810X10 AIR CYLINDER, 10X10
2-1-2 018302032 2|7k WE3X20 SCREW 3X20
2-1-3 $12150000 2|F-ATNk M-5HL-4 TUBE ELBOW, M-5HL-4
2-1-4 S34533001 1H77Y94 COUNTERSINK CLAW
2-1-5 S34534101 PRI EVEEUE SUB TENSION BRACKET ASSY
2-1-6 155510001 1 FA9 9k TENSION NUT
2-1-7 146060000 VI VAES SPRING
2-1-8 146059001 17 V730t PRE-TENSION NUT
2-1-9 146058001 A VAGIEVLY S PRE-TENSION SPRING
2-1-10 146206009 14+ 7oH{874H%T DISC PRESSER, T-GUIDE
2-1-11 144504001 21470475 THREAD GUIDE DISC
2-1-12 S34536101 (AMAVEENPVLEL SETTING BRACKET, CYLINDER
2-2 543839105 117V W7 0P3%3 SOLENOCID VALVE OP3 ASSY
2-2-1 543683001 17 W7 SOLENOCID VALVE
2-2-2 543696100 1|7 =2 AX193 VALVE HARNESS ASSY, X1
2-2-2-1 S44746100 191NN =2 A VALVE HARNESS
2-2-2-2 544750100 191N LT N-3R24V VALVE HARNESS, 24V
2-2-3 S544748001 1I72=FKILL3 AIR MANIFOLD, 3
2-2-4 518415101 2|n-71=4,Q4M5 HALF UNION :Q4M5
2-3 017821813 21K IWH7.94X18 BOLT, SM7.94X18
2-4 S15031008 2{I7-F1-7 AIR TUBE, 4X2.5 L=1900
2-5 340400001 5|1z44n" U BEAD BAND
2-6 104525001 1AM 2 TENSION SPRING
2-7 149287000 3F4avs597° CORD HOLDER, 7N
“YIMBZ By "Soft work clamp set”
<311F-0, 311F-LAH> <For 311F-0 & 311F-L>
5-1 S43979001 VZIY.RES P SOFT WORK CLAMP SET
5-1-1 543980001 Y7 9T % SPRING
5-1-2 512104000 2(1z%v44 UNION, Y 4
5-1-3 S08140000 2|117-K-AS-C AIR TUBE, 4 L=200
5-1-4 S04837000 2\755°4 PLUG, 4
<326F-0FH> <For 326F-0>
5-2 S44450001 1|1Y76 8T8yt SOFT WORK CLAMP SET
5-2-1 S44412001 2|y7k 9T % SPRING
5-2-2 S$12104000 2(3z#y744 UNION, Y 4
5-2-3 S08140000 2|17-$F-AS-C AIR TUBE, 4 L=200
5-2-4 504897000 2|7°75°4 PLUG, 4

BAS-311F-0-944

106




AA3 . HBNERERIfR (A 7S 3 »88& ) / Auxiliary device ( Option parts )

3-1-10

3-2-1-5

BAS-311F-0-944

107



AA3 BNV EBER (4 7 3 V&) / Auxiliary device (Option parts)

REF.NO CODE QTY iES NAME OF PARTS RM

<IF-Mn-HE> < Thread wiper set : pneumtatic type >

3 S43841109 NL7-74AN-y1593 TR. WIPER SET, PNEUMATIC TYPE

3-1 S543842109 17-74n-53 TR. WIPER ASSY, PNEUMATIC TYPE

3-1-1 S17942100 HITYE AIR CYLINDER

3-1-2 S$31777001 UMY 14 CYLINDER SUPPORT PLATE

3-1-3 S10214109 VIPEINYVLZE SOLENOID SETTING PLATE

3-1-4 $18415101 2(n-7124Q4M5 HALF UNION :Q4M5

3-1-5 062670612 4[F+A"3357-40X6 SCREW, PAN SM3.57-40X6

3-1-6 S$31778000 APIVE R IVTY STOPPER, CYLINDER

3-1-7 $31779001 NAT-I%T JOINT, CYLINDER

3-1-8 S31776109 1o —hn'- CYLINDER COVER

3-1-9 062680512 2|FA"3437-40%5 SCREW, PAN SM4.37-40X5

3-1-10 $S43203000 1|EMALYF)3 EM-SWITCH ASSY

3-1-11 S43843009 HAMNFARLIFH3 THREAD WIPER SWITCH ASSY

3-1-12 062300612 2|F~'13X6 SCREW, PAN M3X6

3-1-13 S02680001 17700 %EY PLUNGER PIN

3-2-1 S43844101 1AWT U W IL7'3493 SOLENOID VALVE ASSY, AW-3

3-2-1-1 S43683001 AN YA SOLENOID VALVE

3-2-1-2 S44748001 1|T7v=kb3 AIR MANIFOLD, 3

3-2-1-3 S18415101 2|1N-712F,Q4aM5 HALF UNION :Q4M5

3-2-1-4 S44759000 1|AWN LT =% RA AW-VALVE HARNESS, A

3-2-1-5 S44760100 1|AWN L7 N2 AB AW-VALVE HARNESS, B

3-2-1-6 $44750100 YLV LT N-%R24V VALVE HARNESS, 24V

3-3 S15031008 2117-F2-7 AIR TUBE, 4X2.5 L=1300

34 340400001 722440 BEAD BAND

3-5 149287000 al+4avh397° CORD HOLDER, 7N
<Z-FRy-7-EE> < Needle cooler set>

4 S43846009 1=-FNrI-5-Y0FE 9k NEEDLE COOLER SET

4-1 518027101 1|=-Fn7'09- NEEDLE BLOWER

4-2 S15031008 1|127-F1-7 AIR TUBE, 4X2.5 L=1900

4-3 543839108 1|17 0¥ W7 0P393 SOLENOID VALVE OP3 ASSY

4-3-1 S43683001 1170 W7 SOLENOID VALVE

4-3-2 $43696100 1|7 n-2AX193 VALVE HARNESS ASSY, X1

4-3-2-1 S44746100 1IN LT N2 VALVE HARNESS

4-3-2-2 544750100 Y1 LT n=%R24V VALVE HARNESS, 24V

4-3-3 S44748001 1|1I77=kLR3 AIR MANIFOLD, 3

4-3-4 S18415101 2|n-7124,Q4M5 HALF UNION :Q4M5

4-4 S04897000 117954 PLUG, 4

4-5 062670812 2[(FA~"33.57-40X8 SCREW, PAN SM3.57-40X8

4-6 228475000 3179 In U 1.9X80 CABLE TIE, 1.9X80

BAS-311F-0-944

108




AA4 . FEBNERERIMR (4 72 3 > ER&) / Auxiliary device (Option parts)

N T T T T T T TN

|
|
|
|
|
|
| 5
\

BAS-311F-0-944

109



AAL WEBNEBERR (A 72 3 »EB&) / Auxiliary device (Option parts)

REF.NO CODE QTY e NAME OF PARTS RM

<2z BEE> < 2-step work clamp device >

7 S51436001 125 U4 17Y5%311 2-STEP WORK CLAMP DEVICE, 311

7-1 S51471101 125 A% TY9F93311 2-STEP WORK CLAMP ASSY, 311

7-1-1 551472001 1 A3AA4311 SPACER, 311

7-1-2 551473000 18 -25-1043 CYLINDER ASSY, 25-10

7-1-2-1 551474000 1{)u4-25-10 CYLINDER, 25-10

7-1-2-2 511426000 21ThF 1=404M5 ELBOW UNION, 4M5

7-1-2-3 541523000 1299 T 90y (Vb KNUKLE JOINT

7-1-2-4 541524000 1799039ty PIN

7-1-3 018062036 2{7 R WE6X20 BOLT, SOCKET M6X20

7-1-4 551476001 1v9 LINK

7-1-5 150451001 13v%'6.35 SHOULDER SCREW, SM6.35

7-1-6 153138001 RS WASHER, PLAIN 6.5

7-1-7 551477001 YT gL - LEVER

7-1-8 S19817001 14 v%'5.95 SHOULDER SCREW, SM5.95

7-1-9 153138001 19 0°% WASHER, PLAIN 6.5

7-1-10 SA1462001 1130Y796.35 ROLLER SHAFT, W/SCREW SM6.35

7-1-11 S51488000 TBT1AA YRy PACKING, 311

7-2 100032004 3|%7%4°4.37 SCREW, FLAT SM4.37-40X8

7-3 S51480009 11311 A0442SF43 FACE PLATE ASSY, 2-SF :311

7-3-1 551481009 1|311+442SF FACE PLATE, 2-SF :311

7-3-2 551482000 13114049 U2SF PACKING, 2-SF

7-3-3 117934001 2|7 ht135 RUBBER CAP, 13.5

7-4 062711412 3|+~"14.76-32X14 SCREW, PAN SM4.76-32X14

7-5 515031008 2(17-71-7 AIR TUBE, 4X2.5 L=1900

7-6 525664000 1|3-FELa'#6 CORD HOLDER, #6

7.7 0A5400806 |  1|+F~"#534X3DB SCREW, PAN (S/P WASHER) M4X8

7-8 525567000 3[a-Fhna4s CORD HOLDER, #8
<HKLDOhdHbyt> < U-thread nipper device >

8 553154001 1M IRz YR U-THREAD NIPPER DEVICE

8-1 553071001 1L A =214 SOLENOID BASE PLATE

8-2 100032004 2(475%2°4.37 SCREW, FLAT SM4.37-40X8

8-3 553070001 1|4 b9H343300E THREAD NIPPER ASSY, 300E

8-3-1 S53072001 1MFIBITUM4 THREAD NIPPER FULCRUM PLATE

8-3-2 S53073001 1MbBz9507 THREAD NIPPER CRANK

8-3-3 546842001 114474 SHOULDER SCREW, M4

8-3-4 S53074001 AVIZZ NV, V] SOLENOCID CONNECTING ROD

8-3-5 113730001 1180257437 SHOULDER SCREW, SM4.37

8-3-6 S53075001 14b9837° 359 THREAD NIPPER BRACKET

8-3-7 519543001 1191 % WASHER

8-3-8 546842001 14024 SHOULDER SCREW, M4

8-3-9 S53076001 14 9RzLuhy THREAD NIPPER CONNECTING PLATE

8-3-10 113730001 25925437 SHOULDER SCREW, SM4.37

8-3-11 S53077001 ELV2E THREAD NIPPER

8-3-12 060670512 2| AUF357-40X5 SCREW, BIND SM3.57-40X5

8-3-13 S59892001 1|7+ Lb437-40X5 BOLT, SOCKET SM4.37-40X5

8-3-14 S53078001 1MY I 59k THREAD PRESSER BRACKET

8-3-15 060670512 2| AU 357-40X5 SCREW, BIND SM3.57-40X5

8-3-16 S53079001 1131 THREAD PRESSER

8-3-17 060670512 2| AUF 357-40X5 SCREW, BIND SM3.57-40X5

8-4 060680512 2|1 437-40X5 SCREW, BIND SM4.37-40X5

BAS-311F-0-944

110




AA4 . FBNEERIR (4 72 3 > 8B&) / Auxiliary device (Option parts)

@ m

e o) 00 CO
®A|I||||/ [ap]
4 Bb—o
® (e o]
S 3
S ) e
\ ab

<

8.3- \@

19— O
8-3-12

8-3-10

8-3-10

BAS-311F-0-944

111



AAL FHBENEZERR (7 7 3 V88&) / Auxiliary device (Option parts)

REF.NO CODE QTY e NAME OF PARTS RM

<HBBUIAA —tyE> < Thread release cylinder set>

9 $53155001 S PZVER PI THREAD RELEASE CYLINDER SET

9-1 S$53080001 MEIYIVE T THREAD RELEASE CYLINDER ASSY

9-1-1 $53081001 AVIVZ RSV CYLINDER BRACKET

9-1-2 516996000 1|¥)u476X5 CYLINDER, 6X5

9-1-3 518382000 1|z M5 ELBOW, M5

9-1-4 $16997100 174 451 NEEDLE THREAD PRESSER

9-1-5 S$15031008 117-72-7 AIR TUBE, 4X2.5 L=1900

9-2 060680512 2|18 437-40X5 SCREW, BIND SM4.37-40%X5

9-3 553082001 1(4ptHIS TR-PRESSER, S

9-4 S04897000 117594 PLUG, 4

BAS-311F-0-944

112




Z . {t/E fB3{& / Accessories

. A
x p
h 5
T

y 3
i &
® E g
v | vy ms
s

V <

101-1-2

2

/ OPTION PARTS "

\%/
"A T a3 e

BAS-311F-0-910

113




Zf1E % / Accessories

REF.NO CODE QTY Lk NAME OF PARTS RM

<EAHH> < For Japan only>

1 S55925101 1A b=z e

1-1 S55182000 R 712 Ponu————

1-2 S38357001 Y99 FI9434°UBAST -
<@ > < For Export>

1 S$55925102 11— BELT COVER ASSY

1-1 555192000 11— BELT COVER

1-2 S38571001 11— LABEL, OPERATION (BAS) ENG.
<A LAMIN-H> <For Belt cover>

3 062401006 2|+A’34X10 SCREW, PAN M4X10

4 $38039209 UL EAWIE OIL PAN ASSY

4-1 S38040209 1A WY OIL PAN

4- 154467001 123997 DUST OILER

4-3 037301215 2[VFATaYEY3X12 TAPPING SCREW, PAN V M3X12

4-4 S18083100 1|93EE4X4 WICK, 4X4 L=1100

5 109714000 5|19% NAIL

6 114486002 1R YF47-54 OILER

9 143882001 2[b97° ey HEAD HINGE

10 014760632 2|7 749k 2595-28X6 SET SCREW, SOCKET SM5.95-28X6

11 143910009 287 ey T A RUBBER CUSHION

12 109714000 AES NAIL

14 122991001 147V kv 740 ACCESSORY PE. BAG

15 S06706001 110avF 40 SILICONE OIL
<311F-0, 311F-L, 326F-0 <For Medium & heavy—weight materials

hEW. EMAE> 311F-0, 311F-L & 326F-0>
16 S15665001 3R VLA BOBBIN, LA
< For Extra heavy—weight materials

<3UIF-0IBEEWMHE > of 311F-0>

16 $515666001 3|x VLB BOBBIN, LB
<thEWHA> < For Medium-weight materials >

17 SA1752016 11107415143 41}93 (#16) NEEDLE 4PIECE ASSY, 107415 (#16)
<311F-0, 326F-0 EMMA > |<For Heavy—-weight materials

17 SA1645019 1114564614343 (#19) NEEDLE 4PIECE ASSY, 145646 (#19)
<311F-L EMHA> < For Heavy—weight materials of 311F-L>

17 SA1645019 1]1456461n14434Y93 (#19) NEEDLE 4PIECE ASSY, 145646 (#19)
<BEWYHE> < For Extra heavy—weight materials >

17 SA1645025 1]1456461434Y43 (#25) NEEDLE 4PIECE ASSY, 1456 6 (#25)

18 510208001 1M+ 9nansy (t=0.4) MOVABLE KNIFE SPACER (t=0.4)

18 $10208002 14 9nhuY (t=05) MOVABLE KNIFE SPACER (t=0.5)

18 510208003 148 9nhuY (t=0.6) MOVABLE KNIFE SPACER (t=0.6)

19 S45724009 1{¥97A HEAD REST, A

20 538043009 219993y CUSHION

21 109714000 219% NAIL

22 114483002 1|FYF47-93 OILER ASSY

BAS-311F-0-910

ONEROHAMBIIETT L ENHBYET,

©The details of included accessories are subject to change.

114




ZA+/E 5 BE% / Accessories

REF.NO CODE QTY fn NAME OF PARTS RM

23 S55663001 11F4N80953 OIL TANK ASSY

26 142443001 1|+ ¥991.9X52 SCREW-DRIVER, 1.9X52

27 118837001 1|32 37Y3.4X70 SCREW-DRIVER, 3.4X70

28 101572101 1|%%"v7Y5.5X190 SCREW-DRIVER, 5.5X190

29 107779001 1|ANT6X7 WRENCH, 6X7

30 100887001 1|AN'F8X9 WRENCH, 8X9

31 107780001 AN TF10X12 WRENCH, 10X12

32 142721001 1|609F DANT3 HEXAGONAL WRENCH, 3

33 118064001 1|6h9K AN T4 HEXAGONAL WRENCH, 4

34 S02763502 1|1MT74°1532DR COTTON STAND ASSY, 2DR

34-1 S51283001 2[95%°5 SPOOL STAND BASE

34-2 150182000 2(R7=neyb SPOOL MAT

34-3 551282001 2|R7-Woysay SPOOL CUSHION

34-4-1 150206002 134 #16 WASHER, PLAIN 16

34-4-2 538648001 11609+ YMUS/8 NUT, U5/8-28

34-4-3 150174000 11375%vy7 COLUMN CAP

34-4-4 S01005000 PARLY 5= WA RUBBER WASHER

34-4-5 S02747101 LS SPRING

34-5-1 150172003 1374117 COLUMN PIPE W/CAP

34-5-2 150174000 1a7h%%97 COLUMN CAP

34-6 156112003 1|35451°(7°D COLUMN PIPE, D

34-7 150173003 113745 310b COLUMN JOINT

34-8-1 150179002 2|A7-1'9B SPOOL SHAFT, B

34-8-2 028050246 2|V 2 %2-5 WASHER, SPRING 2-5

34-8-3 021500106 211921F9k5 NUT, 1 M5

34-9 S02778002 1 A7=-NkNg -2 SPOOL HOLDER, 2

34-10-1 S02787002 1|ALYF nuh™-2 THREAD HANGER, 2

34-10-2 150183000 214barnuh’ -84 THREAD HANGER BASE

34-10-3 142990001 2(ALYN 7Yy THREAD BUSH

34-11-1 021500106 412195 NUT, 1 M5

34-11-2 S37038001 1]7A"35X14 SCREW, PAN M5X14

34-11-3 S37038001 1|+A"aIM5X32 SCREW, PAN M5X32

34-11-4 S37037001 2]FA15X14 SCREW, PAN M5X14

41 200190001 TIATI7 1 STAPLE

50 144226001 170 - HEAD COVER
<3yhO-)bboxERf+FH > < Setting the control box>

51 S33006001 4|F-4AN-Y MOTOR SPACER

54 133740006 4[{h9FE WE6XT70 BOLT, SQUARE M6X70

55 0210601086 8|1v1F9h6 NUT, 1 M6

56 025060336 4|74 2416 WASHER, PLAINL 6
<EFRSWEUHH > < Setting the power switch>

57 032461606 2|+ EI2Y45X16 WOOD SCREW, ROUND M4.5X16

OFEBOPEMIEETHENBYET,

©The details of included accessories are subject to change.

115

BAS-311F-0-910



Z {48 &B81% / Accessories

REF.NO CODE QTY mf NAME OF PARTS RM

58 542882001 1|evy 49T HINGE PRESSER

59 018405032 2|7 FKIVb4X50 BOLT, SOCKET M4X50

60 021400102 AR VAT NUT, 1 M4

63 018400632 2(7F&ILbaxe BOLT, SOCKET M4X6

71 S43273000 113.5AF472HD 3.5 MEDIA, 2HD

72 509989000 1|709t" -2 FLOPPY CASE

73 S42658000 1351V F V92380 INDEX LABEL, 3.5FD
<EBEHKXAH> < For Solenoid type>

75 510472001 1199993 CHAIN ASSY
<EBELE> < Standard parts>

98 S55633001 1AIVFAVA4 SWITCHING PLATE

Q9 032422003 2[+TnEs%741X20 WOOD SCREW, ROUND M4.1X20

101 S49602201 1|740-Fevhc EYE GUARD SET, C

101-1 544493101 1748 -b93 EYE GUARD ASSY

101-1-1 544483001 EEVIAWIR HINGE ASSY

101-1-2 544485001 1740 - EYE GUARD

101-1-3 061660806 21%73318-40X8 SCREW, FLAT SM3.18-40X8

101-1-4 021660102 2179 »13.18 NUT, 1 SM3.18

101-1-5 026030232 2670 230 % 3 WASHER, PLAIN M 3

101-1-6 544486101 1740 -FELa-A EYE GUARD HOLDER, A

101-1-7 062670512 2|+A"31357-40X5 SCREW, PAN SM3.57-40X5

101-2 062671016 2|+A2357-40X10 SCREW, PAN SM3.57-40X10
“A7vavEaR” "OPTION PARTS”

85 518641009 1K 90437904 BUTTON TRAY WITH BAG

86 153843009 1\& 4977 vHRLE BUTTTON TRAY HOLDER

87 014760632 1|7 19§ 3595-28X6 SET SCREW, SOCKET SM5.95-28X6

88 0B1351606 2+%3E935X16 WQOOD SCREW, FLAT M3.5X16

90 S41222101 1R 91 70T4B NEEDLE BAR THREAD GUIDE, B

92 542890001 1\7'09° 33441 PROGRAMMER SUPPORT

93 032422003 2[+¥WEIZL4.1X20 WOOD SCREW, ROUND M4.1X20

94 0B1351606 2|+%7E935X16 WOOD SCREW, FLAT M3.5X16
<17-mxH> < For Pneumatic type>

96 340400001 12z44W vk BEAD BAND

BAS-311F-0-910

ONEMDBAMIEETHENABYFT,

©The details of included accessories are subject to change.

116




‘s

Gal . 7' — BB

#x E / Presser foot

—& & / Gauge parts list

“Fsrs

% U

Ref.No.A % | Ref.No.B Ref.No.C Ref.No.D
\ —
N
LN
i ¢4 i L
B s2s 54
Ref.No.E Ref.No.F
"'v
T J
N\

Ref.No.A-CUT

Ref.No.B-L

y

8
O e

P4 $5.5 ] b4
ﬂd»z.s E/w.s
$t7ik / Needle hole plate
Ref.No.A Ref.No.D Ref.No.E Ref.No.ED Ref.No.F *
$1.6 i - $10
] $2.6 $2.6 ldﬁill ML'Z
i I |
T & ! J I
! 3 . 28 ‘ 28 — I (T 3 18
+ + + ' .
Ref.No.FD Ref.No.H Ref.No.L Ref.No.M * | Ref.No.FM
’ \°®/ \_/6 &/
®10 $2.6 4.7 $6.5 $3.2
522 i't_—i 2 33 24 $2.2
| 1
| ! ! |
| 3 L 1o | [~ jos }o8 Sl 3
Ref.No.3¥ 4V Ref.No.A-F
o
6 $2.6
22 1 _s16
—~—— |28 i ;3

117

BAS-311F-0-Ga1




Gal.7— T Eff—E % / Gauge parts list

REF.NO CODE QTY md NAME OF PARTS RM

A 542843001 1[F417VA PRESSER FOOT, A %
7R “OPTION PARTS”

B 542844001 1l#417vB PRESSERFOOT, B

C 542845001 1#9175C PRESSER FOOT, C

D 542846001 1l#417YD PRESSER FOOT, D

E 542847001 1A917VE PRESSER FOOT, E

G 158592001 1{A9179G PRESSER FOOT, G

F 157237001 14917 VF WROK CLAMP, F

J 542848001 149179 PRESSER FOOT, J

A-CUT 540214001 1|AHI7VA-CUT PRESSER FOOT, A-CUT

B-L 549448001 1{+%17YB-L PRESSER FOOT, B-L
<HEHUNIN-F> < For Horizontal wiper>

XA 542849101 19417V XA WORK CLAMP, XA
<t EY EVA> < For Medium & heavy—weight materials >

F S10213001 1|7 H13F (¢ 2.2) NEEDLE HOLE PLATE, F (¢ 2.2)
<tEBEHHA> <For Extra heavy-weight materials>

M S34348001 1|\I7+15M (¢ 4.0) NEEDLE HOLE PLATE, M (¢ 4.0)
“FravE&E” “OPTION PARTS”

A 510211001 1T H18A (¢ 1.6) NEEDLE HOLE PLATE, A (¢ 1.6)

D S29997001 1|7 F+44D (¢ 2.6) NEEDLE HOLE PLATE, D (¢ 2.6)

E S10212101 1|N)7FH49E (4 2.6) NEEDLE HOLE PLATE, E (¢ 2.6)

ED $30925001 1|N)7F+44ED (¢ 3.4) NEEDLE HOLE PLATE, ED (¢ 3.4)

FD S30926001 1|7 H44FD (¢ 2.2) NEEDLE HOLE PLATE, FD (¢ 2.2)

H S530450001 1NTTH19H (¢ 2.6) NEEDLE HOLE PLATE, H (¢ 2.6)

L S$25127001 AT FAL (¢ 3.3) NEEDLE HOLE PLATE, L (¢ 3.3)

FM 549980001 1|7 TM19FM (@ 2.2) NEEDLE HOLE PLATE, FM (¢ 2.2)

34457 540217001 1NYT7T443%° 97 (¢ 3.3) NEEDLE HOLE PLATE, 3 (¢ 3.3)

A-F 551449001 1|INI7H13A-F (¢ 1.6) NEEDLE HOLE PLATE, A-F (¢ 1.6)

BAS-311F-0-Ga1

K XEDOEHE. FERBRTY,

¢ The % symbol is for Standard parts.

118




Ga2 . '—JEp@m—ER (311F) / Gauge part list (311F)

119

BAS-311F-0-Ga2




Ga. y—o e n—E

(311F) / Gauge parts list (311F)

REF.NO CODE QTY ma NAME OF PARTS RM
6 S42772001 1131144IR WORK CLAMP, R 311 K
7 S42773001 1|13114Y%IL WORK CLAMP, L 311 DS
8 025680232 2679 h 2F1%94.37 WASHER, PLAIN M 4.37 PG
9 153403002 2|F Wha.37X7 BOLT, SM4.37X7 PS
10 S10065001 24F% A4 POSITIONING PLATE PG
73 S42801101 21F%1I7YSE WORK CLAMP, SE X
75 S42787001 2{AHI7VAHI(4A WORK CLAMP GUIDE BRACKET, A PG
76 S42884001 1AYI7VHH 14148 WORK CLAMP GUIDE PLATE, B DS
<thEPRA> < For Medium—weight materials >
140-1 S55162001 1149)449311A (t=1.2) FEED PLATE, 311 A (t=1.2) X
< For Heavy—weight materials
<EWMA. EEHAE> & extra heavy—weight materials >
140-2 S55163001 11#944311B t=1.2) FEED PLATE, 311 B (t=1.2) X
‘¥ B&E” “OPTION PARTS”
77 542798001 1497014144 WORK CLAMP GUIDE BRACKET
78 S42799001 AL wASELEMEL! WORK CLAMP ADJUSTING PLATE
79 S42800001 2|1AYIAXYFIVEY(4 ADJUSTING PLATE
80 542802101 2|F4r7YSE-0OP WORK CLAMP, SE-OP
81 062670512 41+~ 3357-40X5 SCREW, PAN SM3.57-40X5
<REYRATIFIE> < For Feed plate attachment>
150-1 S55164001 1|149014311AT 509 FEED PLATE BLANK, A 311
150-2 S55165001 1|14944311B7'70%9 FEED PLATE BLANK, B 311
150-3 555166001 1|14914311C7°309 FEED PLATE BLANK, C 311
<Py FHZ > < For One—touch work clamp>
157 S57952001 1|0TA9Y445° 153 OT-FEED PLATE BRACKET ASSY
158 S13006101 1|hte9byy 14 CASSETTE HOLDER PLATE
159 S13007001 A A CASSETTE HOLDER PIN
160 021660306 213%31FYh318-40 NUT, 3 SM3.18-40
<FZLA> <For Denim>
163 S14253001 1|0T#%)414DE OT-FEED PLATE BLANK, DE
<—fEH> <For General >
164 S14252001 1|0T#444ST OT-FEED PLATE

BAS-311F-0-GaZ2

FKEMORIE. BESRTT,
Y The 3% symbol is for Standard parts.

120




Ga3. 5 — U8R —EX 311FA 7> 3 V8& ) / Gauge parts list (Option parts of 311F)

BAS-311F-0-Ga3
121




Gad.y—TUEHR—5

(B11F A7 3 &k &) / Gauge parts list (Option parts of 311F)

REF.NO CODE QTY w4 NAME OF PARTS RM

<r-Yi#&> < Gauge parts>

138 542888001 VRV VB VEEVE H-POSITION STANDARD PLATE ASSY %

149 S55161001 15 vTo%y 1014311 H-POSITION STANDARD PLATE, 311
<7V FHRZ > < For One-touch work clamp>

151-1 S43700001 1{OTAINM4AT FVY OT-FEED PLATE BLANK, A

151-2 543821001 1OTAI)14B7' 59 OT-FEED PLATE BLANK, B

151-3 543822001 1|0TH9Y44C7 509 OT-FEED PLATE BLANK, C
<FEYIRRATI9FIE> < For Feed plate attachment>

152 543823000 A9 434 -7 b INNER PLATE, FEED PLATE

154 551804001 oY1 304 FEED PLATE SETTING BASE

155 153403002 1| W14.37X7 BOLT, SM4.37X7

156 025680232 1Y 0 $7294.37 WASHER, PLAIN M 4.37
"BAAT IR "The Blank for work clamp”
<E32mm> < Thick = 3.2mm>

153-1 S43824001 1|A417509A-32 WORK CLAMP BLANK, A-3.2

153-2 S543825001 1#4917°5,9B-3.2 WORK CLAMP BLANK, B-3.2
<{EE40mm> <Thick = 4.0mm>

153-3 S543826001 1\#417°509A-4.0 WORK CLAMP BLANK, A-4.0

153-4 543827001 1|4417'7,9B-4.0 WORK CLAMP BLANK, B-4.0
<iHE5.0mm> < Thick = 5.0mm>

153-5 543828001 NAYLITF09A-5.0 WORK CLAMP BLANK, A-5.0

153-6 543829001 1\#417'39B-5.0 WORK CLAMP BLANK, B-5.0
<HEE6.0mm> < Thick = 6.0mm>

153-7 S43830001 1#H417509-6.0 WORK CLAMP BLANK, 6.0

205 543986201 1A% 17 UN WORK CLAMP, UN :SOL

206 543987001 1|31144IUN WORK CLAMP, 311 UN

BAS-311F-0-Ga3

WXEDOERAIE, ZEMBRTT,
Yr The ¥¢ symbol is for Standard parts.

122



Gad . '— 8B

—&XR (B1IF-LA T 3 88 ) / Gauge parts list (Option parts of 311F-L)

30

1567

44

27

1.5
J\/\/\:\/\_I—I—'ti: 0.6

123

BAS-311F-L-Ga4




Gad.7—Eam—E X (31MF-L A 7 3 V&) / Gauge parts list (Option parts of 311F-L)

REF.NO CODE QTY RES) NAME OF PARTS RM

<F'-=Y'8R&> < Gauge parts>

149 S55161001 105 705y 1014311 H-POSITION STANDARD PLATE, 311
<BYERRATI9FIN> <For Feed plate attachment>

150-1 S57723001 1A J43FLAT 709 FEED PLATE FLA BLANK

150-2 S57724001 1{A49Y43FLB7 509 FEED PLATE FLB BLANK

150-3 S57725001 1149Y43FLCT 709 FEED PLATE FLC BLANK
<EYATIyFrvE 447> | <For Feed plate attachment of flat type >

150-4 S57720001 1|49 43FLAT 509 FEED PLATE FLA BLANK

150-5 S57721001 1|19Y44FLB7 7% FEED PLATE FLB BLANKL

150-6 S57722001 1|AH99458FLCT 709 FEED PLATE FLC BLANK
< hyFHZ H> < For One-touch work clamp>

151-1 S57726001 1(OTAHM4FLAT 709 OT-FEED PLATE FLA BLANK

151-2 S57727001 1|OTAH44FLB7 7% OT-FEED PLATE FLB BLANK

151-3 S57728001 1|OTA9Y44FLCT 509 OT-FEED PLATE FLC BLANK

152 S45603001 1F9)4840F-7" -+ FEED PLATE INNER PLATE
<WzRA79%> < The Blank for work clamp>

153-1 S57729001 2(AHI7°509FLA-3.2 WORK CLAMP BLANK, A-3.2 311L

153-2 S57730001 2(A417°59FLB-3.2 WORK CLAMP BLANK, A-3.2 311L

153-3 S57731001 2|A417709FLA-4.0 WORK CLAMP BLANK, A-4.0 311L

153-4 S57732001 2|A%17°509FLB-4.0 WORK CLAMP BLANK, B-4.0R 311L

153-5 S57733001 214917 5V9FLA-5.0 WORK CLAMP BLANK, A-5.0L 311FL

153-6 S57734001 2{#417°79FLB-5.0 WORK CLAMP BLANK, B-5.0L 311FL

153-7 S57735001 2[A417°549FLB-6.0 WORK CLAMP BLANK, 6.0 311FL
<z WziHA FiFr0F> | <Attachment for work clamp & feed plate >

154 S51804001 1F9)18M9455° 4 FEED PLATE SETTING BASE

155 153403002 1K Wh4.37X7 BOLT, SM4.37X7

156 025680232 1|t5% h 2F274.37 WASHER, PLAIN M 4.37
<Y 4yFHZA> < For One—touch work clamp>

157 S57952001 110TA9Y135°4)3 OT-FEED PLATE BRACKET ASSY

BAS-311F-L-Ga4

124




Gab . F'—UBBR—E K (326F-04 7 3 &/ ) / Gauge parts list (Option parts of 326F-0)

BAS-326F-0-Ga5
125




Gas. 7 — Ui —E 3k (326F-0 # 7 3 &R ) / Gauge parts list (Option parts of 326F-0)

REF.NO CODE QTY B NAME OF PARTS RM
6 S51030001 11326LAY IR WORK CLAMP, R 326L
7 S51031001 1|326LAHIL WORK CLAMP, L 326L
8 025680232 2|e3% 7 %F174.37 WASHER, PLAIN M 4.37
9 153403002 2(F wha.37X7 BOLT, SM4.37X7
10 S510065001 2475 24 POSITIONING PLATE
11 062680512 2|FA"1437-40%5 SCREW, PAN SM4.37-40X5
<thE¥HE> <For Medium—weight materials>
140-1 S55952001 1|14944326A FEED PLATE, 326A
<E¥HE> < For Heavy—weight materials >
140-2 S55953001 1149143268 FEED PLATE, 326B
5 S51042001 1|326LAHIUN WORK CLAMP, UN 326L
77 S42798001 1|47 49144 WORK CLAMP GUIDE BRACKET
78 S56536001 2{FHrFInty414 ADJUSTING PLATE
79 S42800001 A IAFIFINEYA4 ADJUSTING PLATE
81 062670612 41+A'1357-40X6 SCREW, PAN SM3.57-40X6
139 549955101 2|\F90440 407 SCREW, W/SOCKET SM4.37
141 S56537001 1(A¥I7YUN WORK CLAMP, UN
<F-y&&m> < Gauge parts >
138 S56538001 ALV Ve VI VIEUH H-POSITION STAND PLATE ASSY PSS
149 S55954001 1707041014326 H-POSITION STANDARD PLATE, 326
<EYRRATFIE> < Attachment for feed plate >
150-1 S57844001 114914326A7° 509 (t=1.2) FEED PLATE BLANK, 326A (t=1.2)
150-2 557845001 1]49144326B7° 709 (t=1.2) FEED PLATE BLANK, 326B (t=1.2)
150-3 S57846001 1|49'744326C7'30% (t=1.2) FEED PLATE BLANK, 326C (t=1.2)
<OT ZYIRATIFIvb> < Attachment for one—touch feed plate >
151-1 551048101 1|OTAIYMALAT 09 (t=1.2) OT-FEED PLATE BLANK, A :326L (t=1.2)
151-2 551048101 110THNI(ELBT 708 (t=1.2) OT-FEED PLATE BLANK, B :326L (t=1.2)
151-3 S51050101 1|0TAIY42LCT 709 (t=1.2) OT-FEED PLATE BLANK, C :326L (t=1.2)
152 548555000 1799484017+ FEED PLATE INNER PLATE
<WARHT 9% > < For work clamp blank>
153-1 551051001 1|A9173,9LA3.2SE (t1=3.2) WORK CLAMP BLANK, SE A-3.2-L (t=3.2)
153-1 S51053001 1AYI7°709LA4.0SE (t=4.0) WORK CLAMP BLANK, SE A-4.0-L (t=4.0)
153-1 551055001 1AY17'539LA5.0SE (t=5.0) WORK CLAMP BLANK, SE A-5.0-L {t=5.0)
153-1 S51057001 11441739 LA6.0SE (1=6.0) WORK CLAMP BLANK, SE A-6.0-L (t=56.0)
153-2 S51052001 1|14%17°39LB3.2SE (1=3.2) WORK CLAMP BLANK, SE B-3.2-L (t=3.2)
153-2 551054001 1{1A417°7,9LB4.0SE (t=4.0) WORK CLAMP BLANK, SE B-4.0-L (t=4.0)
153-2 S51056001 1}4417'59LB5.0SE t=5.0) WORK CLAMP BLANK, SE B-5.0-L (t=5.0)
153-2 S51058001 1|/4417°5,9LB6.0SE (t=6.0) WORK CLAMP BLANK, SE B-6.0-L (t=6.0)
153-3 S51059001 1|4A917°39LA3.2UN (t=3.2) WORK CLAMP BLANK, UN A-3.2-L (t=3.2)
153-3 551061001 1|AYI75U9LA40UN (t=4.0) WORK CLAMP BLANK, UN A-4.0-L (t=4.0)
1563-3 S51063001 1|A4%17359LA5.0UN (t=5.0) WORK CLAMP BLANK, UN A-5.0-L (t=5.0)
153-3 S51065001 11A%17°39LA6.0UN (t=6.0) WORK CLAMP BLANK, UN A-6.0-L {t=6.0)
153-4 S51060001 114917°3,9LB3.2UN (t=3.2) WORK CLAMP BLANK, UN B-3.2-L (t=3.2)
153-4 $51062001 1|A%17°5,9LB4.0UN (t=4.0) WORK CLAMP BLANK, UN B-4.0-L (t=4.0)
153-4 551064001 1|A417°39LB5.0UN (t=5.0) WORK CLAMP BLANK, UN B-5.0-L (t=5.0)
153-4 S51066001 1|44 17°39LB6.0UN (t=6.0) WORK CLAMP BLANK, UN B-6.0-L (t=6.0}

BAS-326F-0-Gab

126




Ga5 . ' — UHERfA—E X (326F-0A4 7 3 88 ) / Gauge parts list (Option parts of 326F-0)

BAS-326F-0-Gab
127




Ga5.7—UEMm—E % (326F-0 # 72 3 UEL&S) / Gauge parts list (Option parts of 326F-0)

REF.NO CODE QTY RES NAME OF PARTS RM

<#EYAD{TE> < Attachment for feed plate >

154 S51804001 194589584 FEED PLATE SETTING BASE
<OT FYHRAmEGE> < Attachment for one—touch feed plate >

155 S57952001 110TAHI145°493 OT-FEED PLATE BRACKET ASSY

156 557849101 1|ty 14 CASSETTE HOLDER PLATE

157 S13007001 2[hevroy Y CASSETTE HOLDER PIN

158 021660306 213%3119+318-40 NUT, 3 SM3.18-40

159 S514392201 1|htYb4D-A180 CASSETTE PLATE, D-A180

160 514388101 1{htYb4D-B180 CASSETTE PLATE, D-B180

161 S14386000 1|htIb2443A180 (£=1.0) CASSETTE LOWER PLATE, A-180 (t=1.0)

161 S14387000 1|htYt 4448180 (t=2.0) CASSETTE LOWER PLATE, B-180 (t=2.0)

163 S14389000 1|htvh 2U-A180 (t=1.0) CASSETTE PLATE, U-A180 (t=1.0)

163 S14390000 1|h+Yb4U-B180 (t=2.0) CASSETTE PLATE, U-B180 (t=2.0)

165-1 152632001 MEEVIWIEES HINGE ASSY, R

165-2 152633001 1|1FA9n U938 HINGE ASSY, L

BAS-326F-0-Gab

128




Ga6 . I —Hm—E X (326F-04 7 3 > 88& ) / Gauge parts list (Option parts of 326F-0)

< Fif 2 REEEEE A / For Inner clamping device >

I;OJ 0.6

1-1-14

< #ssmess / For supply parts >

129

BAS-326F-0-Ga6




Gab. 7 —UE R —E R (326F-0 # T2 3 V&R &) / Gauge parts list (Option parts of 326F-0)

REF.NO CODE QTY e NAME OF PARTS RM

<th{fz REEEH> < For Inner clamping device >

1-1-14 154237001 1A 4F05°L WORK CLAMP PLATE HOLDER, L DS

1-2 S57856001 1| MY I7Y326F-1 OUTER WORK CLAMP, 326F-1 e

1-4 S57859001 HAFE AMAL POSITIONING PLATE, L X

1-5 S$57860001 117+ A4R POSITIONING PLATE, R

1-8 028350242 41N 2HH 22-35 WASHER, SPRING 2-3.5

1-9 154256101 1FHT147°509A WORK CLAMP PLATE BLANK, A S

1-10 S57858001 1&99447° 5094 FEED PLATE BLANK, H DS
<HHHEIH> < For Supply parts>

13 S10542001 1| FhA9ILL INNER CLAMP, LL

14 S51077001 1A Y1147 79A326L WORK CLAMP BLANK, A 326L

15 551078101 1(0T49Y447 5V9LH OT-FEED PLATE BLANK, H :326L

16 S57857001 1|YMYI7Y326F-3 OUTER WORK CLAMP, 326F-3

BAS-326F-0-Gab

A XEOMBRIE. EEBRATT,
YeThe % symbol is for Standard parts.

130



fn44 / Name of parts Size(mm) Code
b
A s BESAR) - M 40X 64 | S38353-101
| i
ADANGER AGEFAHR A DANGER APELIGRO
/é\ e il Label, elec. shock 4 lang. 35X 118 | S38352-101
| N 40 X 64 S$38357-001
BBATNET S,
\| A\ s BIEEES AL - (BAS)L
2 mu‘wwm‘a_z:.
L_dzmemaerscs 52 X84 | S38357-002
40 X 64 S38571-001
/;\ Koo Label, operation (BAS) Eng.
S Tumoﬁmmg%%?‘
and needle, cleaning etc. 52 X 84 838571 -002
SR)IVER 13X 20
Label, high temp. 13X 20 J03663-001
PE<—24
PE Label, PE 7.5X12.5 | S37059-001
T7—AIX—L
@ Label, grounding ¢ 12 $37060-001

131

BAS-311F-0-Wa




#F5| / INDEX

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO [Page
002300403 U1 -1-1-11 90| 1014770632 (C10-100 38]1018401436|C10-95 38]1022120306|wW -1-2-2-7 94
002300403 (U1 -1-2-15 901014770632 (C10-104 38]1018401436(C14-95 46]1025030135|AA1-1-1-8 104
002300403 U2 -1-3-11 92§1014770632|C10-107 38|1018401632[{C12-1-10 42]1025030232|P -1-1-8 78
002300603(T -1-15 88]1014770632|C14-100 4641018401636 |M2 -9 7211025030232 (P -1-2-8 78
002301203|Q -10 82]1014770632|C14-104 46]10184056032{Z -59 116]]025030232(Y1 -1-11-5 100
004063014 M1 -1-2 72|1014770632{C14-107 4611018500836 |D1 -26 501]025030232|Y2 -1-11-5 102
004400603 U1 -1-1-3 90]1014770632(J -2 64]]018501032|C2 -24 22]1025030232|AA1-2-1-3 104
004400603 U1 -1-2-7 90| 1014770632(J -23 64]1018501032|C9 -24 36| 1025030236|U1 -1-1-13 90
004400603 U2 -1-3-3 92|1014780632(B1 -5 12] 1018501036 (A3 -126 1011025030236 |U1 -1-2-17 90
008400604 N -1-21 74§1014780632B1 -17 14}1018501036(D1-16 50§ 1025030236|U2 -1-3-13 92
011679312(C1 -1-1-23 18]1017062012|B2 -120 16]]018501232]A2 -107 411025040132|C12-1-21 42
011679312|C1 -1-2-20 18]§017081606|P -32 80]1018501232|A3 -107 81]025040232|C1 -1-1-18 18
011679312|C8 -1-20 3411017081606 |W -1-2-1-3 9411018501232|C1 -1-2-22 18]]025040232|C1 -1-2-10 18
011679312C12-1-3 4211017081606 |W -1-2-2-3 94]1018501232|C8 -1-22 34]1025040232|C3 -129 24
014400532|C3 -113 2411017081606 |wW -1-2-4 94]11018501232|C13-24 44}11025040232|C8 -1-10 34
014680432|C1-1-1-14-1 | 181]017081606|W -1-2-9 941018501232 (E -20 5411025040232|C10-129 38
014680432|C1 -1-2-6-1 18]1017082203|P -19 80f]018501432{C3 -90 2411025040232|C13-40 44
014680432|C8 -1-6-1 3441017082206 |w -9 96]1018501432|C10-145 38]1025040232|C13-43 44
014680432|C12-1-18-2 4211017501216|Y1 -1-1-23 100§1018501432|C14-145 4611025040232|C14-129 46
014680632|E -3 5411017501216|Y2-1-1-23 102]1018501432|L -34 70| 1025040236|N -51 76
014680632|H -1-9 6241017680512]B2 -128 16] 1018501632 |A2 -106 411025050232|C2 -25 22
014680632 |L -36 70]]017711412|A1 -16 2] }j018501632|A3 -106 8}1025050232|C3 -117 24
014680632|J -8-2 64]1]017711412(A2 -16 411018501632|C2 -31 2211025050232{C9 -25 36
0147105632|C10-113 38|]1017711412(A3 -16 8]11018501632|C3 -118 2411025050232 |C10-117 38
014710532|C14-113 46]11017751412|D2 -50 5211018501632|C9 -31 36]1025050232|C10-144 38
014760632|C1 -1-1-17 18§1017761412|C12-14 4211018501632]|C10-118 38]1025050232|C13-25 44
014760632(C1 -1-2-9 18]1017821813|AA2-2-3 106]]018501632{C10-119 38| 1025050232(|C14-117 46
014760632|C2 -28 22§1017822212|L -37 70]1018501632(C10-143 38} 1025050232|C14-144 46
014760632 |C2-38 22]1018060832]|L -8 70]1018501632|C14-118 46| 1025050236 (A3 -127 10
014760632|C2 -40 22]1018061232|B2 -119 16}]018501632|C14-119 46]1025050236(C2 -60 22
014760632|C2 -56 2211018061632 (C13-29 44]1018501632|C14-143 461]1025050236|C9 -60 36
014760632|C8 -1-9 3411018062036 [AA4-7-1-3 110]1018502532|C3 -119 24]1]025050236|T -6 88
014760632C9 -28 36]1018081636(|T -7 88]1018503032|C2 -63 22]1025050236|W -1-5 94
014760632 (C9 -38 36]1018082032|A2 -102 411018503032]|C9 -63 36}1025050336]T -10 88
014760632(C9 -40 36]1018082032|A2 -104 411021060102|B2 -121 16]1025060132{C2 -15 22
014760632 |C9 -56 36]1018082032A3 -102 811021060106 |M1 -1-3 72]]025060132|C9-15 36
014760632|C12-1-19 42]1018082032|A3 -104 8]1021060106(Z -55 115]1025060132|C12-15 42
014760632|C12-1-24 42]1018084032|B2 -112 16]1021060206|Q -23 82]]0250602361U1t -1-2-4 90
014760632|C13-27 44]11018087032|B2-115 16]]1021080106|P -23 80]1025060336(Z -56 115
014760632|C13-31 44}1018300836|Y1 -1-1-21 100{1021400102{Z -60 116] 1025080132]A1 -44 2
014760632 (C13-35 4411018300836 Y1 -1-1-22 100] 1021400106 N -52 761 025080132]A2 -44 4
014760632 (D1 -19 501018300836 |Y2 -1-1-21 102] 1021400106 (Q -32-10 8411025080132 (A3 -44 8
014760632|E -7 54]11018300836|Y2 -1-1-22 102} 1021400206 (N -1-31 74]]025080232|B2-114 16
014760632|E -10 54{1018301036{Y1 -1-1-8 100§ 1021500106(P -5 78]10250802321B2 -117 16
014760632 |E -15 5411018301036(Y2-1-1-8 102]1021500106|T -9 88]1025080232|P -21 80
014760632|J -33 64]1018301236|Y1 -1-1-7 100]1021500106|Z -34-8-3 115]1025080236|W -1-2-6 94
014760632(Z -10 114]1018301236(v2 -1-1-7 102]1021500106)Z -34-11-1 115} 025080236{wW -12 96
014760632|Z -87 116} 1018302032 [AA2-2-1-2 106]|021500216{Y1 -1-1-24 100]1025080336(|P -22 80
014760632(G -28 60] J018400632 (A1 -117 2]11021500216(Y2 -1-1-24 102]1025350132(Y1 -1-1-15 100
014760632 K -33 68]]018400632|A2 -117 411021660102|K -38 6811025350132|Y2 -1-1-15 102
014770632|E -13-1 5411018400632 |A3 -117 811021660102(Z -101-1-4 | 116]]025350332]A1-33 2
014770632|B1-12-1-2 12]11018400632|C1 -1-1-19 18]1021660306|C6 -160 30]1 025350332 A2 -33 4
014770632{B1 -12-2-2 12]1018400632|C1 -1-2-11 18]1021660306|C15-158 48]1025350332]A3 -33 8
014770632|B1-12-3-2 12] 1018400632 (C8 -1-11 34]]021660306|Ga2-160 120} 1025350332{M1 -16 72
014770632(C2 -43 22]1018400632|Z -63 116] 1021660306 |Ga5-158 128]1025350332|Y1 -1-7 100
014770632|C2 -51 22§1018400832(C13-42 4411021670102|F -29 58]]025350332(v2-1-7 102
014770632{C3-100 2411018400832|Q -5 8211021670102 (M1 -10 72]]1025680132|V -7 92
014770632|C3 -104 2411018400832|C12-1-20 42}1021670202|K -36 68]1025680232|C1 -8 20
014770632{C3 -107 24]110184010321C13-39 4411021680202 |H -1-24 62]1025680232|C3 -137 24
014770632|C9 -43 36|]018401236(B2 -10-4 161]021750102|D2 -48 52|1025680232]C5 -156 28
014770632 C9 -51 36]1018401436|C3 -95 24]11022120306|W -1-2-1-7 941025680232|C8 -8 34

132




%3| / INDEX

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page
025680232|C10-137 38]1037200615(S -1-10 86| | 060670512|AA4-8-3-12 {110]]062670512]Y1 -1-6 100
025680232|C11-156 40][037300615(S -1-13 86§ | 060670512{AA4-8-3-15 [ 110]]062670512|Y2 -1-6 102
025680232|C12-8 4211037300816|T -1-13 8811060670512 |AA4-8-3-17 | 110]§062670512|Z -101-1-7 116
025680232|C14-137 46]11037301015]S -1-6 86]1060670612|A1-38 2§ 1062670512 |Ga2-81 120
025680232H -1-27 62]1037301215|Z -4-3 1141 1060670612 (A2 -38 411062670612|C13-81 44
025680232|H -4 62]1037521016|W -1-4 9411060670612 |A3 -38 811062670612 |F -41 58
025680232{Ga2-8 120]1037521016|W -45 96] | 060670612|F -16 58] 1062670612 |F -54 58
025680232{Ga3-156 12211039411215|W -1-10 94]11060670612|G -6 60}]062670612|F -58 58
025680232|Ga4-156 1241047401442 |M1 -6 7211060670612 |AA1-2-1-9 104]1062670612|G -4 60
025680232|Ga5-8 1261]1048020342|AA1-1-1-10 | 104] 1060670612 |AA1-2-3 104]1]0626706121G -24 60
025710232|C5 -197 28]1]1048030342|C1-1-1-4 1811060680512|K -22 68]1062670612|L -11 70
025750132|K -19 68]1]1048030342|K -18 68] | 060680512 |AA4-8-4 1101 §062670612|L -43 70
025770232 |E -32 56]1048040342|C1 -1-1-10 18]1]060680512|AA4-9-2 1121062670612 |M1 -21 72
026030232z -101-1-5 116]]1048040342|C1 -1-2-16 18] }060680712|C10-58 38] | 062670612 ]AA3-3-1-5 108
0260402361Q -32-8 82]1048040342|C8 -1-16 341]1060680712|C14-58 46] 1062670612 |Ga5-81 126
026120236|W -1-2-1-9 9411048040342{C12-1-8 4211060680712 |D1 -9 50] 1062670712 |C1 -82 20
026120236 |W -1-2-2-9 94]1048040342|D2 -66 52]1060681212|A1 -110 21§062670712{C8 -82 34
028030242|P -1-1-7 78]11048040342|K -23 68]1]1060681212]A2 -110 411062670712|C13-82 44
028030242|P -1-2-7 7811048040342|L -18 701 1060681212|A3 -110 8]1062670812|AA3-4-5 108
028030242|Y1 -1-11-4 1001 ] 048040342 |M1 -19 72]1060681212|A3 -112 8]11062671012|M1 -14 72
028030242]Y2 -1-11-4 102]1048050342|C1 -1-1-16 18]11060681212|A3 -115 8]1062671016(Z -101-2 116
028030246{U1 -1-1-12 9011 048050342|C1 -1-2-8 18]]060681212|D1 -22 50} 062671212{C1 -83 20
028030246 |U1 -1-2-16 90]1048050342|C8 -1-8 34]11060681212{D1 -22 50)1062671212{C8 -83 34
028030246 |U2 -1-3-12 92]1048050342|C12-1-16 4211060681212|D1 -22 5011062671212|C13-83 44
028040246(B2 -10-5 16} 1048050342|H -1-10 62]|060681212|F -67 58]1062680512|C1 -11 20
028040246{C3 -96 24]1048050346|U1 -1-1-15 90} 1 060681212|J -5 64]1062680512|C8 -11 34
028040246|C10-96 38]11048050346|U1 -1-2-19 90]1061660806|2 -101-1-3 116]}1062680512|C12-11 42
028040246|C14-96 461]048050346|U2 -1-3-15 9211062020806 |Q -32-4 82]1062680512|H -1-18 62
028050246|C2 -61 2211048060142|U1 -1-2-3 90] 1062300612 [AA1-2-1-2 1041 | 062680512 |AA3-3-1-9 108
028050246|C9 -61 361§048060342|C1 -1-1-27 18] 1062300612 |AA1-2-1-6 104] 1062680512 |Ga5-11 126
028050246 |wW -1-6 94]1048060342|C2 -45 22§1062300612|AA3-3-1-12 | 108 | 062680612 |A3 -18 8
028050246(2 -34-8-2 115]1048060342|C2 -54 2211062300616{Q -28 82]1062680612|F -33 58
028060246|Q -24 8211048060342|C3 -109 2411062301205|U1 -1-1-6 90]1062680612|H -3 62
028080240|wW -11 96]1048060342|C3 -116 2411062301205(U1 -1-2-10 90]1062680712|B1 -16-1-8 12
028080242|B2 -113 16]]048060342|C9 -45 36]1062301205|U2 -1-3-6 9211062680712|B1 -16-2-8 12
028080242 (B2 -116 16]]048060342}C9 -54 36§ 1062301616|AA1-1-1-13 | 104} ]062680712|B1 -16-3-8 14
028080242|P -20 80] 1 048060342|C10-109 38]|062302505{Y1 -1-11-3 100]1062681012|A1 -28 2
028080246|P -33 80]1048060342|C10-116 38]1062302505(Y2 -1-11-3 102]1062681012|A2 -28 4
028080246 |W -1-2-1-4 94]110480603421C14-109 46] 1062302506 |P -1-1-6 7811062681012 |A3 -28 8
028080246 |W -1-2-2-4 9411048060342 |C14-116 46]1062302506|P -1-2-6 78]1062681212|D1 -32 50
028080246{wW -1-2-5 94]1048060342|J -32 64]1062302506|U1 -1-2-25 90]1]062681212|D2 -63 52
028080246 |W -1-2-10 94]1§048070342|E -18 54] | 062400612|A1 -40 211062681212|H -2 62
028120246 (W -1-2-1-10 | 94]§048070342|J -19 641 062400612]A2 -40 411062681412V -6 92
028120246|W -1-2-2-10 | 94]]1048080342|C13-36 4411062400612 |A3 -40 8]11062710612|G -2 60
028350242|M1 -15 7211048100142|H -1-4 62]1062400612{D1 -79 5011062710812 (M1 -2 72
028350242(Y1 -1-8 100]1048150142|B1 -9 12]11062400616|Q -32-6 82]11062710812(M2 -2 72
028350242|Y2-1-8 102]|048160242|C2 -52 2210624008061V -2 9211062711012}A1 -23 2
028350242 |AA1-2-1-8 10411048160242|C3 -114 2411062400812 (A2 -112 411062711012]|A2 -23 4
028350242|Ga6-1-8 1301 1048160242]C9 -52 36]1062400812(C3 -128 2411062711012]A3 -23 8
028680242]|C3 -221 2411048160242(C10-114 38]1062400812{C10-128 38§1062711212|A1 -14 2
028680242 |C3 -224 2411048160242{C10-142 38]1062400812|C14-128 46]1062711212]|A2 -14 4
028680242|C10-221 3811048160242 |C14-114 4611062401006{Z -3 114]10627112121A3 -14 8
028680242|C10-224 3811048160242|C14-142 46]]1062401216|Q -32-7 82]11062711212|C2 -64 22
028680242|C14-221 461 1048200142|C2 -27 22]1062404005(Y1 -1-11-10 100} |062711212|C9 -64 36
028680242 (C14-224 4641048200142|C9 -27 361 1062404005Y2 -1-11-10 [ 1021062711412 |AA4-7-4 110
028680242|J -22-5 641]1048200142|D1 -18 50] }062660412|E -14-3 5411062760812 |L -40 70
032361306|W -1-14 04]1048220242|C13-37 4411062660712]E -14-7 5411062761012|A2 -122 4
032422003 |P -36 80]1052400606U1 -1-1-16 90§ 1062670412|G -31 60]|062761012]|A3 -122 8
0324220032 -99 116] 052400606 |U1 -1-2-20 90]1062670512(C1 -81 20]1062761012|C3 -69 24
0324220032 -93 11611052400606{U2 -1-3-16 9211062670512 |C5 -201 28}1062761012|C10-69 38
0324616062 -57 1151]060501016|D1 -25 50]1062670512|C8 -81 3411062761012 |C14-69 46

133




#Z 3|/ INDEX

CODE REF.NO JjPage CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page
062761412|C2 -14 2211101121000 |W -1-13 9411107415019(B1 -26 1411119707003 |W -7 96
062761412|C9 -14 36]1101572101|Z -28 115} 107415021|B1 -26 1411119708001 |wW -8 96
062771012]L -13 70111017060011E -6-1 5411107415023|B1 -26 14]1120448001|H -1-13 62
070688850|C2 -44 22]§102630001(B1 -18 14]1]107453001{D2 -47 5211120990001 |H -1-14 62
070688850(C3 -108 24]1102707002|C5 -202 2811107606001 |G -14 60] 1121007001 |J -42 64
070688850|C9 -44 36| 1103810002 {E -31 5611107606001 |G -21 60]1122991001|Z -14 114
072630260(B1 -7 12] ] 104449001 |A1 -49 2111077790011Z -29 115]1123882001|E -30 56
081003670|E -12 5411104449001 |A2 -49 4111077800012 -31 115)]133172003 (W -1-3 94
081003670|E -17 5411104449001 A3 -49 811108802001 |F -60 5811133180005|wW -1-15 94
091170007 |R -1-3 86] | 104450101 |A1 -4 211109238002 |A1 -26 211133188001 |wW -6 96
0A4300605|T -1-6 88} 104450101 A1 -10 21§ 108239002 |A2 -26 4111337400062 -54 115
0A4300605|T -1-12 88| 104450101{A2 -4 4]1109239002]A3 -26 8]1 139086001 |C12-1-18-1 42
0A4301005(N -1-28-18 741 104450101|A2 -10 411109714000z -5 114]]140263000|D1 -30 50
0A4301005|R -1-11 86} 104450101 |A3 -4 81109714000z -12 114]] 140327001 (D1 -80 50
0A4400605|N -41 75]| 104450101 |A3 -10 8]11097140001{z -21 114] 1 140392009|A1 -7 2
0A5400805|T -1-5 88]11044501011B2 -129 161109763002 |L -15 70] | 140392009{A2 -7 4
0OA5400806|F -7 58] 104450101 |D1 -71 5011110161004(J -37 6411 140392009|A3 -7 8
OAB5400806|N -1-6 741 104525001|G -14 60] | 110168001|C1 -1-2-18 18]1140647101{L -42 70
0A5400806|AA4-7-7 110] | 104525001 {AA2-2-6 10641 110168001|C8 -1-18 34]1140647101|Q -32-5 82
OA5401008|N -1-7 7411104567101 |F -22 58]]1110168001|C12-1-11 4211140726000(B1 -6 12
0A5401008|Q -13 82§1104821001|A1 -5 211110233001}J -36 64} 1414920011J -26-2 64
0A5401006(Q -33 84]1104821001|A2 -5 411110251001 |F -28 58] ] 141590001 |H -1-25 62
0A54010086|Q -35 8411105812003|J -15 64]1110251001 M1 -9 721 141786001|E -1 54
0A54010086|Q -37 8411106147002|L -38 7011 1103670014 -31 6411424430012 -26 115
0A5401006|Q -39 84]11066290021{A1 -21 2§ 1110735001 (K -17 6811142721001z -32 1156
0A5401006|Q -41 8413106629002 |A1 -31 2] 1111400021J -50 66} 1429900012 -34-10-3 115
0A5401006(Q -44 841106629002 A2 -21 411111466101 |D2 -56 52|1143591001|C1 -1-1-15 18
0A5401006|Q -46 8411106629002 A2 -31 411113006001 |F -65 58]11143591001{C1 -1-2-7 18
0A5401006|Q -55 8411106629002 |A2 -114 411113316001{G -5 60]|143591001|C8 -1-7 34
0A5401206{N -1-30 741]106629002|A2 -116 4§1 113730001 |AA4-8-3-5 1101]1143591001)C12-1-17 42
0A5401605|N -50 76] ] 1066290021A3 -21 8]1113730001|AA4-8-3-10 | 110} 1438820012 -9 114
0A5403006|N -1-5 74| 1106629002 [A3 -31 811114294001|G -9 60] | 143910009z -11 114
0A5501205|P -2 7811106629002 |A3 -124 1011 114483002|Z -22 11411144105000[H -1-23 62
0B1351606|Z -88 116]]1106629002|C2 -92 22]11114486002{Z -6 114]1144110001|H -1-21 62
0B1351606|Z -94 116] 1106629002 |C3 -132 241]1115186001|G -19 60] ] 1442260012 -50 115
100022004 [H -1-26 62]]106629002|C3 -135 2411115559002 (D1 -33 50]]144458001{B1 -23 14
1000220051J -25 64]|106629002|C9 -92 36]1115559002|wW -3 96| | 144458001 K -27 68
100022005(J -26-3 64]1106629002{C14-132 46]1]116694001jw -10 96] | 144504001 |AA1-1-1-2 104
100032004|J -51 66] 1106629002|C14-135 461]1116920001|B1 -8 12} 1144504001 |AA2-2-1-11 106
100032004 {AA4-7-2 110§ 107017001 |T -1-21 88]|1169822001{G -12 60] | 144588001|G -10 60
100032004 |AA4-8-2 11011107017002|A1-37 211 117291002{Y1 -1-3 10011144712001|B1 -2-1 12
100090004 |E -2 54]§107017002A2 -37 411117291002|Y2 -1-3 102] 1145087001 {Y1 -1-1-12 100
100136001|G -20 60}| 107017002|A3 -37 8]1117363001{C5-196 28] | 145087001(|Y2 -1-1-12 102
100136001 [H -1-20 62]]107038003|C1 -84 201117934001 |A1 -6 2]1145446001|G -16 60
1002420031B1 -20 14|} 107038003 |C8 -84 3411117934001 |A1 -11 211 145446001]G -22 60
1002420031Y1 -1-1-16 100§ 1107038003 [C13-84 4411 117934001]A1 -22-3 211145446001 |H -1-22 62
100242003|Y2 -1-1-16 1021107148001 |F -5 58| 1117934001A2 -6 411145465001}B1 -16-1-5 12
100250001{B1 -13 12|1107149001|F -13 58117934001 |A2 -22-3 4]1145465001|B1 -16-2-5 12
100250001|B1-13 1211107272002{C10-132 38] 1117934001 |A3 -6 8]]145465001{B1 -16-3-5 12
100250001(B1 -13 12§1107272002|C10-135 38] 1117934001 |[A3 -22-3 8]|145472001|D2 -57 52
100281001{D1 -10 5011107321003 {A1 -36 211117934001 [AA4-7-3-3 110]1145478101]J -10 64
100360003(J -54 66] 1107321003 (A2 -36 411117936001 A1 -42 2]1145478101|L -21 70
100402004 |G -17 601107321003 |A3 -36 8{]117936001|A2 -42 411145519001|G -10 60
100402004 |H -1-7 62]1107321003|{M1 -4 72§1117936001|A3 -42 8]1145547001|F -27 58
100645003 |A1 -29 2| 1107321003 |M2 -11 72)1117936001 Ut -1-1-17 90} 145646011|B1-26 14
100645003 (A2 -29 411107321009|T -1-20 8811117936001 |ut -1-2-21 90] | 145646014 (B1 -26 14
100645003 |A3 -29 8]1107415009|B1 -26 14} 117936001 (U2 -1-3-17 92]1145646016{B1 -26 14
100645003[K -7 68]1107415011|B1-26 1411117936001 [AA1-2-5 104] | 145646018 |B1 -26 14
100659001 |K -37 6811107415014 (B1 -26 14]1118064001|Z -33 115]| 145646019{B1 -26 14
1008870012 -30 115]11107415016|B1 -26 14§1118837001]|Z -27 115]11456460191B1 -26 14
101073001 (W -1-12 9411 107415018|B1 -26 1411119702004 W -1-11 94] 145646024 [B1 -26 14

134




5!/ INDEX

CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO |Page
145646025|B1 -26 14}] 150592001 |A2 -48 411154237001|Y1 -1-1-14 100] }4173820011T -1-3-5 88
146058001 |AA1-1-1-4 10411 150592001 A2 -53 4]1154237001|Y2 -1-1-14 102§ 1525567000 |AA4-7-8 110
146058001 |[AA2-2-1-9 106] | 150592001 A3 -48 811154237001 |Gas-1-1-14 | 130]|525664000|Q -45-2 84
146059001 |AA1-1-1-5 1041150592001 A3 -53 8§ 154252001]Y1 -1-4 100] | 525664000 |AA4-7-6 110
146059001 |AA2-2-1-8 106]]152237101|B1 -16-2-4 12]1154253001|Y1 -1-5 100]]530138001{C2 -53 22
146060000|AA1-1-1-6 104] 1 152242001|B1 -24 1411 154256101|Y1 -1-9 100]1530138001]C3 -115 24
146060000|AA2-2-1-7 106} 152243001|B1 -25 14]|154256101|Y2-1-9 102]1530138001|C9 -53 36
146080000 |AA1-1-2 104]1152245101|E -4 5411 154256101|Gas-1-9 130]1530138001|C10-108 38
146206009 |AA1-1-1-3 10441 152632001|C7 -210-1-3 32]§ 1544670012 -4-2 11411530138001|C10-115 38
146206009|AA2-2-1-10 | 106] | 152632001|C7 -210-2-3 3211154514001 |Q -32-9 82]1530138001|C14-108 46
146288001 |K -21 68]]152632001|C7 -213-1 3211154528001 |H -1-12 62]1530138001]|C14-115 46
146354001|C12-1-7 4211152632001 |C15-165-1 48] | 154596000(J -21 64}1554482000|Q -40 84
1477770001(B1 -16-1-9 12]1 152632001 Ga5-165-1 128]1154599000(J -6 64]1623033000|D2 -44 52
147777000|B1 -16-2-9 12]1152633001|C7 -210-1-4 32]§154607101|L -10 7011625010000(AA1-2-2 104
147777000|B1 -16-3-9 1411 152633001|C7 -210-2-4 32]§154623000(B1 -12-3-1 121]J03647001|Q -30 82
148196000|D2 -52 5211152633001|C7 -213-2 3211 154624101|B1 -16-3-4 12]1403663001]Q -30-1 82
148197000|D2 -53 52]1152633001|C15-165-2 481154763010{B1 -26 14] jJ03663-001|Wa - 131
148738000|F -4 58F] 152633001 |Ga5-165-2 128]1 155510001 |AA1-1-1-7 104} 1500313001|D1 -72 50
148782001 }C2 -30 221152678201 |E -11 5411155510001 |AA2-2-1-6 106] | S00554000|N -1-16 74
148782001]C9 -30 36]1 152678201 |E -16 5411155559001 |M1 -18 721 1S00705001|J -47 66
148847001|C3 -222 24]11152682101]E -21 54]1155578000|B1 -21 1411S501005000{Z -34-4-4 115
148847001|C3 -225 2411152683101 |E -14-4 5411156112003|Z -34-6 115]S01199003|wW -5 96
148847001|C10-222 38]1152684101(|E -14-5 541156206001 |K -31 68] 1501998001 |M1 -8 72
148847001|C10-225 3811152686101 |E -21 5411 157237001|D2 -67-7 52]1502269001iB1 -22 14
148847001|C14-222 46]1152718001|C2 -18 2231157237001 |Gal-F 118]1S02354001|J -24 64
148847001|C14-225 4611152718001|C9-18 3611 157255100|AA1-1-1-8 104]11502429101|E -14-2 54
148847001|J -13 64} 1527180011C13-18 441157968001 {H -1-17 62]1502438001|G -25-1 60
148847001 |P -37 80]]152869001|G -1 6011158592001 |D2 -67-6 52]1S02439001|G -25-2 60
149168001}C5 -194 2811152870001 |G -3 60]1158592001{Gat-G 1181 S02445001 A1 -32 2
149168001 |C6 -166 30]§152872001|G -8 6011159111001 |K -39 68]1502445001]|A2 -32 4
149287000|Q -36 84]1152881001|G -27 6011 159150000(A1 -12 211502445001]A3 -32 8
149287000|Q -38 84]1152883000{G -29 60]  159150000|A2 -12 411502617001 |AA1-2-1-7 104
149287000|Q -43 84]1152884001|G -30 60} 159224001|G -7 60] 1502652001|J -7 64
149287000(Q -45-1 84]1152889001|G -23 60]1159379001|D1-35 50§ 1S02654001{J -8-1 64
149287000|Q -54 84}1] 152889001 |AA1-2-4 104 | 159574101|H -1-19 62]1502657101|AA1-2-6 104
149287000}AA2-2-7 106]§152891101|G -26 60] ] 159805001|G -15 60]1]1502677001|K -26 68
149287000|AA3-3-5 108] ] 152948001 |F -35 58] 159905001 (J -14 64]1502678001|K -28 68
149482001|C12-4 4211152969001 |F -57 58] 181995001 |E -6 54]1S02680001(AA3-3-1-13 | 108
149796001|P -6 7811152969001 |F -69 581 1200190001|P -15 80] 1502704001 (A1 -109 2
149809000(N -43 76]1153057102{C4 -141-3 26§1200190001|Z -41 115§1502704001]A2 -109 4
149809000|N -48 7611153138001 |AA4-7-1-6 1101218859001 |Q -56 8411S02704001]A3 -109 8
1498090001(S -3 8611153138001 |AA4-7-1-9 1101]1228475000(J -55 66]1502739000|W -1-9 94
149809000|T -1-17 88]]153242000|N -1-28-15 7411228475000|N -7 7511502740000(wW -1-8 94
149831101|Y1 -1-1-13 10011 153242000{N -33 75]1228475000|P -35 80 §S02747101{Z -34-4-5 115
149831101|Y2 -1-1-13 102]11153403002|C1 -9 20}1228475000]Q -11 82§ 1502763502|Z2 -34 115
150172003|Z -34-5-1 115]1153403002|C5 -155 2811228475000(Q -47 8411502778002]|Z -34-9 115
150173003|Z -34-7 115]]153403002|C8 -9 34]11228475000(U1 -1-1-7 90]1502787002|Z -34-10-1 115
150174000(|Z -34-4-3 115} 153403002|C11-155 40]1228475000|U1 -1-2-11 90]1502907000|T -1-8 88
150174000{Z -34-5-2 115]1153403002|C12-9 4211228475000{U2 -1-3-7 92]1§502959101|C7 -210-1 32
150179002|Z -34-8-1 11511 153403002Ga2-9 120]]1228475000|AA3-4-6 1081 1502960101|C7 -210-2 32
150182000§Z -34-2 115] 1153403002 |Ga3-155 122§12310710014J 17 64]1502963201{C7 -209 32
150183000|Z -34-10-2 115] 1153403002 |Ga4-155 1243232384001 |N -1-28-7 74]1502966101|C7 -210-1-1 32
15020600212 -34-4-1 115]1153403002Ga5-9 126]1]1340400001(P -25 80]1502966101|C7 -210-2-1 32
150382001|Y2 -1-1-5 102]1153596001|J -20 64]11340400001|Q -25 82]1502967101|C7 -211 32
150451001 |AA4-7-1-5 110] | 153843009|Z -86 116] | 340400001|Q -42 84]11502968000]C7 -210-1-2 32
150460001 |D2 -45 5241153871001 (C5 -199 28§1340400001{Y1-1-12 100{]1502969000|C7 -212-1 32
150461001|D2 -46 52| 1153924001 |F -47 58] 340400001|Y2-1-12 102]1502970000(C7 -212-2 32
150592001 |A1 -47 211154235001|Y1 -1-1-10 1001 1340400001 |AA2-2-5 106] 1 S02971000|C7 -210-2-2 32
150592001 |A1 -48 2§1154235001]Y2 -1-1-10 102] | 340400001 |AA3-3-4 108]1S03677001|D2 -69 52
150592001}A1 -53 211154236001 |Y1 -1-1-11 1001 1340400001}z -96 1161 §S03800001(C1 -1-2-15 18
150592001{A2 -47 411154236001{Y2 -1-1-11 102§ | 402887001{E -14-6 5411503800001|C8 -1-15 34

135



# 5|/ INDEX

CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO [|Page CODE REF.NO |Page
S503801101(C1-1-2-17 18]1510065001|Gab5-10 126]1510243000|Q -34 84]1512640009(Y1 -1-1-20 100
503801101(C8 -1-17 34|1S10069301|C2 -12-2 22]11S10244000(|Q -22-1 82]11512640009]Y2 -1-1-20 102
S03803000(Y1 -1-13 100} |S10069301|C9 -12-2 36]1S10371001|D2 -64 52| §S12641009|Y1 -1-1-4 100
S03803000fY2 -1-13 102]1S10077100|C2 -32 22]1510372100D2 -65 52)1512642009|Y1 -1-1-19 100
S04897000|AA2-5-1-4 106]1S10077100]|CS -32 36| 1510379001|C1 -1-2-12 1811512642009(Y2 -1-1-19 102
S504897000]|AA2-5-2-4 106] | S10078001|C2 -33 22]1510379001|C8 -1-12 34|1512643001|Y1 -1-2 100
S504897000]|AA3-4-4 108] | S10078001|C3 -121 24 1510408000|T -8 88]1512644001|Y1 -5 100
S504897000|AA4-9-4 112]1S10078001|C9 -33 36]]510445000|C4 -141-1-1 26]1512645001]Y1 -1-10 100
S05223001|W -1-2-1-6 94} |510078001|C10-121 38]1510446000{C4 -141-1-2 26]1512668001|K -35 68
S505223001|wW -1-2-2-6 941]510078001|C14-121 46] |S10447000|C4 -141-21 26]1512699000|G -11 60
S05665001|Y1-1-1-9 1001]Ss10079101|C2 -34 2211510448000(C4 -141-2-2 26]1513006101C6 -158 30
S505665001|Y2 -1-1-9 102|]S10079101]C3 -122 24]11510449000(C4 -141-2-3 26}1513006101|Ga2-158 120
S05670002(P -40-1-1 80]1S10079101|C9 -34 36] 1 S10450000(C4 -141-1-3 26]]S13007001|C6 -159 30
S06548001|G -14 60}1S10087101]C3 -112 24]11510451000{C4 -141-2-4 26]1513007001|C15-157 48
S06706001|Z -15 114]1S10091201{C3 -65 24]1510452000(C4 -141-1-6 26]1513007001|Ga2-159 120
S07333001|F -2 58]]510091201|C10-65 38}1510453000(C4 -141-2-5 26}1S13007001|Gas-157 128
S07818009|Q -26 82]]S10091201|C14-65 46]|S10454000(C4 -141-1-4 26]1513090001|C6 -168 30
S08030000|N -1-28-16 74|1510105001|D1 -20 50§ 1S10455000)C4 -141-2-6 26]1513091001}C6 -169 30
S08030000|N -32 75|1S10108001|D1 -31 50§ 1510456000(C4 -141-1-7 26]1513092001|C6 -167 30
S08140000|AA2-5-1-3 106}1510109001|D1 -34 50]1510457000(|C4 -141-2-7 26]1S13096001|C6 -171 30
S08140000|AA2-5-2-3 106]1S10110101|D1 -36 501 | S10458000|C4 -141-1-5 26]1513097001|C6 -172 30
S09043000|E -14-8 54]1510111101|D2 -60 52}1510459000(C4 -141-2-8 26]1513098001{C6 -170 30
S09043000(F -34 58]15S10112001|D2 -61 52]1510460000|C4 -141-1-8 26]1513099001|C4 -203 26
S09043000fF -59 58]1510113301|D2 -62 52§1510461000|C4 -141-2-9 26]15S13099001(Y1 -2 100
S509216002|W -1-2-1-1 9411S10125000|D1 -40 50]1510469001|G -18 60} 1S13100001|C4 -204 26
S09217102|W -1-2-1-2 9411S10133000(C3 -110 2411510470101|K -20 6815131000011 -3 100
$09221002|w -1-2-2-1 94]]510134001}C3 -111 2411510472001|Z -75 116]1513385001|K -32 68
S09222102|W -1-2-2-2 941]1510140109|C2 -91 22]1510478000|F -10 58]]S513399001|D2 -68 52
509224002|P -30 80]1510140109]C9 -91 36§1S10542001{Y1 -6 100] }S13807000{C4 -141-2 26
509224002|W -1-2-7 9411S10141109|A1 17 2] |S10542001|y2-13 102] | S14069001|C5 -198 28
S09225001|P -31 80J1S10141109(A2 -17 4]1510542001|Ga6-13 130]1S14073001|C5 -200 28
S09225001|w -1-2-8 94]1S10162201|F -15 58}1510661109|W -1-2-1-8 94]11514252001|C6 -164 30
S509226001|P -34 801]S10174000|H -1-15 62]1510661109|W -1-2-2-8 94]1514252001{Ga2-164 120
S09226001|W -1-2-11 941§S10195101|J -30 6411511244001{J -52 66]1514253001|C6 -163 30
S09228000|P -1-1-4 781510202201 (J -41 6411S11426000|AA4-7-1-2-2 | 110§ 1S14253001|Ga2-163 120
S09228000|P -1-2-4 78§1510203201(J -43 64]1511438101|J -43 64]1514254001|C6 -161 30
509312001 |W -1-2-1-5 9411510204101(J -44 66]1511884001|AA1-2-1-5 104]1514255001|Cs -162 30
S09312001|W -1-2-2-5 941]1510205001}J -45-1 66] | S12004000|C1 -1-1-22 18]} S14386000|C15-161 48
S09318101|P -1-1-2 78]1S10208001|J -46 66]1S12004000{C1 -1-2-19 18}1514386000|Ga5-161 128
S09318101|P -1-2-2 78| 15102080011z -18 11411512004000|C8 -1-19 3411514387000|C15-161 48
S09393002|P -40-2-1 80]1S10208002|J -46 66]1S512104000(AA2-5-1-2 106]1514387000|Ga5-161 128
S09639009|W -1-2-1 9411510208002(z -18 114] 1S12104000|AA2-5-2-2 106]1514388101{C15-160 48
S09640009|wW -1-2-2 9411510208003(J -46 66§ 1512150000|M2 -3-3 72| §S14388101|Ga5-160 128
S09989000(Z -72 116]1510208003(Z -18 114]11S12150000{AA2-2-1-3 106} 1S14389000|C15-163 48
S10030002|A1 -24 2] |S102080041J -46 66]11512212000{P -10 78]1514389000|Ga5-163 128
S10030002|A2 -24 411510209101 (J -48 66| 1512212000(P -10 7811514390000{C15-163 48
S10030002|A3 -24 811510210201(J -49-1 66]1S12404000|P -1-1-5-2-1 | 78]1S14390000|Ga5-163 128
$10040001)B1 -12-2-1 12]1510211001(J -53-1 66}1512404000|P -1-2-5-2-1 | 78]1S14392201|C15-159 48
S10047001|C1-1-1-2 18]]S510211001}Ga1-A 118]1512441001{G -33 60]1514392201|Ga5-159 128
$10048001{C1 -1-1-3 18]]S10212101|J -53-3 66]1512633209|Y1 -1-1 100} |S14598001(C7 -208 32
$10049001|C1 -1-1-5 18]11510212101|Gal1-E 118] 1512634009|Y1 -1-1-1 100] 1514598001 (Y1 -4 100
$10050000{C1 -1-1-6 18]11510213001]J -53-5 66]1512634009|Y2 -1-1-1 102| 1S14846001|C6 -165 30
S100563001(C1 -1-1-9 18}1510213001|Ga1-F 118}]512635009|Y1 -1-1-2 100} | S14848001|C5 -192 28
$10058001|C1-1-1-13 181]510214109]|AA3-3-1-3 108] | S12635009(Y2 -1-1-2 102]1514849001|C5 -193 28
S$10058001|C1 -1-2-5 18]]S10217101|K -16 68]§S12636001|Y1-1-1-3 10071 1515031008 [AA2-2-4 106
S$10058001]C8 -1-5 3411510219001 ]L -1 70| 1S12637009(Y1 -1-1-17 100] | S15031008|AA3-3-3 108
$10059001|C1 -1-1-20 18] §S10221001|L -7 70|1512637009(Y2 -1-1-17 102]§S15031008|AA3-4-2 108
$510065001|C1 -10 20§1510229101|L -17 70§1512638009(Y1 -1-1-6 100} 1S15031008|AA4-7-5 110
$10065001|C8 -10 34}1510230000(L -33 701]1512638009(Y2 -1-1-6 102]1S15031008{AA4-9-1-5 112
$10065001{C12-10 42]11510231001|L -35 70)1S12639001|Y1 -1-1-18 100]1S151568009(wW -1-7 94
S$10065001(Ga2-10 120]1510232001]L -39 7011512639001}Y2 -1-1-18 102] | S15665001 |E -25 56

136




#%5| / INDEX

CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO |Page
$515665001|Z -16 1141]1520289101|X -3-3 9811530925001(J -53-4 66]1537995101|H -1-6 62
S15666001|E -25 5611520289101{X -4-1 98]1S30925001|Ga1-ED 118]1537996001|H -1-8 62
515666001|Z -16 114]1520293101[X -3-4 98]11530926001|J -53-6 66]1537997001(H -1-11 62
S15667001|E -24-3 54]1520293101|X -5-1 98] | 30926001 |Ga1-FD 118]1S37998001|H -1-16 62
S15667001|E -24-3 5411520822101}X -4 98] S30950000(C12-1-4 42]11S38002301)J -3 64
S16075101|E -24-1 5411520823101|X -5 98]1]530951001|C12-1-9 4211538004002(4 -11 64
$16290001]E -23 5411520878000|M1 -22 72]1531012001|D2 -58 52]1538004003(J -11 64
S16492101|E -24-2 54}11521775001|C1-1-1-14 18§1531013001|D2 -59 5211538004004 (J -11 64
$16492101|E -24-2 5411521775001|C1 -1-2-6 18]]1531032001{G -13 60]|S38005001}J -16 64
S16996000(AA4-9-1-2 112]1521775001|C8 -1-6 3411531365001|C5 -191 2811538011001|J -34 64
$16997100|AA4-9-1-4 112 1521775001|C12-1-18 4211531551209|P -1-1-1 7811538029000{U1 -1-1-5 90
$17813001|C12-1-14 42]1521875001|K -34 68]S31551209|P -1-2-1 7811538030000|U1 -1-1-51 90
$17815000(C12-2 42]1]523446000]C13-34 4411S31554109]|AA1-6-5 104]|S38039209|Z -4 114
S17816001|C12-1-22 42§1523660000|M2 -3-2 721 1S31570409]Y1 -1-11-1 100} 1 S38040209|Z -4-1 114
S17868001|C13-32 4411523818001{C6 -173 301 1S31570409]Y2 -1-11-1 102] | S38043009|Z -20 114
S17871101|D2 -49 5211523819001|C6 -174 3011531612001}J -45-4 66]1538059000|K -11 68
$17885101|C10-106 38]1523820001|C6 -175 301 1S31760000|N -1-17 7441538059000(L1 -1-1-20 a0
S17885101|C14-106 46]1523821001|C6 -176 30]1S31776109|AA3-3-1-8 108] 1S38059000{U1 -1-2-24 90
$17886100]C10-110 3811523822001|C6 -177 30]1531777001{AA3-3-1-2 108]1538059000|U2 -1-3-20 92
S17886100{C14-110 46]1523823001{C6 -178 30} S31778000|AA3-3-1-6 108] 1 S38060000|U1 -1-1-19 90
$17887001(C10-111 38]1523824001|C6 -179 301 1531779001|AA3-3-1-7 108§ 1538060000(U1 -1-2-23 90
$17887001|C14-111 4611523825001|C6 -180 30]1S32235001|J -18 64]1538060000{u2 -1-3-19 92
$S17888001{C10-112 3811523826001|C6 -181 3011532259001|M2 -8 7211538080001V -4 92
S17888001|C14-112 46]1523827001|C6 -182 30]1S33006001{Z -51 115]1538082001|V -5 92
S17901000|F -64 58}]1523828001|C6 -183 30]]S33533101|C7 -209-1 32} 1S38093000{N -1-29 74
$17942100|AA3-3-1-1 108]1523829001|C6 -184 3011534348001}J -53-9 66]1S38094100(N -1-4 74
S18027101{AA3-4-1 108]1523830001|C6 -185 3011534348001 |Ga1-M 118]1538104000(T -1-3-4 88
S18032001 [AA1-1-1-1 104]523831001|C6-186 30 1534413000|N -1-26 7411S38107100N -1-10 74
S18037009(AA1-1-1-12 1 104]1S23832001|C6 -187 30]1S34533001{AA2-2-1-4 106] fS38108000|N -1-11 74
S18093100)Z -4-4 114}1523833001|C6 -188 30]1534534101|AA2-2-1-5 1061 1S38109100|N -1-12 74
S518382000|AA4-9-1-3 112]1523834001|C6 -189 3011534536101|AA2-2-1-12 | 106 1S38110000(N -1-13 74
S18415101|C1 -1-2-14 18]1523835001|C6 -190 30]1S34706000|AA2-2-1-1 106]1538112001(N -2-1 75
S18415101|C8 -1-14 3411523836001|J -8 6411534883001|M1 -11 72]1S38114000|N -2-2 75
S18415101|P -1-1-56-1-3 | 78]|S23880000|P -1-1-10 78] 1S34986000(F -11 58] 1S38117000{N -2-3 75
$18415101|P -1-2-5-1-3 | 78}]S23880000(|P -1-2-9 7811535183000|C2 -26 22§1S38120000(N -2-5 75
S18415101|Y1 -1-1-25 100) 1524511007{B1 -26 14| 1535183000(C9 -26 36]1S38123000(N -3-1 75
S18415101|Y1 -1-11-8 100]1S24612001|X -1 98]1535183000|C12-1-2 4211S381480001Q -12 82
$18415101|Y2 -1-1-25 102]1525100000|P -26 801 1535183000|D1 -17 501]538155000|R -1-7 86
S18415101|Y2-1-11-8 10211525127001|J -53-8 66]1535722200|C2 -47 22]1§S38166000|U1 -1-1-1 90
S18415101|AA1-6-4 104] 1525127001 |Ga1-L 118]1S35722200|C9 -47 36]1538166000|U1 -1-2-1 90
S18415101|AA2-2-2-4 106] 1525456001 |K -3 68]1536008009|T -1-19 88]1538166000]U2 -1-3-1 92
S18415101|AA3-3-1-4 108] §S25456001|K -14 68] | S36260000|U1 -1-1-5-2 90]1]S38167001jU1 -1-2-2 90
S18415101|AA3-3-2-1-3 | 108]1525634101|C2 -62 221 1536260000{U1 -1-2-9-2 90]1538168001jU1 -1-2-5 90
$18415101|AA3-4-3-4 108]1525634101|C9 -62 361 1536260000{U2 -1-3-5-2 9211538170001 (U1 -1-1-4 90
$18636101|C12-1-23 4211525634101|T -5 881337037001z -34-11-4 | 115]1S38170001|U1 -1-2-8 90
S18641009|Z -85 116]1527844201|C2 -42 2211S37038001(Z -34-11-2 |115]1S38170001|U2 -1-3-4 92
S$19543001|AA4-8-3-7 110§1S27844201|C2 -50 22]1S537038001|Z -34-11-3 | 115]1S38174000|U1 -1-1-8 90
$19629001|C7 -209-2 32]1527844201|C3 -106 2411S37059001|N -1-23 7411538174000{U1 -1-2-12 90
$519662001{D1 -12 501 1527844201|C9 -42 361 1537059-001{Wa - 131§1S38174000|U2 -1-3-8 92
S19736001|A3-113 8]1527844201{C9 -50 36]1S37060001|N -1-24 7411538175001|U1 -1-1-9 90
$519736001|A3 -116 811528741000(Y1 -1-14 1001 §S37060-001|wa - 131]11538175001|U1 -1-2-13 90
$519748001|M1 -5 72]1]1528741000(Y2 -1-14 102]1537064101|B1 -12-2 12]]1S38175001|U2 -1-3-9 92
$S19748001|M1 -12 72)1529023000(T -1-3-1 88]1537928019|B1 -26 14]1538176101|U1 -1-1-10 90
$19817001|AA4-7-1-8 110] | S29468100[AA1-2-1-4 1041 §S37929009|B1 -26 14}1S38176101|U1 -1-2-14 90
S20164001|A1 -34 211S29710000|P -1-2-3 78]1537929016|B1 -26 1411S38176101|U2 -1-3-10 92
S20164001|A2 -34 411529997001]J -53-2 6611537968001 |D1 -11 501|S38177001}U1 -1-1-14 90
S20164001]A3 -34 8]]529997001|Ga1-D 118]1S37978251|E -5 5411538177001{U1 -1-2-18 90
$520280101(X -3-1 98}1S30015101(C5-195 281 1S37983001|F -6 58]1538177001|uU2 -1-3-14 92
520280101 (X -6-1 9811530128001 |J -49-2 66]1537992100|H -1-2 62}1S38180000|U1 -1-1-18 90
$20286101|X -3-2 9811S30450001}J -53-7 66]§S37993000|H -1-3 62]1538180000fU1 -1-2-22 90
$520286101|X -6-2 98]]530450001|Ga1-H 118]1S37994001(H -1-5 62]]538180000jU2 -1-3-18 92

137




#FZ 3|/ INDEX

CODE REF.NO |[Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page
$38203000|N -1-28-5 74| 1S42691000|R -1-2 86]1542798001|C8 -77 34]1542882001]|Z -58 116
S38205000N -1-28-9 74 1542747201|D1 -13 50]15S42798001|C13-77 44]115S42883001|D1 -78 50
S38208000|N -1-28-14 741 1S42750209(A1 -22 2§1542798001|Gaz2-77 120}}542884001|C1 -76 20
S$38352101|N -20 751 1542750209|A2 -22 4]1542798001|Ga5-77 1261]542884001|C8 -76 34
$38352101|Wa - 131§1542750209|A3 -22 8] 1542799001|C1 -78 20]1542884001|C13-76 44
S$38353101|N -21 750 1S42751109]A1 -22-1 21 1542799001|C8 -78 34]1542884001|Ga2-76 120
S538353101|Wa - 131]1]1542751109|A2 -22-1 411S42799001|Ga2-78 120]1542888001|C1-138 20
S38357001|A1 -119 211542751109]A3 -22-1 8] 1542800001|C1-79 20]1542888001|Ga3-138 122
§38357001]A2 -124 6] 1542752000|A1 -22-2 2]1542800001|C8 -79 3411542890001|Z -92 116
S$38357001]A3 -129 10] 1 S42752000|A2 -22-2 4] 1542800001|C13-79 4411543126000(R -1-1 86
§38357001{Z -1-2 114}1S42752000]A3 -22-2 8] 1542800001|Ga2-79 120 1S43170109|N -1-1 74
$38357001|Wa - 13111542756101|B1 -16-1-7 12]15S42800001{Ga5-79 1261 }S43171009iN -1-2 74
S38357002|A1 -118 2|1S42756101|B1 -16-2-7 12]1S42801101|C1-73 2011543172009|N -1-3 74
S38357002|A2 -123 6]1542756101|B1 -16-3-7 12}1S42801101}C8 -73 34]1543175000(N -1-28-11 74
S$38357002|A3 -128 1011 S42758001]A1 -39 211542801101|Ga2-73 1204 1543176000(N -1-28-12 74
$38357002|Wa - 1311]1542758001]A2 -39 4]1542802101]C1 -80 20]11543177000|N -1-28-1 74
S38571001|A1 -119 211542758001 |A3 -39 8]1542802101|C8 -80 341 1543178000|R -1-4 86
S38571001|A2 -124 6] 1542761000(C1 -1-1-1 1811542802101 |Ga2-80 120]1543181000|N -1-28-13 74
S38571001|A3 -129 10]1S42761000|C1 -1-2-1 18] 1S42803001|C4 -141 26| S43184000|N -1-28-2 74
S38571001|Z2 -1-2 1141 §S42761000{C8 -1-1 34]11542806001|C4 -141 2611543186000(N -1-15 74
S38571001(Wa - 131] | S42764001{C1 -1-1-11 18]11542808001|C4 -141 26]11543187000fN -1-28-20 74
S38571002|A1 -118 2] 1542764001|C1 -1-2-2 18]]542810001|C4 -141 26]1543188000|N -2-6 75
S385710021A2 -123 611542764001|C8 -1-2 34]1542812001|C4 -141 2611S43189000|N -1-28-19 74
838571002|A3 -128 101]1S42767001|C1 -1-1-21 18]11542816201|C2 -121 2211543196000(Q -3 82
538571002|wWa - 131]1542768101|C1 -1-2 18}1S42816201|C9 -12-1 36]1543197000|Q -4 82
S38648001|Z -34-4-2 115] §S42768101|C8 -1 3411542817101|C3 -86 241 1S43201000|N -3-4 75
$38744101|Q -32-2 82]1542769001|C1 -1-2-3 18]|S42827200|F -24 58]1543202000(|Q -22 82
S39973001|B1 -12-2-3 12]1542769001|C8 -1-3 34]1542838101|U1 -1-1 90] | S43203000|AA3-3-1-10 | 108
540214001|D2 -67-10 521 1542770001|C1 -1-2-4 18] 1S42839101|D2 -51 5211543205000[Q -14-2 82
S40214001|Ga1-A-CUT | 118]]1542770001|C8 -1-4 34§15S42842101|U1 -1-2 90] | S43206000[Q -20 82
S40217001|J -53-11 66] §S42772001|C1 -6 20]1542843001|D2 -67-1 52§ §S43224000]T -1-10 88
$40217001|Ga1-3475"Y 118]1542772001|Ga2-6 120]]S42843001|Gat-A 118 1543225000]7 -1-11 88
S40616001|N -40-1 75§1S42773001(C1 -7 20]1S42844001|b2 -67-2 5211S43228000|T -1-14 88
S40621000|N -44 7611542773001 |Ga2-7 120] 1542844001|Ga1-B 118]1]1543236009(T -2 88
$5406210001S -2 86]1S42774301|C2 12 2211542845001|D2 -67-3 5211543237100|T -1-7 88
S40622000{N -45 76| 1S42774301]C9 -12 36]1542845001|Ga1-C 118}1543249101|S -1 86
S40623000|N -49 76 §1542775101|C3 -130 2431S42846001|D2 -67-4 52§1S43250100(S -1-1 86
S40624000|N -40-2 75| 1S42776101|C3 -133 2411542846001|Gat1-D 118]1543251000(S -1-2 86
S40628000|P -1-1-3 78} 1S42778000|C2 -12-4 22|1542847001|D2 -67-5 5211543252000(S -1-3 86
S40629000{P -1-1-9 78]1542778000|C9 -12-4 36]1542847001|Ga1-E 118]]S43253000|S -1-4 86
S40635001{N -40 7511S42779001|C2 -12-5 22]11542848001|D2 -67-8 52}§543254100|S -1-5 86
S40764000|N -46 76| 1S42779001{C9 -12-5 36§ 1542848001|Ga1-J 118]1543255000(S -1-7 86
S40934101|J -45-2 66] 1S42784100|C2 -39 2211542849101|D2 -67-9 52]1543256000|S -1-8 86
541202151|Q -27 82]1542784100|C9 -39 36]1542849101|Ga1-XA 118]1543259101|S -1-18 86
S41205001{K -2 68]1542785001|C2 -55 221 1542856001|J -40 64]15S43267000|S -1-14 86
S41206001|K -1 68]]15427850011C9 -55 36]1542858001{K -15 68] 1543268000]S -1-15 86
S41222101|Z -90 116]]542787001|C1 -75 20}1542859001|K -29 68]1543269000(S -1-19 86
$41239001|D1 -15 50]11S42787001{C8 -75 341]1S42864101|K -30 68115432700001S -1-16 86
S41271000|C1 -1-2-21 18]1§S42787001|C13-75 4431542867001|U1 -1-1-2 90} |543271000|S -1-11 86
S41271000|C8 -1-21 34| 1542787001|Ga2-75 120]1542867001{U1 -1-2-6 90]1543272000{S -1-12 86
S41523000|AA4-7-1-2-3 [ 110} | S42790000(|C3 -101 24]1S42867001|U2 -1-3-2 921§543273000(Z -71 116
S41524000]|AA4-7-1-2-4 | 110]1S42791101|C3 -103 241 1542868001|L -9 7081S43275000|N -1-18 74
S42258000|U1 -1-2-9-1 90]1542792001|C3 -105 24}1542870201|L -12 70]1543276000|N -1-19 74
S42259000{U1 -1-2-9 90]1542793000|C3 -120 2411542871201|L -14 701 1543277000|N -1-20 74
S42260000|N -1-8 7411542795101|C3 -125 2411542873101|L -16 701 1543278000(|P -40-1-2 80
$542446001|L -2 7011542795101|C10-125 3811542875000]A1 -18 2] §543278000|P -40-2-2 80
S42653000|N -42 75§1542795101|C14-125 46] 1S42876000{A1 -19 211543279300|AA1-2-1-1 104
S42653000|N -42 7641S42796001|C3 -127 24§1542877101|A1-20 211S43309000|N -1-22 74
S42653000|N -47 7611542796001{C10-127 38]1542878000|C1 -1-2-13 18] | S43318000(N -1-27 74
S42653000|T -1-16 88| 1542796001|C14-127 4611542878000|C8 -1-13 341 1543369000(N -3-2 75
S42658000|Z -73 116] }S42798001|C1 -77 201]1542880001|D2 -73 521 1543370000(N -3-3 75

138




% 3| / INDEX

CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [|Page CODE REF.NO |Page
S43671109(w -1-2 94]11543835100jAA1-1-1-11 | 104]]1544624000|C14-120 46]|S47592000(N -2-4 75
S43672209(W -1-2-3 94] | S43836301|AA1-2 104| | S44626009(A2 -101 4] S47594000|N -2-7 75
S43674000(T -3 88]1543837101|AA2-2 106] | S44669001|C13-41 44] 1S47668000|N -1-28-4 74
S43675000(T -4 88]1543838101{AA2-2-1 106] | S44745109(Y1 -1-11 100] | S48534009({A3 -18 8
S43677001|C1 -85 20} | S43839105|AA2-2-2 1061 1544745109(Y2 -1-11 102]1548537009(A3 -20 8
$43677001{C8 -85 34]1543839108|AA3-4-3 108} [ S44746100|P -28-1 80]]548540109(A3 -103 8
S43678109|P -1-1 78] | S43841109|AA3-3 108]]S44746100|Y1 -1-11-7-1 [ 100] | S48555000|C15-152 48
S$43679101|P -1-1-5 78] | S43842109|AA3-3-1 108] ] S44746100|Y2 -1-11-7-1 [ 102] | S48555000|Ga5-152 126
$43679101|P -1-2-5 78| 1S43843009|AA3-3-1-11 | 108| | S44746100|AA1-6-2-1 104] | S48578000(R -1-10 86
$43680001|P -1-1-5-1 78|1S43844101|AA3-3-2-1 108] | S44746100|AA2-2-2-2-1 | 106] | S48579000|T -1-3-2 88
S43680001|P -1-2-5-1 78] | S43846009]|AA3-4 108] | S44746100]AA3-4-3-2-1 | 108} 1548580000|N -1-28-17 74
S43682100|P -1-1-5-2 78] | S43847201{AA1-6 104 1S544748001{Y1 -1-11-2 100] | S48580000(N -34 75
S43682100|P -1-2-5-2 78] | S43977201}AA1-2-1 104]}S44748001{Y2 -1-11-2 102]|1S48664001|E -24-1 54
S43683001|P -1-1-5-1-2 | 78] |S43979001]|AA2-5-1 106} S44748001|AA2-2-2-3 106] | S48666001(V -1 92
S43683001)P -1-2-5-1-2 | 78]]S43980001|AA2-5-1-1 1061} S44748001|AA3-3-2-1-2 | 108] | S49071000|N -1-28-8 74
$43683001|P -27 80} | S43981000|S -1-17 86] | S44748001|AA3-4-3-3 108] | S49443000fU2 -3 92
$543683001)Y1 -1-11-6 100] } S43986201|C1 -205 20| 1S544749001(AA1-6-3 104]1549448001|D2 -67-11 52
543683001|Y2 -1-11-6 102] 1543986201|Ga3-205 122]|S44750100|P -28-2 80]1549448001|Ga1-B-L 118
$43683001|AA1-6-1 104]]543987001|C1 -206 201 1544750100]Y1 -1-11-7-2 [ 100]]S49471000|R -1-8 86
S543683001|AA2-2-2-1 106]1543987001{Ga3-206 122]]544750100}Y2-1-11-7-2 [ 102]]S49472000|N -1-28-21 74
S43683001}AA3-3-2-1-1 | 108]1S44313101|A3 -17 8]1544750100{AA1-6-2-2 104] | S49484000(R -1-6 86
S43683001[AA3-4-3-1 108] 1S44317009(A3 -101 8]]5S44750100(AA2-2-2-2-2 | 106] | S49485000(R -1-5 86
$43684001|P -1-1-5-1-1 | 78] 1544320101 (A3 -111 8] 1S44750100|AA3-3-2-1-6 | 108]]S49582001|B1 -3 12
$543684001(P -1-2-5-1-1 | 78}1S544321101(A3 -114 81| S44750100(AA3-4-3-2-2 | 108] | S49586000(N -1-28-3 74
S43686000(P -1-1-11 78| 1S44322101|A3 -121 8]1544757101|C10-57 38}1549587001|B1 -16-1-1 12
$543687001|P -8-1 78| 1S44326001|C12-1-6 42]1544757101|C14-57 46]15495880011B1 -16-1-2 12
543687002|P -8-2 78]]544327001|C12-1-12 42]1S44759000{AA3-3-2-1-4 | 108] | S49589001|B1 -16-1-4 12
$543688001|P -9-1 78|1544328001|C12-1-13 42]11S44760100{AA3-3-2-1-5 | 108] 1 S49593000(B1 -19 14
$43688002|P -9-2 78| 1544329001|C12-1-15 42]1544793009(Y1 -1 100]|549602201|Z -101 116
$43693000|D2 -43 52} 1544372000(Q -2 82] }S44794001|X -3 98] | S49609001|E 13 54
$43694109(P -1-2 78] }544381001{C12-12-5 42]11544805101|U2 -1-3 92| 1549620000(F -17 58
$43696100)P -28 80]1544382201|C3 -97 24| 1544806000(U2 -1-3-5 92| 1549622000(F -19 58
$43696100]Y1 -1-11-7 100]1544382201|C10-97 38] | S44807000(|U2 -1-3-5-1 92| 1549624000)F -39 58
S543696100(Y2 -1-11-7 102]1544412001{AA2-5-2-1 106] | S44924001|C3 -126 24| 1S49630001|D1 1 50
S43696100|AA1-6-2 104]1544424001(Y2 -1-1-26 102] | S44924001]C10-126 38] S49631001|D1 -2 50
S43696100|AA2-2-2-2 106] | S44433401|C12-12 42]1544924001|C14-126 46]1549632001|D1 -3 50
S43696100|AA3-4-3-2 108]1S44434101|C12-12-2 42}1545252000({Y1 -1-11-9 100} 1 S49635001|D1 -4 50
S43700001|C5 -151-1 28]1544436000{C12-12-4 421§S45252000(Y2-1-11-9 102]|1S49637001|D1 -6 50
$543700001)|Ga3-151-1 122]11544437401{C12-12-1 4211545253000(Y1 -1-11-9-1 | 100 | S49638001|D1 -7 50
S$43821001{C5 -151-2 28]1544443001{C13-30 44]11545253000(Y2 -1-11-8-1 | 102] | S49641001{D1 -74 50
S43821001)|Ga3-151-2 122]1544450001|AA2-5-2 106] | S45254000|Y1 -1-11-9-2 | 100] | S49641001|D1 -74 50
$43822001(C5-151-3 28] 1544456000(C10-101 38]1545254000(Y2 -1-11-9-2 | 102] }S49643001|D1 -8 50
S$43822001)|Ga3-151-3 122] | S44456000|C14-101 46]1545603001|C11-152 40]1549650001(J -29 64
$43823000(C5-152 28] 15S44457000(C10-102 38| | S45603001{Ga4-152 124]1549651001|J -35 64
$543823000(Ga3-152 122]]1544457000|C14-102 46]§545724009(Z -18 114] 1549660101 |Mm1 -3 72
$43824001{C5 -153-1 28]1544458101|C10-103 38]§546255000|P -13 801 | S49661101{M1 -7 72
$543824001]Ga3-153-1 122]1544458101{C14-103 46} 1S46405000|F -25 581 | S49663001(M1 -13 72
$543825001|C5 -153-2 28]1544459001}C10-105 38} |S46842001|AA4-8-3-3 110} 1S49664000(M1 -20 72
543825001|Ga3-153-2 122§} S44459001|C14-105 46] | S46842001(AA4-8-3-8 110} | S49685000|E -14-11 54
543826001|C5 -153-3 28]1544483001|Z -101-1-1 116] | S47089001|B1 -16-2-1 12]1549689001(B1 -16-1-6 12
$543826001]Ga3-153-3 122]}S44485001(Z -101-1-2 | 116] | S47089001|B1 -16-3-1 12]1549683001{B1 -16-2-6 12
$543827001|C5 -153-4 2811544486101|Z -101-1-6 | 116]]S47090001{B1 -16-2-2 12] }1S49689001|B1 -16-3-6 12
543827001|Ga3-153-4 12211544493101|Z -101-1 116 S47090001(B1 -16-3-2 12] 1S49938000|T -1-2 88
543828001|C5 -153-5 28] | S44605009]A2 -103 41547091001|B1 -16-1-3 12}1S49939101|N -1-28 74
S43828001]Ga3-153-5 122] 1 S44606001(A2 -105 4]|S47091001|B1 -16-2-3 12]1549955101|C1-139 20
$543829001{C5 -153-6 28| | S44606001]A3 -105 8]|S47091001(B1 -16-3-3 12]]549955101|C8 -139 34
S43829001|Ga3-153-6 122] 1544607001 A2 -121 411547112000|C13-26 4411549955101{Ga5-139 126
S543830001|C5 -153-7 2811544608101|C8 -138 34]1547115001{C10-122 38| ] S49957000|F -18 58
543830001)|Ga3-153-7 122]1544611001|A2 -113 4]11547115001{C14-122 46] 1S49958000(|F -49 58
S43833109]|AA1-1 104]1544616001|C9 -17 36] | S47224001|C1 -207 20}1549959001|F -14 58
S43834109|AA1-1-1 104]1S44624000(|C10-120 38]S47270001|B2 -122 16]|S49980001|J -53-10 66

139




5|/ INDEX

CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |[Page
549980001 (Ga1-FM 118]1S51061001|Ga5-153-3 126]1S54145001}A3 -35 8]1555192000|Z -1-1 114
S49982000(F -12 58| 1551062001|C15-153-4 48]1]554393001|D2 -55 52]§S55197001|B2 -118 16
S49983000(F -20 5831551062001(Ga5-153-4 126]]S55103101(B1 -1 12}1555198000|B2 -111 16
$49984000|F -21 58{]551063001|C15-153-3 48] 1555104001 (B1 -4 12]]|S55199001(L -41 70
S49992000(F -1 58]1S51063001|Ga5-153-3 126] }S55105001|B1 -16-1 121]555200001(D1 -5 50
$49994001]J -38 64| ] 551064001|C15-153-4 4811555111001 M1 -17 7241555203001|C2 -41 22
S49995001|F -53 58] |S51064001|Ga5-153-4 126}1S55131001|D1 -23 50]1555203001{C9 -41 36
$50048000|M2 -3-1 72]|551065001)C15-153-3 48]1S55132001|C1 -1-1-24 18]1555204001(C2 -17 22
550049000|M2 -7 72]1S51065001{Ga5-153-3 126]{S55133000(K -10 68} 15552056001|C2 -49 22
$50050000|M2 -6 72]|S51066001|C15-153-4 48] 15S55137001|L -19 70]1555205001|C9 -49 36
S$50051000[M2 -5 72| 1S51066001|Ga5-153-4 126]]555138001|C2 -16 22| 1555206001 \wW -2 94
$50052000([M2 -3 721 }S51077001}Y2 -14 102] | S55140001|E -29 561 | $55208000]A1 -27 2
S50529000|F -36 58f1S51077001|Gas-14 130]11555141001|C3 -68 24]1555208000]A2 -27 4
S50529000|F -38 58]1S51078101|Yy2 -15 102]1555142001|C3 -67 24| 1555208000(A3 -27 8
S50558000|F -3 58]15S51078101|Gas-15 130}1555143001|C3 -70 2411555210001|C2 -36 22
S50661009|P -40-1 80| | S51241000|T -1-22 88| 1555144001|D2 -54 52]1555210001|C9 -36 36
S50662009|P -40-2 80]1551282001(Z -34-3 115]1555145001|B1 -2 12]]555211000|C2 -29 22
S50671000|Q -1 82]1551283001|Z -34-1 115]1S55147001]C1 -1-1-12 18] ]555211000{C9 -29 36
S$50672000|Q -2 82| 1551436001 |AA4-7 110] | S55148002|K -24 68]1555213001|E -9 54
S50673000(C2 -37 22]1551449001{J -53-12 66]1555149100|K -5 68]§555214000|E -28 56
S50673000|C9 -37 36| |S51449001|Ga1-A-F 118]1S55150000|K -8 68]1555215001|E -19 54
$51027001|C12-1 4211551471101 |AA4-71 110]1555151000|K -8 68}1555216101|E -14-1 54
$51028000{C12-1-1 4231S51472001]AA4-7-1-1 110§ 1S55151000(T -1-18 88]1555217201|E -14 54
$51029001|C12-3 42]1551473000|AA4-7-1-2 110] | S55152001|A1 -15 2]1555402200|T -1-4 88
$51030001|C12-6 42]1|S51474000|AA4-7-1-2-1 | 110]1S55152001]A2 -15 4]1555476002|D1 -37 50
551030001|Ga5-6 126] 1551476001 |AA4-7-1-4 110]1S55152001|A3 -15 811555476002|D1 -37 50
551031001(C12-7 421551477001 |(AA4-7-1-7 110] §S55154001|T -1-1 88]1S55476002|N -4 75
$51031001(Ga5-7 126] | S51480009{AA4-7-3 110} | S55155000|T -1-1-1 88}1555479001|F -63 58
$51033001|C13-17 44]11551481009|AA4-7-3-1 110}1555157000|D1 -14 50]1S55481002|Q -6 82
551034101|C13-23 4411S51482000|AA4-7-3-2 110§} S55160001 W -1-1 94]1555485002{C3 -87 24
551040001|C14-130 46115S51488000{AA4-7-1-11 | 110§1S55161001[C5 -149 28]1555486001|A1 -51 2
551041001|C14-133 46]1551804001|C5 -154 28]1555161001{C11-149 4081555486001(A2 -51 4
$51042001|C13-5 44]11551804001|C11-154 40]1555161001|Ga3-149 122]15S55486001|A3 -51 8
551042001{Ga5-5 126] 1 S51804001|C15-154 48]1555161001|Ga4-149 124} 1S55533000|C12-1-5 42
551048101|C15-151-1 48]1S51804001|Ga3-154 122]1555162001|C1 -140 20}1555572001|B1 -11 12
S$51048101|Ga5-151-1 126]1S51804001|Ga4-154 124]15S55162001|Ga2-140-1 120]1555572001]B2 -127 16
$51049101|C15-151-2 48| [ S51804001|Gab-154 128] | S55163001|C1 -140 20]1555632001|Q -32-3 82
551049101}Ga5-151-2 126] 1552582001|S -50 86]1555163001|Ga2-140-2 120] | S55633001|Z -98 116
S51050101|C15-151-3 4811S52744000jQ -14-1 82}1555164001{C5 -150-1 28] 1S55658000}E -27 56
551050101|Gas-151-3 126]1552836000(B2 -126 16]1S55164001{Ga2-150-1 120] | S55659000|F -56 58
S51051001|C15-153-1 48]1553070001|AA4-8-3 110]]S55165001|C5 -150-2 28]1555663001|2 -23 115
$51051001|Ga5-153-1 126]1S53071001|AA4-8-1 1104 } S55165001|Ga2-150-2 120]1S55877001|B1 -12-1-3 12
551052001{C15-153-2 48] 1553072001 (AA4-8-3-1 110] | $55166001|C5 -150-3 28]1555877001{B1 -12-3-3 12
551052001 (Ga5-153-2 126] 1553073001 |AA4-8-3-2 110} | S55166001|Ga2-150-3 120] 1S55916201]|Q -51 84
$51053001|C15-153-1 48| | S53074001|AA4-8-3-4 110} | S55167001|C2 -23 22]1555917000(B2 -125 16
551053001 [Ga5-153-1 126]|S53075001{AA4-8-3-6 110]1555169101|D1 -28 501555919001 |wW -1 94
551054001 |C15-153-2 48| [ S53076001|AA4-8-3-9 110}1S55170001)|D1 -29 50} | S55920001|W -1 94
551054001|Gas-153-2 126] 1S53077001{AA4-8-3-11 | 110}1S55171001|D1 -21 50} 1555921001|W -1-1 94
$51055001|C15-153-1 48]11S53078001]|AA4-8-3-14 | 110]}S55172001|D1 -24 50]1555925101|Z 1 114
$51055001{Ga5-153-1 1261553079001 (AA4-8-3-16 | 110] §S55173000|F -32 58)1555925102|Z -1 114
$51056001|C15-153-2 48] 1553080001 |AA4-9-1 112] | S55174000(F -62 58]1555926001|A1 -30 2
551056001 |Ga5-153-2 126]1S53081001[AA4-9-1-1 112| |S55177001|J -26 64]1555928000]A2 -18 4
S51057001|C15-153-1 48]1553082001]|AA4-9-3 112]1S55178001}J -26-1 64] 1555929001]|A2 -30 4
S$51057001|Ga5-153-1 126] 1553154001 |AA4-8 110] 1S55179001{F -31 58] 1S55930001]|A2 -115 4
551058001|C15-153-2 48]1553155001]|AA4-9 112} 1555180001 |F -61 58| 1S555930001]A3 -123 8
551058001|Ga5-153-2 126] §}S53207001|E -8 5411555181001 |M1 -1 72]]555931001|C8 -6 34
551059001(C15-153-3 48]1553884001|R -1 861 | S55183000|M1 -1-1 72]]555932001|C8 -7 34
$551059001|Ga5-153-3 126}]S53889000|N -10 75| [S55184000|Q -29 82]1555933100(C9 -16 36
S$51060001[C15-153-4 48]11553890000|N -11 75| 1S55191000(A1 -13 2] S55934101|C9 -23 36
S551060001|Ga5-153-4 1261554145001 (A1 -35 2]11555191000|A2 -13 4] | S55935001|C10-67 38
S$51061001|C15-153-3 48]15S54145001]A2 -35 4155519200042 -1-1 11411555936001{C10-68 38

140




#5| / INDEX

CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [Page
$55937001|C10-70 38]1556537001|Ga5-141 1261 1557858001 (Gas-1-10 130} 1559890001|X -3-5 98
$55939001{C10-133 38]1556538001|C15-138 48] 1S578590014Y2 -1-4 102]1S59890001X -4-2 98
S$55940001{C8 -140-1 34]1556538001|Ga5-138 126} | S57859001|Gas-1-4 1301 ]S59890001(X -5-2 98
S$555940001]1C13-139 4411556539001|A2 -111 411S57860001]Y2-1-5 102]1559891001|K -25 68
S55941001|C8 -140-2 341|S56671001{Q -9 82]1557860001{Gas-1-5 13011 S59892001]|AA4-8-3-13 | 110
S55944001|A3 -30 8§1S57711001{B2 -10 16] | S57925001]A1 -25 2§1559893001|C3 -220 24
S55945001]A3 -125 10 }S57712000(B2 -10-1 16] 1557925001]A2 -25 4]1559893001|C3 -223 24
S55946000]|C13-16 44]1S57718001|C8 -140-3 3411557925001|A3 -25 8] 1559893001[C10-220 38
S55947001]|C13-28 44)1S57719001|C8 -140-4 3411557926000|Q -21 82] | S59893001|C10-223 38
S55948001|C13-33 44)1S57720001|C11-150-4 401 1S57952001|C6 -157 301 1559893001(C14-220 48
S$55949001)|C14-67 46] 1 S57720001|Ga4-150-4 124]1S57952001|C11-157 40] 1S59893001|C14-223 46
S55950001C14-68 46]{S57721001|C11-150-5 40]1557952001(C15-155 48} 1559893001(J -12 64
$55951001}(C14-70 46]1S57721001|Ga4-150-5 124]1557952001|X -2 98] 1559893001{K -6 68
$555952001|C13-140-1 44)1S57722001{C11-150-6 40]1557952001|Ga2-157 120]1S59894001|Y1 -1-1-5 100
$55952001|Ga5-140-1 126] 1 S57722001|Ga4-150-6 12411S57952001|Ga4-157 124]1559898001|Q -52 84
S55953001(|C13-140-2 441 1S57723001|C11-150-1 40§1S57952001{Ga5-155 128] f[SA0037000|N -1-28-6 74
S55953001|Gas-140-2 126] }S57723001|Ga4-150-1 124} 1S57955001(X -6-3 98] ISA0049001|J -22-4 64
S55954001|C15-149 481 1S57724001[C11-150-2 40]1S57957001|X -6-4 98] |SA1034000|N -1-28-10 74
$55954001|Ga5-149 126} | S57724001|Ga4-150-2 124 |S57964000|F -26 58] ISA1462001(AA4-7-1-10 110
$55966001]B1 -16-2 12§1S57725001(C11-150-3 40] | S57965000|E -14-9 541 |SA1587001|H -1-1 62
S55970001{B1 -16-3 12§1S57725001|Ga4-150-3 124] |S57965000|E -14-10 541 ISA1645019|Z -17 114
$56018000(B2 -10-2 1611S57726001|{C11-151-1 4011557968001|F -66 58] 1SA1645019|Z -17 114
S56019001{B2 -10-3 16]1S57726001{Ga4-151-1 1241 1558200000{w -44 96] ISA1645025|Z -17 114
S56151101|T -1-3 88]1S57727001|C11-151-2 40]1S58851001|T 1 88| |ISA1752016|Z -17 114
S56154101|N -1 74)1S57727001|Ga4-151-2 124}1558103001|D2 -41 521 |SA1890001|E -22 54
S$56166000(Q -9 82]1557728001|C11-151-3 40]1559134001|B1 -12-3 12} |SA2173001|E -22 54
S56167000(Q -9-1 82]1557728001|Ga4-151-3 124]1S59221001|E -24 54 1SA2382001|F -50 58
$56167001|Q -9-1 82]1S57729001|C11-153-1 4011559222001 (E -24 541 1SA2423001|C1 -1-1-8 18
$561670021Q -9-2 82}1S57729001{Ga4-153-1 1241 1559331001|C10-130 38| ISA2424001|C1 -1-1-7 18
S$56167002|Q -9-2 82§1S57730001|C11-153-2 401 §1S59407001{F -40 58] |SA2425001|C1 -1-1-26 18
S56168000{Q -50-1 8411S57730001|Ga4-153-2 124}11559637001{C3 -13 24 |SA2427001|C1 -1-1-25 18
$56168001|Q -50-2 84]1S57731001|C11-153-3 40}1S59637001|C3 -226-1 241 1SA2428001|C1 -1-1 18
S56168002|Q -50-3 84]1S57731001|Ga4-153-3 124} 1559637001(C10-13 38 ISA2900001|G -21 60
§556168003|Q -50-4 84]1S57732001|C11-153-4 40]1559637001|C10-226-1 381 1SA2901001{J -9 64
S56169000|Q -14 82]1557732001|Ga4-153-4 1241 1S59637001|C12-13 421 ISA2902001]J -1 64
S$56170100|Q -32 82]1S57733001|C11-153-5 40]1S59637001|C14-226-1 46] [SA2903001]L -20 70
S$56171000|Q -32-1 82]1S57733001|Ga4-153-5 124]1559650001{C13-44 441 |SA2904001|J -22 64
S56172000{Q -53 841 1S57734001{C11-153-6 401]1559652000]s -1-9 861 1SA2907001(J -45-3 66
S56173000{Q -31 82]1S57734001{Ga4-153-6 124]1559695000}P -10 78§ 1U32744000(R -1-9 86
S56241101{N -H-1 76}1S57735001§C11-153-7 401 1S59741000|C3 -226 2411U34870001|T -1-3-3 88
S56242101|N -H-2 76§ 1S57735001|Ga4-153-7 124} 1559742000({C10-226 38| JU85274000{N -11-1 75
$56243101|N -H-3 7611557835101|C14-97 46] 1559742000(C14-226 46] JUA4817000IN -10-1 75
S56244101|N -H-4 76]1557836000|Q -1 82}1559743001|F -68 58
S56246101|N -H-5 76]1557844001|C15-150-1 48] 1S59763000|D1 -27 50
$556247101|N -H-6 76]1557844001|Ga5-150-1 1261 15598710014 -22-2 64
556248101|N -H-7 76]1557845001{C15-150-2 48] 15598720011J -22-1 64
S56249101|N -H-8 761 15S57845001{Ga5-150-2 1261 1559873001{J -22-3 64
S56525000|F -48 58] 1S57846001|{C15-150-3 48]15598900011C2 -12-3 22
S556526000(F -55 58] 1S57846001|Gas5-150-3 1261 1559890001|C2 -35 22
S56527001}A1 -50 2}1S57849101{C15-156 48] 1559890001|C2 -93 22
$56527001]A2 -50 411557849101|Ga5-156 128] 1S59890001|C3 -123 24
S56527001{A3 -50 8}1557850001(C13-38 44}1559890001)|C3 -136 24
S56530000]{A3 -13 8[1557851001|Y2 -1 102} 1559890001|C9 -12-3 36
$56531001|M2 -1 72]|S57853001|Y2 -1-1 102]1559890001|C9 -35 36
S56532001M2 -4 72]|S57854001{Y2 -1-1-3 102]1559890001|C9 -93 36
S$56533101{M2 -10 72][S57855001|Y2 -1-1-4 102]1559890001{C10-123 38
$56534001|C13-73 4411S57856001{Y2 -1-2 102]1559890001[{C10-136 38
556535001|C13-85 4411557856001|Ga6-1-2 130]1559890001(C12-12-3 42
S$56536001|C13-78 4411557857001|Y2 -16 102} 1559890001{C12-93 42
$556536001|Ga5-78 126}1S57857001{Ga6-16 130§ §S59890001{C14-123 46
S$565370011C13-141 44}1557858001|y2 -1-10 1021 §559890001{C14-136 46

141




an

IN=I T w
PARTS BOOK
ISY-IRGnSit
BROTHER INDUSTRIES, LTD
Printed in Japan BAS-ZLIF, 3261

SAZAT4-001
2003. 07 Z6 (1]



	Cover
	CONTENTS
	A1. Machine body (311F-0)
	A2. Machine body (311F-L)
	A3. Machine body (326F-0)
	B1. Upper shaft and needle bar mechanism
	B2. Upper shaft and needle bar mechanism
	C1. Feed mechanism (311F-0)
	C2. Feed mechanism (311F-0)
	C3. Feed mechanism (311F-0)
	C4. Feed mechanism (Option parts of 311F-0 & 311F-L)
	C5. Feed mechanism (Option parts of 311F-0, 311F-L & 326F-0)
	C6. Feed mechanism (Option parts of 311F-0, 311F-L & 326F-0)
	C7. Feed mechanism (Option parts of 311F-L)
	C8. Feed mechanism (311F-L)
	C9. Feed mechanism (311F-L)
	C10. Feed mechanism (311F-L)
	C11. Feed mechanism (Option parts of 311F-L)
	C12. Feed mechanism (326F-0)
	C13. Feed mechanism (326F-0)
	C14. Feed mechanism (326F-0)
	C15. Feed mechanism (Option parts of 326F-0)
	D1. Work clamp lifter mechanism
	D2. Work clamp lifter mechanism
	E. Lower shaft mechanism
	F. Lubrication
	G. Threading mechanism
	H. Bobbin winder mechanism
	J. Thread trimmer mechanism
	K. Thread wiper mechanism
	L. Thread nipper mechanism
	M1. Thread take-up mechanism (Option parts of 311F-0 & 311F-L)
	M2. Thread take-up mechanism (Option parts of 326F-0)
	N. Control box mechanism
	P. Air pressure mechanism
	Q. Power supply equipment mechanism
	R. Printed circuit board mechanism
	S. Programmer (Option parts)
	T. Operation panel mechanism
	U1. Foot switch pedal mechanism
	U2. Foot switch pedal mechanism (Option parts)
	V. Synchronizer
	W. Power table
	X. One-touch work clamp (Option parts)
	Y1. Inner clamping device (Option parts of 311F-0, 311F-L)
	Y2. Inner clamping device (Option parts of 326F-0)
	AA1. Auxiliary device (Option parts)
	AA2. Auxiliary device (Option parts)
	AA3. Auxiliary device (Option parts)
	AA4. Auxiliary device (Option parts)
	Z. Accessories
	Ga1. Gauge parts list
	Ga2. Gauge parts list (311F)
	Ga3. Gauge parts list (Option parts of 311F)
	Ga4. Gauge parts list (Option parts of 311F-L)
	Ga5. Gauge parts list (Option parts of 326F-0)
	Ga6. Gauge parts list (Option parts of 326F-0)
	Wa. Warning labels
	INDEX
	Back cover

